
July 88 • This parts list also includes the optional accessories 
• for your convenience when ordering. 

Ryobi 3202MCS 
2-Color Offset Press for 

Continuous Stationery Printing 





520 

240 

250 

120 

440 

580 

295 

320 

330 

532 570  540 530 550 566 616 750 564 

225 542 610 210 700 582 110 

Machine model No.: 5327 Z , 5327G 

meF41111  Operation side 

512 514 

510 

290 

612 430 

220 615 

410 

420 

aggeoli Non operation side 





Fs in Bed section 110-120 

fSR Main section 210-295 

Feeder section 310-330 

Chute delivery section 410-440 

• * Ink,water section 510-582 

Electrical section 610-616 

M A 1 trii Accessories 1 section 650 

Lubrication section 660-662 

1,113 Cover section 700-750 

M A 2 IS Accessories 2 section 830 

A # I Part number index 

/.< 

II! 

L..  / SECTION INDEX 
://SECTION 

 



A,m1`..e., 

1  *lopy7,470-%tkag5 AWMOt amEthzot-47. 
2 *la, 1- 1.- t4-1, 6LLffis)9 
3 **arkr-,4--Do-cT M Uftffi, T-fTVA5KA 9 

UtL 
4 Affl ck_Mo)WWL-Do-ca 3 

9 tt 0 74:T 0. 

Copyright C 9 3 — t'-*4-A-h 1988. 6 



Ryobi 3202MCS 

PARTS LIST 

t"L Cqt , 3 —t"FPVIM'i5 .3 N1/\_EOn-AS,D 19ffiL 

—Y 0)/ - 9 ff11),14 T 

9 7J-7°./ -5-. /1/ 7 —4)i:12Ru -co -it. 

Thank you for purchasing our press. 

Please use this parts list when ordering any parts or consulting a service technician. 

This parts list also includes optional accessories. 

Copyright © RYOB11.1M1TED 1988 

, RYOBlare trademarks of Ryobi Limited. 



-V 1
) F ø1(' •  

- 1.  
6r)/ - F-It. 11,  —7 °I:=33*1-t -C F L. tL' t.  

-f- ft -fitlz5H-t -C1175\41t:-_-f f "-t LATZ_X*4- 

(00 -t a 

5327Z 110 

#101 - 7T t. 

*- --f -t >i3c—Miz ts \ 

2. 0) AZ itOZ 
1) gfir“-3ZAt A*-'4 tz  *-A- 

2) fir-R A #-R-1 ) I)\  -c -c, Eizitfrpti„-c jj‘tipfiljqp l) MI?. 

  

 

*6-)tict t >#'- L -7 -- . 



How to use the parts list 
1. Section number 

This parts list is divided into machine sections and each section has a number. 

(Example) Section number 

5327Z 110 
The section number 

The machine model number 

* This number includes both the machine model number and 
the section number. 

2. How to use the parts list 

1) To find the part number(when ordering the part) 

Part to replace 
Find the section number needed 
on this illustration of the machine. 

 

 

 

5327 11 185 

  

2) To find the section number and the position identificaiton number 
of the part in the illustration when knowing the part number 

            

      

o 1= 

 

         

 

To find the section number and 
the position identification number 
use the part number index at the 
end of this manual. 

       

          

           

           

           



H / CONTENTS ) 

Section No. Section name Page 

6 5327 Z 110 
5327 Z 120 Slat  

*itt 

5327 Z 210 (OPS)  

5327 Z 220 JIMAtt (NOPS) 

5327 Z 225 M 2 MAii  

5327 Z 230 MIR  

5327 Z 240 
5327 Z250 ilIi  

5327 Z 260 t 
5327 Z 290 *ltt 7 1/-1,. (OPS)  

5327 Z 295 *fflt7 tr—IN (NOPS) 

frit lie 
5327 Z310 7 4 — V-7.-7'/1/  

5327 Z 320 7 I11ib 

5327 Z 330 

5327Z410 t-Vfik '7 I' 
5327 Z 420 7 

5327 Z 430 . ‘7 I-' 

5327 G 440 11±6/1710.1  

4 ,* 
5327 G 510 
5327 Z 512  

5327 G 514  

5327 Z 516  
5327 Z 520 Al 1 Rff 
5327 G 530  

5327 Z 532  

5327 Z 540 M 1 /1KJ51  

5327 Z542 M 2 ltkl1H  

5327 Z 550  

5327 Z 552 Vr; 2  ZzA- 7 l/ 

5327 G 560  

5327 Z 562  
5327 Z 564  

5327 Z 566 
5327 Z570 M 2 Rff 
5327 G 580 
5327 Z 582  

Variable speed  8 

Main 
Cylinder pressure (OPS)  12 

Cylinder pressure (NOPS)  16 

2nd Cylinder pressure  20 

Impression cylinder  24 

Blanket cylinder  28 

Driving  32 

Cam shaft  36 
Main frame (OPS)  38 
Main frame (NOPS)  40 

Feeder 
Feed table  42 
Tractor.tractor driving  44 
Paper guide  48 

Delivery 
Delivery frame  50 
Rcftcr  52 

Padle.back guide  56 

66 
1st ink roller  72 

1st ink oscillating roller  76 

1st form roller  80 
1st operation lever  84 
1st water fountain roller  88 
1st water form roller  94 
1st master cylinder  98 
2nd master cylinder  102 
1st ink frame  106 
2nd ink frame  108 
2nd ink fountain  110 
2nd ink roller  116 
2nd ink oscillating roller  120 

2nd form roller  124 

2nd operating lever  128 
2nd water fountain roller  132 
2nd water form roller  138 

Bed 
Bed frame 

Stand lifting driving 

Ink, water 
1st ink fountain  

62 



( / CONTENTS) 
>#-'4 

Section No. Section name Page 

'Z Electrical 
5327 Z 610 13111111 -.y  .7.  Control box 192 
5327 Z 612 itir1141 %tl. 7' ( -9-  —71- -  3,  )  Control box (servomotor)  144 
5327 Z 615 A'*)1,  Panel  146 
5327 Z 616 liirPg -y   Operation box  198 

13f4A61, 1 Accessories 1 
5327 Z 650 GflArl'n  Accessories  150 

te5Fil Lubrication 
5327 Z 660 glilhEV (OPS)  Lubrication piping (OPS)  152 
5327 Z 662 Mit ga V (NOPS)  Lubrication piping (NOPS)  154 

t A"— Cover 
5327 Z700 )3 i .   Cover  156 
5327 Z 750 )3 A.   Safety cover  160 

13f1 IX Pri 2 Accessories 2 
5486 Z 830 t,;7,3,--i:v.1-  Register punch  164 



BED FRAME 
SEUTION 

A 



BED FRAME 
SECTION NUMBER I J-ILfL IIU I 

SECTION 
*..104mu*A-cut5suTmAJD1cs-t71,4*Ta5cLTT00  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-tvIAM/115a*-g-

SET NO. / PART NO. ne. */4"41t*  PART NAME / COMPONENT PARTS NO. 
IN 
Q'ty 

1 5327 11 110 1"Vt.." ASSY BED ASSY 

2 9710 1 000 08 1 V* M10 SPRING WASHER M10 2 
3 9672 1 020 14 oVh9VID1 M10X20 HEXAGON BOLT M10X20 2 
4 5310 11 1 51 STAY 1 
5 5290 11 1 52 LOCK COLLAR 1 
6 9684 0606 08 F$E)" M6X6 SET SCREW M6X6 2 
7 5327 11 160 BRACKET 1 
8 5290 11 1 53 b5— COLLAR 1 
9 9670 1 020 08 V 11i'llih M10X20 SOCKET BOLT M10X20 8 
10 5290 1 3 111  BRACKET 2 
11 5327 11 186 9"9h DUCT 1 
12 5327 11 1 85 9"9F DUCT 2 
1 3 5310 11 114 7"”1.91' BRACKET 

230V3r) FOR 230V 

13 5327 11 113 7"55.Vh BRACKET 1 

115V3') FOR 115V 

1 4 9710 0500 1 4 A"VP\h"* M5 SPRING WASHER M5 5 
1 5 9642 0510 1 4 t1"3:7:)" M5X10 SCREW M5X10 11 
16 5290 1 4 120  JACK BASE 4 
17 5327 11 184 hA"— COVER 1 
1 8 5300 76 001 t-NbA°D OIL PAN 1 



VARIABLE SPEED 
1

SECTION 

Q 



 

SECTION NUMBER J d "jL"1-  ICU  
SECTION 

* OfifSib (IiiienT11 iS  L -C`  1 T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

VARIABLE SPEED 

 

NO. -tvh*J4L/MA#J4- 
SET NO. /PART NO. Men1;* PART NAME / COMPONENT PARTS NO. 

MR 
CrtY 

5300 12 210 '1)994--G ASSY VARIABLE SPEED WORM ASSY 1 

5-8 

5300 12 330Z 1:)997h'-11,9"1 BASE 1 

30,31 

5310 12 310 D1'7F ASSY SHAFT ASSY 1 

17,18,27,28 

1 9650 0520 14 711)/53 D" M5X20 SCREW M5X20 1 

2 5300 12 224 7o D _F PLATE 1 

3 5300 12 223 9 07° (71409-) GRIP (IVORY) 1 

3 5310 12 223 9" 11V7° (90) GRIP (BLACK) 1 

4 5300 12 220-1 ADFND (7-f*"1-) HANDLE (IVORY) 1 

4 5310 12 220 ADFND (90) HANDLE (BLACK) 1 

5 9410 3020 08 A7°9D9"L°D 3X20 SPRING PIN 3X20 3 

6 5300 12 212 DV7F SHAFT 1 

7 5290 12 213 GEAR 1 

8 5290 12 211 7'5rVh BRACKET 1 

9 9710 0600 08 A"VP\b" M6 SPRING WASHER M6 6 

10 9670 0612 08 VhelliF M6X12 SOCKET BOLT M6X12 6 

11 9660 0800 14 tVF M8 NUT M8 2 

12 9721 1000 08 E-9)9" E-10 E-RING E-10 1 

13 5290 12 413 t°D PIN 1 

14 5290 12 412-1 E.)" SCREW 1 

15 9721 0700 08 E-9.7)9" E-7 E -RING E-7 4 

16 5290 12 411 t°) PIN 1 

17 5290 12 313 7-G ARM 1 

18 9411 4036 00 5c-A°-t
0
) 4X36 TAPER PIN 4X36 2 

19 5290 12 314 1..)th5- LOCK COLLAR 1 

20 9660 0600 14 tVF M6 NUT M6 7 

21 9670 0645 08 95- Vh*"114 M6X45 SOCKET BOLT M6X45 1 

22 9684 0606 08 t. ,-D" M6X6 SET SCREW M6X6 1 

23 5290 12 315 $911, BUSHING 2 

24 5327 12 342 11)9 LINK 1 

25 5300 12 320 7-G ARM 1 

26 9684 0505 08 h)( E)" M5X5 SET SCREW M5X5 3 

27 5290 12 312 t%117_ GEAR 1 

28 5310 12 311 D1'7F SHAFT 1 

29 5327 12 341 A5--$ SCALE 1 

30 5300 12 330  SCALE BASE 1 

31 5290 31 214 $911) BUSHING 1 



VARIABLE SPEED SECTION 
*zo)413A1110,11-elt:5-41.. - 1-d-A..0-c, F tt-g-r;t3z -c -F 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. ninft/4/44*--  PART NAME COMPONENT PARTS NO. 
AR 
Crty 

32 5300 12 343 A9Vh" STUD 1 

33 5290 12 316 AFVA°— STOPPER 2 

34 9684 0820 08 h)( DI" M8X20 SET SCREW M8X20 1 

35 5290 15 200-1 1)997°—q— VARIABLE SPEED PULLEY 1 

36 5290 11 1 63 hA"— COVER 1 

37 97 018 1-9— 1 00V 400W MOTOR 100V 400W 1 

37 97 020 I-9— 230V 400W MOTOR 230V 400W 1 

37 97 052 I-9-115V 400W CW MOTOR 115V 400W CW 1 

38 9716 0600 14 t5 /J" M6 PLAIN WASHER M6 4 

39 9672 0616 1 4 c01J9VIDF M6X16 HEXAGON BOLT M6X16 4 

40 97 093 A9—FA-1” SWITCH 1 

41 9642 0510 14 J-1"Th)" M5X10 SCREW M5X10 2 

42 9710 0500 08 A"Vf"h"* M5 SPRING WASHER M5 2 

43 5327 12 215  BRACKET 1 

44 5300 32 568 9Jti BUSHING 1 

45 5300 58 513 /35— LOCK COLLAR 1 

46 5327 12 214 Dt71. SHAFT 1 

47 9410 3016 08 A-7°9)9"t'D 3X16 SPRING PIN 3X16 1 

48 5310 86 342  JOINT 1 





12 

CYLINDER PRESSURE (OPS) 



 

NUMBLH   

   

CYLINDER PRESSURE (OPS) SECTION 
*c.01135 AIIIKATIII35SL - 1-d-A,0-C., Flit-I --"C;t5CL -CT L.sc, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t ,yF**/Mailt NO. SET NO. / PART NO. maAft/44"* PART NAME COMPONENT PARTS NO. 
%% 
Q'ty 

5290 21 610Z hLDA"- CAM LEVER 1 

23,24 

5327 22 110Z 1DT.97-1 IMPRESSION ARM 1 

49,50 

1 5327 22 420 Y-L ARM 1 IN 

2 9721 1200 08 E-Up9" E-12 E-RING E-12 3 

3 5290 29 316 ii.‘‘) WASHER 2 

4 5290 22 141 A9Vh" STUD 2 

5 9710 1 000 08 A"Vf"h" M10 SPRING WASHER M10 5 

6 9660 1 000 1 4 tVF M10 NUT M10 5 

7 9721 0700 08 E-Up9" E-7 E-RING E-7 4 

8 5290 22 210 :"D" SCREW 2 

9 90 700 UtVh M8 U-NUT M8 2 

10 5290 22 222 A7°11 )9401,9"- SPRING HOLDER 4 

11 5290 22 221 A7°U7)9" SPRING 2 

12 5290 22 224 7"oV9 BLOCK 2 

13 5290 22 223 1"h" WASHER 2 

1 4 90 711 oTh9tVh M8 2D/ HEXAGON NUT M8 2TYPES 2 

1 5 9662 0800 1 4 tVh M8 NUT M8 2 

16 9670 0830 08 1/ Vfli"10. M8X30 SOCKET BOLT M8X30 4 

17 9660 0600 14 VA' M6 NUT M6 1 

18 90 640 A h"* B6 TOOTHED LOCK WASHER B6 1 

1 9 5290 21 623-1 L°D PIN 1 

20 5290 21 712 qp9 LINK 1 

21 9721 1000 08 E-UD9" E-10 E-RING E-10 2 

22 5290 29 311 iv% ). WASHER 3 

23 5290 21 610 DA"- LEVER 1 

24 5290 21 612 )( 911, BUSHING 1 

25 5290 21 711 A9VF" STUD 1 

26 5290 25 523 77°117)9" SPRING 1 

27 5290 54 543 Aph".,51.9 T3')A"*/) SPRING SUSPENDER 1 

28 9721 0400 08 E-9D9" E-4 E-RING E-4 2 

29 5327 21 523 UD9 LINK 1 

30 9410 3012 08 A7°'19"t°D 3X12 SPRING PIN 3X12 1 

31 5290 21 510 DA"- LEVER 1 

32 5290 21 521 A7°UD9" SPRING 1 

33 5290 21 315 51.9 T LATCH 2 

34 9660 0500 14 J")h M5 NUT M5 3 

35 9672 0525 1 4 c0h971i"0 M5X25 HEXAGON BOLT M5X25 2 



1

CYLINDER PRESSURE 

tvF**/MA** NO. SET NO. /PART NO. 

36 5290 21 522 

37 5300 33 562 

. 38 9670 0410 08 

39 97 606-1 

40 5300 59 563-1 

41 90 628 

42 5300 59 564 

43 9710 0500 08 

44 9660 0400 14 

45 9670 0645 08 

46 5327 21 525 

47 5327 21 411 

48 9670 0620 08 

49 5327 22 110 

50 5290 22 161 

51 9660 0800 14 

52 90 642 

53 5290 22 121 

54 5290 21 319 

55 5290 21 313 

56 9710 0500 14 

57 5290 21 312 

58 5327 21 311 

59 5327 21 314 

60 5327 21 212 

61 9670 0612 08 

62 5290 41 114-1 

63 5290 21 316  

64 5290 21 161 

65 97 661 

(OPS) SECTION 
* ontsa, t.i*A1 -c-4 F liv4--coa3c L 'CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

UNA* 41/4 / " PART NAME 
COMPONENT PARTS NO. 

1WIA 
4Xty 

A9Vh" STUD 1 

h3- COLLAR 4 

9”1.*"11/F M4X10 SOCKET BOLT M4X10 8 

9DJ/F" AS-03A AC115V SOLENOID AS-03A AC115V 1 

t°7) PIN 2 

AtVrt'D SSP-4 SNAP PIN SSP-4 4 

7"57Vh BRACKET 1 

A 1 " M5 SPRING WASHER M5 2 

J".91- M4 NUT M4 2 

9h'Vtli"Ilit. M6X45 SOCKET BOLT M6X45 2 

A10 -/- SPACER 2 

DA"- LEVER 1 

sl VF711"11/F M6X20 SOCKET BOLT M6X20 1 

7-1, ARM 1 

)t5111) BUSHING 1 

tVF M8 NUT M8 1 

AVVI"h" B8 TOOTHED LOCK WASHER B8 1 

PIN 1 

°'J'9 SPRING 1 

DA"- LEVER 1 

A h"* M5 SPRING WASHER M5 1 

A9Vh" STUD 1 

UD9 LINK 1 
tOr)  PIN 1 

7"5frVh BRACKET 1 

Vh'19hiti"Ilih M6X12 SOCKET BOLT M6X12 2 

A7°Up9"n.  SPRING STUD 2 

SPRING 1 

A7°9)9"A9Vh" SPRING STUD 1 

9D/.11-" AS-03A AC115V SOLENOID AS-03A AC115V 1 

hi 





CYLINDER PRESSURE (NOPS) 

l

OG%-• I 1.401 ,1 

16 



 

SECTION NUMBER  .5 -erz 2 U I .11 .111.4.1.1 

CYLINDER PRESSURE (NOPS) SECTION 
*z.ogsaa.wa-ect L -tA,Pre, "t•:/  it-W-CA3lC 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. hik-g-ina#* 
SET NO. / PART NO. S9A

5
R/41/44 PART NAME / COMPONENT PARTS NO. 

MI& 
Q'ty 

5310 22 300 "IDT.9f21-ID"9 ASSY IMPRESSION ADJUSTMENT SHAFT 1 

46,48,49 

5327 21 620 hGDA"— CAM LEVER 1 

23,29 

5327 21 650 ° PIN 1 

28,30,34,35 

5327 22 150Z -1D7V7—G IMPRESSION ARM 1 

1,2 

1 5290 22 161 $511./ BUSHING 1 

2 5327 22 150 7—L ARM 

3 5290 22 142 A9Vh" STUD 1 

4 90 721 OV99VD1, 
 AW02 LOCK WASHER AW02 1 

5 90 720 OV9tVh ANO2 LOCK NUT ANO2 1 

6 5290 22 121 top  PIN 1 

7 9660 1 000 1 4 VA' M10 NUT M10 3 

8 9710 1000 08 MID SPRING WASHER M10 3 

9 90 642 AVVJuh" B8 TOOTHED LOCK WASHER B8 1 

10 9660 0800 14 tVh M8 NUT M8 1 

11 9662 0800 14 tVh M8 NUT M8 2 

12 90 711 OV1i9tVh M8 22 HEXAGON NUT M8 2TYPES 2 

13 5290 22 223 luhu WASHER 2 

1 4 9670 0835 08 M8X35 SOCKET BOLT M8X35 4 

15 5290 22 224 7"0” BLOCK 2 

1 6 5290 22 222 7,7O UD9"fiW9"— SPRING HOLDER 4 

17 5290 22 221 A7°9D9" SPRING 2 

18 90 700 UtVh M8 U—NUT M8 2 

19 9721 0700 08 E—Up9" E-7 E—RING E-7 3 

20 5290 22 210 SCREW 2 

21 5290 21 622 'J '9 LINK 1 

22 9670 0620 08 9h.VF7tiulliF M6X20 SOCKET BOLT M6X20 

23 5327 21 610 DA"— LEVER 

24 5327 21 643 A70  9D9" SPRING 

25 5290 21 630 DA"— LEVER 1 

26 5290 21 623-1 to D  PIN 

27 90 640 AV h" B6 TOOTHED LOCK WASHER B6 1 

28 9660 0600 1 4 tVF M6 NUT M6 3 

29 5290 21 612 $51li BUSHING 1 

30 5327 21 651 tO) PIN 1 

31 5290 29 311 .11 U1JU WASHER 1 



CYLINDER PRESSURE (NOPS) SECTION 
* ONS en LI Vitt L Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t.y1-4*/MA*41 
SET NO. / PART NO. Mat*/*4*-11 

 PART NAME COMPONENT PARTS NO. Wty 

32 9721 1000 08 E-'J.'9" E-10 E -RING E-10 1 
33 5290 21 621 A9VF" STUD 1 
34 9710 0600 08 11"*#"h" M6 SPRING WASHER M6 

35 9410 3010 08 A7°YD9"t°D 3X10 SPRING PIN 3X10 1 
36 5290 22 1 41 A9VF" STUD 1 
37 5327 22 430 Y-G ARM 1 

38 9721 1200 08 E-YD9" E-12 E-RING E-12 2 

39 5290 29 316 
,Ip‘bM.* WASHER 

40 5300 22 317 70 1"-F  PLATE 1 
41 5300 22 316-1 Ah'-11/ SCALE 1 
42 9650 0620 14 ql1J#53*EP% M6X20 SCREW M6X20 1 
43 5300 22 313 9"11,11, (Y/VY-) DIAL (IVORY) 

43 5310 22 313 9"/11, (90) DIAL (BLACK) 1 
44 9410 3016 08 A7o up”to p  3X16 SPRING PIN 3X16 3 

45 5290 22 314 CAM 1 
46 5310 22 311 DV7F SHAFT 

47 5290 22 315 CAM 1 
48 9410 3020 08 A70qp”t0) 3X20 SPRING PIN 3X20 

49 5290 22 320 WHEEL 1 
50 5290 22 330 V$ PAWL 1 
51 9710 0500 08 A h" M5 SPRING WASHER M5 2 

52 9642 0510 14 t1"DVi" M5X10 SCREW M5X10 2 

53 5290 21 641 Ar4D9"A9Vh" SPRING STUD 1 





CYLINDER PRESSURE 

20 

I ION 



 

SECTION NUMBER I 
532(Z 225  

SECTION 
* z onact*actu 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

CYLINDER PRESSURE 

 

NO. SET NO. / PART NO. t / naVi 41/1
" PART NAME COMPONENT PARTS NO. 

an 
Q'ty 

5327 21 810 W.DA"- ASSY CAM LEVER ASSY 1 

2.4 

1 9721 1000 08 E- 117)2" E-10 E-RING E-10 1 

2 5290 21 612 ;014 BUSHING 1 

3 9721 0700 08 E-q)7" E-7 E -RING E-7 5 

4 5327 21 820 DA"- LEVER 1 

5 5290 21 711 A9VF" STUD 1 

6 9710 1 000 08 1 13" M10 SPRING WASHER M10 4 

7 9660 1 000 14 tVF M10 NUT M10 4 

8 9721 1200 08 E-9.'9" E-12 E -RING E-12 4 

9 5290 29 316 WASHER 2 

1 0 5327 22 450 7-13 ARM 1 

11 5290 22 141 A9VF" STUD 2 

1 2 5327 22 460 7-G ARM 1 

1 3 5327 22 210 "- SCREW 2 

14 90 700 UtVF M8 U -NUT M8 2 

1 5 5327 22 222 SPRING HOLDER 4 

1 6 5327 22 221 A7° 117)9" SPRING 2 

1 7 5327 22 225 A7°9)9" SPRING 2 

1 8 5327 22 226 1)5- COLLAR 2 

1 9 5290 22 224 7"o1.9 9 BLOCK 2 

20 9670 0830 08 97Vh*"11,F M8X30 SOCKET BOLT M8X30 4 

21 5290 22 223 1JU WASHER 2 

22 90 711 oVh9tVh M8 2D/ HEXAGON NUT M8 2TYPES 2 

23 9662 0800 1 4 ”F M8 NUT M8 2 

24 9684 0606 08 1• D" M6X6 SET SCREW M6X6 4 

25 5327 22 471 CAM 2 

26 5327 22 472 Dt7F SHAFT 1 

27 5290 52 422 b0:7)  PIN 1 

28 5330 33 612 t°D PIN 1 

29 9670 0635 08 95*VF*"11,F M6X35 SOCKET BOLT M6X35 1 

30 9660 0600 14 tVF M6 NUT M6 1 

31 5290 21 311 UD9 LINK 1 

32 9672 0525 1 4 oV/39*"0 M5X25 HEXAGON BOLT M5X25 2 

33 9660 0500 1 4 ”F M5 NUT M5 2 

34 5327 21 870 DA"- LEVER 1 

35 5290 21 521 A7°97)9" SPRING 1 

36 5290 21 315 5Vf LATCH 1 

37 5290 21 522 A9VF" STUD 1 



CYLINDER PRESSURE SECTION 
*,10111SrliAl*Aricell Vigt L. "CA ,Ly F  -g-T.A3C L TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

tvF*4/MA*43- NO. SET NO. / PART NO. 
1" egilAtiF/ *-11 PART NAME COMPONENT PARTS NO. Q'ty 

38 5290 25 523 A7"W" SPRING 1 

39 9721 0400 08 E-Up9" E-4 E -RING E-4 2 

40 5327 21 830 Y-L ARM 1 

41 5290 54 543 WA-'")5VT3')A'V3h' SPRING SUSPENDER 2 

42 3327 21 841 A9Vh" STUD 1 

43 9410 3010 08 AT'UD9't°D 3X10 SPRING PIN 3X10 1 

44 9670 0612 08 Vh'VFell'h M6X12 SOCKET BOLT M6X12 2 

45 5327 21 842 Up9 LINK 1 

46 5300 33 562 1)5- COLLAR 2 

47 5300 59 563-1 t°D PIN 1 
48 90 628 At 1Y7°t°D SSP-4 SNAP PIN SSP-4 2 

49 9660 0400 14 tVh M4 NUT M4 4 

50 9710 0400 08 A"VPh"* M4 SPRING WASHER M4 4 
51 5327 21 212  BRACKET 1 

52 97 661 VD1-0.' AS-03A AC115V SOLENOID AS-03A AC115V 1 
53 9670 0410 08 9”Fili"Ilih M4X10 SOCKET BOLT M4X10 4 
54 5290 41 114-1 A7°9)9"1) SPRING STUD 1 

99 





1 SECTION IMPRESSION CYLINDER 



I, ,  
SECTION NUMBER I 

55Z(L Z3U I 

IMPRESSION CYLINDER SECTION 
* z ct Ate.-cit is L. -t -%-"CA5C 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. glien feF/*4*-- PART NAME COMPONENT PARTS NO. 
Ma 
Qty 

1 9670 0510 01 9h'VFellit. M5X10 SOCKET BOLT M5X10 15 

2 5327 23 119 COVER 1 

3 5290 24 127 VIDF BOLT 3 

4 5330 23 113 jp% WASHER 3 

5 5290 23 112 GEAR 1 

6 5290 23 115 1"79p9"/JA"- COVER 1 

7 90 210 1"YU)9" 6206LLBC2P6 BEARING 6206LLBC2P6 1 
8 5327 23 114 D1'7h SHAFT 1 

9 5327 23 111 DUD9"- IMPRESSION CYLINDER 1 

1 0 90 209 1"71Jp9' 6205LLBC2P6 BEARING 6205LLBC2P6 1 

11 5290 23 116-1 1'79)9"hA"- COVER 1 

12 5290 23 117 h$/35- LOCK COLLAR 1 

1 3 9684 0606 08 F$V)" M6X6 SET SCREW M6X6 2 

1 4 5327 23 131 GEAR 1 

15 9670 0516 08 V,Vh*"10. M5X16 SOCKET BOLT M5X16 3 

16 5327 23 141 hA"- COVER 1 

17 9660 0500 14 tVF M5 NUT M5 1 

1 8 9710 0500 08 A" b"* M5 SPRING WASHER M5 1 

1 9 5327 23 133 GEAR 1 

20 5327 23 1 32 GEAR 1 

21 5327 23 134 A9VF" STUD 1 

22 5327 23 136 7104JF BOLT 1 

23 5327 23 138 Dt7F SHAFT 1 

24 9723 3500 08 C-Up9" C-35 C-RING C-35 1 

25 90 211 V-1 M9' 6202ZZ BALL BEARING 6202ZZ 2 

26 5290 89 212 175- COLLAR 1 

27 9722 1500 08 C-Up9" C-15 C-RING C-15 1 

28 5327 23 1 37 tc'D PIN 

29 5327 23 1 35 A9VF" STUD 1 

30 5327 23 139 A7' 1W" SPRING 1 

31 90 703 UtVF M6 U -NUT M6 1 

32 5327 23 411 *JO"- HOLDER 1 

33 5327 23 414 Af\O # SPACER 4 

34 91 925 1J.97° U)9' COUPLING 1 

35 9684 0304 08 1- E)" M3X4 SET SCREW M3X4 4 

36 5327 23 412 7"5”1- BRACKET 1 

37 9670 0540 08 VVF7liNDF M5X40 SOCKET BOLT M5X40 4 

38 5327 61 623 IDD-9" ENCODER 1 

39 5327 23 413 COVER 1 



IMPRESSION CYLINDER SECTION 
*c. ts -c• A,c7) -co, -t It* Da 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 4141 /*AIM 
SET NO. /PART NO. COMPONENT PARTS NO. 

PART NAME Q'ty 

40 9710 0500 14 A"VP'h" M5 SPRING WASHER M5 2 

41 9642 0510 14 t"1"]:=)" M5X10 SCREW M5X10 2 

42 95 150 D'-7"11,957,7° 3304 CLAMP 3304 1 

43 9642 0508 14 t1"3*D' M5X8 SCREW M5X8 1 

44 9642 0308 14 t1"]*D" M3X8 SCREW M3X8 3 

45 9710 0300 14 A h" M3 SPRING WASHER M3 3 

46 5290 88 183 +— KEY 1 

9g 





!SECTION 
BLANKET CYLINDER 



 

SECTION NUMBER  
-2(Z 24U  

SECTION 
t LtFLs„ 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

BLANKET CYLINDER 

 

NO. -tvIAP4-/MAIIM 
SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 

Mft 
ty 

5290 24 310 '3 ASSY BOX WRENCH ASSY 1 

61,63.64.72-74 

5322 24 200 91' 5Dh*V1.100"- QUICK SET BLANKET HOLDER ASSY 1 

81-84 

5322 24 230 957)7° ASSY CLAMP ASSY 1 

37-40 

5327 24 100 7"5 VhD9D9"- ASSY BLANKET CYLINDER ASSY 1 

49-52 

5327 75 820 hA"- ASSY COVER ASSY 1 

1-7,9,10 

1 5327 75 821 1)A"- COVER 1 

2 9648 0410 1 4 /53E)" M4X10 SCREW M4X10 5 

3 5340 74 125 kfA"D NAME PLATE 1 

4 9410 2010 08 A7° 9D9"t°D 2X10 SPRING PIN 2X10 2 

5 5340 75 834-1 t°D PIN 1 

'6 9716 0600 14 t5 1j" M6 PLAIN WASHER M6 1 

7 5290 38 235 A7°U)9" SPRING 1 

9 5327 75 833 7"c09 BLOCK 1 

10 5327 75 831 7"o” BLOCK 1 

11 5340 75 832-1 1:0D PIN 2 

12 5310 61 412 SUPPORTER 1 

13 9670 0620 08 Vh'Vht"11,h M6X20 SOCKET BOLT M6X20 1 

1 4 97 825 tD/- SENSOR 1 

15 9710 0300 08 A"”"1" M3. SPRING WASHER M3 4 

16 9642 0314 14 f1"DD" M3X14 SCREW M3X14 2 

17 9670 0816 08 97Vh*Ntd. M8X16 SOCKET BOLT M8X16 2 

1 8 5340 24 1 22 9VD1'- WASHER 1 

19 9670 0510 01 95*V1,71i "IliF M5X10 SOCKET BOLT M5X10 4 

20 5321 61 312 hL CAM 1 

21 5327 24 123 ht CAM 1 

22 9670 0612 08 97VW0 M6X12 SOCKET BOLT M6X12 6 

23 5290 24 124 1"Y 1JD9"hil"- BEARING COVER 1 

24 90 208 e-141"79D9" 6205VV BALL BEARING 6205VV 2 

25 9648 0516 14 /33*D" M5X16 SCREW M5X16 3 

26 5290 24 117 COVER 1 

27 5290 24 118 h5- COLLAR 3 

28 5290 29 315 F)t1J5- LOCK COLLAR 4 

29 9684 0505 08 h)( E)" M5X5 SET SCREW M5X5 8 

30 5310 24 211 D1'7F SHAFT 2 



BLANKET CYLINDER IsEcnoN 
anisaaitiz-ritvirt L -C6 1 -tA,Orr, -t h -g-Ta5C L -CT 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-tv1-**/MAWif NO. SET NO. /PART NO. 
41  ne. */4)1**  COMPONENT PARTS NO. PART NAME MR 

Q'ty 

31 5290 24 212 *JO" - HOLDER 2 

32 5290 24 252 NUT 1 

33 5290 24 251 A7"W" SPRING 2 

34 5290 24 240 V7E KNOB 1 

35 5290 29 313 
"

)J"  WASHER 2 

36 5290 24 253 tVh NUT 1 

37 5290 24 234  BLANKET FIXING SCREW 8 

38 5290 24 233 7"5Dh'Vhh$4D" BLANKET FIXING SCREW 12 

39 5322 24 232 95D7° CLAMP 2 

40 5322 24 231 952)70  CLAMP 2 

41 97 837 tD/- GXL-12F PHOTOCELL GXL-12F 1 

42 9642 0510 14 t1"34D" M5X10 SCREW M5X10 2 

43 9710 0500 08 A"4/"1j"4 M5 SPRING WASHER M5 2 

44 5327 61 313 7"57VF BRACKET 1 

45 9642 0306 14 t 34D" M3X6 SCREW M3X6 2 

46 5290 24 274 t°D PIN 2 

47 5290 24 272 7"D-UD9" RING 1 

48 5290 24 112 GEAR 1 

49 5327 24 121 Dt7F SHAFT 1 

50 5327 24 111 7"5)D'VhDUD9"- BLANKET CYLINDER 1 

51 9660 0800 14 ”F M8 NUT M8 1 

52 9686 0825 08 h$4D" M8X25 SET SCREW M8X25 1 

53 9684 0606 08 h$4D" M6X6 SET SCREW M6X6 2 

54 9410 3025 08 A7°Up9"t°D 3X25 SPRING PIN 3X25 1 

55 90 730 A°-1-t"3') 1.6X5 RIVET 1.6X5 2 

56 5327 24 113 A-$11") (MM) SCALE (MM) .  1 

57 5290 24 125 1\"7 1Jp9"bA"- BEARING COVER 1 

58 5300 22 317 PLATE 1 

59 9650 0640 14 7$/534D" M6X40 SCREW M6X40 1 

60 5300 24 314 V7Z (7-01i"9-) KNOB (IVORY) 1 

60 5310 24 314 v7a (90) KNOB (BLACK) 1 

61 5290 24 312 A7°UD9" SPRING 1 

62 9670 0516 08 VVIli"$1- M5X16 SOCKET BOLT M5X16 2 

63 5290 24 311 ,1i "V9A*11/9"- HOUSING 1 

64 5290 24 313 Ai"V9ADD BOX WRENCH 1 

65 5290 24 116 74"0 BOLT 1 

66 5290 24 273 7"1:09 BLOCK 1 

67 9410 4020 08 7,7°Up9"t°7) 4X20 SPRING PIN 4X20 1 
68 5340 54 113 DIJD9"- V't GEAR 1 



BLANKET CYLINDER 

OGL,HOIM - 
SECTION 

-t Flit-go-C:11C L -CT k•`. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. 
m y I- It* /103,11.11t-Ff 
SET NO. / PART NO. nalt*/*44-14- PART NAME 

COMPONENT PARTS NO. 
IWO 

ty 

69 5330 23 113 WASHER 3 

70 5290 24 127 404/F BOLT 3 

71 5290 24 126 9VDt— WASHER 1 

72 9410 3020 08 A7°9D9't°D 3X20 SPRING PIN 3X20 

73 5290 29 311 WS* WASHER 1 

74 9721 1000 08 E—UD9" E-10 E—RING E-10 1 

75 5322 24 282 4"—A"-7"5Dh'VF (T=1.9) OVER BLANKET (T=1.9) 

76 5340 24 263 7D9"—D—F UNDER SHEET 1 

77 5327 34 111 no .00 PIPE 1 

79 95 905 77D DF36 A24-001B FAN DF36 A24-001B 

80 9642 0410 14 11"3 - M4X10 SCREW M4X10 4 

81 9648 0510 14 /53V)" M5X10 SCREW M5X10 8 

82 9648 0408 1 4 /53D" M4X8 SCREW M4X8 8 

83 5310 24 236 95D7° CLAMP 4 

84 5322 24 235 95D70 (330MM) CLAMP (330MM) 2 

85 5340 24 266 5Db"YF BLANKET (T=1.9MM) 1 

86 5340 24 267 7D9"—D—F UNDER SHEET 1 

89 5322 24 268 7"5DVF BLANKET (T=2.5MM) 1 



1 SECTION 

29 

DRIVING 



* 

 

SECTION NUMBER 1 
5327Z 250 I 

SECTION 
lir.7-045AU*ATIIVSLTI -th.OT, -t71-#*TAV-TTi..so  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

DRIVING 

 

NO. 1z7A** 
SET NO. / PART NO. PART NAME / COMPONENT PARTS NO. Q'ty 

5327 25 110 i1D"9 ASSY DRIVING SHAFT ASSY 1 
1.2.7,8 

5327 25 210 
.
":.A..".Y2°- 11- ASSY DRIVING PULLEY ASSY 1 
25,26,28 

5330 25 503Z V"P- (97Vf)4:) GEAR (DECLUTCHING HANDWHEEL) 1 

1 5,16 

1 5330 25 117-2 4:`1,- GEAR 1 
2 9411 6025 00 7--A°-t°) 6X25 TAPER PIN 6X25 2 

3 9642 0510 14 t1"3*D" M5X10 SCREW M5X10 5 

4 9710 0500 08 il" VP\h" M5 SPRING WASHER M5 5 

5 5327 25 115 BEARING COVER 1 
6 90 207 1"7 11 D2" 6203LLB BEARING 6203LLB 2 

7 5330 25 118 GEAR 1 
8 5327 25 111 D1,71- SHAFT 1 
9 90 900 5X5X16 KEY 5X5X16 1 

10 5290 25 113 1"7 11 D9"401,9"- BEARING HOLDER 1 
11 5290 25 114 BEARING COVER 1 
12 9670 0635 08 V5.VI-t"11J1- M6X35 SOCKET BOLT M6X35 3 

13 9721 1 000 08 E- 117)9" E-10 E-RING E-10 1 
1 4 5290 29 311 .1.1 U jp% WASHER 1 
15 5290 37 123 $914 BUSHING 1 
1 6 5330 25 503 GEAR 1 
1 7 5330 53 224 A9Vh" STUD 1 
1 8 9710 1 000 08 A h" M10 SPRING WASHER M10 1 
1 9 9660 1000 1 4 tVF M10 NUT M10 1 
20 91 250 1-MV7°  1/4" OIL CUP 1/4" 1 
21 5290 25 211 951”/JA"- CLUTCH COVER 1 
22 5290 25 213 A7°9D9" SPRING 2 

23 5290 25 212 7"c09 BLOCK 1 
24 5290 25 216 h5- COLLAR 1 
25 5290 25 215 40% BOSS 1 
26 5327 25 214 70_q_ PULLEY 1 
27 90 1 03 1/1"IliF A-40 V-BELT A-40 1 
28 9684 0505 08 F$*D" M5X5 SET SCREW M5X5 4 

29 5290 24 126 WASHER 1 
30 9710 0800 08 A" h" M8 SPRING WASHER M8 2 

31 9672 0816 14 oVh9VIL'h M8X16 HEXAGON BOLT M8X16 1 
32 9650 0630 1 4 711)/53V)" M6X30 SCREW M6X30 1 
33 5306 25 116-2 ADF"74-f-Iti (IV) HANDWHEEL (BROWN) 1 



DRIVING SECTION 
*:: 0DgfiAll*A-c11 L 1- 11t-g-05tSt L -CT t.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Na SET NO. / PART NO. mat* PART NAME / COMPONENT PARTS NO. 
Ma 
Q'ty 

33 5310 25 116-2 ADF"li-r-11, (90) HANDWHEEL (BLACK) 1 

34 9710 0400 08 A h" M4' SPRING WASHER M4 4 

35 9660 0400 14 tVh M4 NUT M4 4 

36 9670 0612 08 VVI7t"11)F M6X12 SOCKET BOLT M6X12 2 

37 5327 21 524  BRACKET 1 

38 97 630 VL)//h" AS-05N AC115V SOLENOID AS-05N AC115V 1 

39 5290 25 524-1 1:0 7) PIN 1 

40 90 628 AtV7°t°D SSP-4 SNAP PIN SSP-4 2 

41 9670 0410 08 '.1 Fli"I1ih M4X10 SOCKET BOLT M4X10 6 

42 5290 25 522 9D9 LINK 1 

43 9721 0400 08 E-97)9" E-4 E -RING E-4 1 

44 5290 25 523 77°97)9" SPRING 1 

45 9721 0700 08 E-97)9" E-7 E -RING E-7 2 

46 5330 25 510-1 1)/1"- LEVER 1 

47 9648 0510 1 4 #5]*D" M5X10 SCREW M5X10 3 

48 5330 25 530 hA"- COVER 1 

49 5330 25 526  BRACKET 1 

50 9716 0400 14 1:5 b" M4 PLAIN WASHER M4 4 

51 9642 0425 14 1 7*D" M4X25 SCREW M4X25 2 

52 95 111 A-0.93 Z-15GW22B SWITCH Z-15GW22B 1 

53 95 115 SWITCH COVER 1 

54 90 204 *"-11,1"79)9" 6001ZZ BALL BEARING 6001ZZ 1 

55 9670 0620 08 V”Ft'll,F M6X20 SOCKET BOLT M6X20 3 

56 5330 25 121 7"5h.V1- BRACKET 1 

57 5330 54 517 A9VF" STUD 3 

58 5330 25 506 D1'7h SHAFT 1 

59 5330 25 507 KEY 1 

60 5330 25 505 GEAR 1 

61 5290 25 509 A7°97)9" SPRING 1 

62 5290 29 312 9VDV- WASHER 1 

64 90 214 $"-11,1"Y9D9" 6000ZZ BALL BEARING 6000ZZ 1 

65 9660 1 600 1 4 1".91- M16 NUT M16 1 

66 9710 1 600 08 A"Vf"1j" M16 SPRING WASHER M16 1 

67 5330 25 311 Dt7h SHAFT 1 

68 90 220 A571-1"79D9" 51103 THRUST BEARING 51103 1 

69 5327 25 312 7°-9- 60HZ PULLEY 60HZ 1 

69 5327 25 313 7° -9- 50HZ PULLEY 50HZ 1 

70 90 100 1/1"0 A-30 V-BELT A-30 1 

60HZ 60HZ 

"2A 



.0" SECTION NUMBER I -) jCfL C711 
 I 

Q'ty PART NAME -t•y F /10,11.4t-g- NO. SET NO. /PART NO. COMPONENT PARTS NO. 

SECTION 
*C. 0)%altlilai-rit155/1€ L -h  }` it* t Lt F s. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

70 90 1 38 V1"IDFA-29 

50HZ 

71 90 206 it -1  

72 5290 25 314 135- 

73 5290 25 315 1"79p9"/V1"- 

74 9660 0800 1 4 IVF M8 

75 5327 25 119 9'-flq, 

V-BELT A-29 1 

50HZ 

6201ZZ BALL BEARING 6201ZZ 2 

COLLAR 1 

BEARING COVER 1 

NUT M8 1 

DIAL 1 

DRIVING 



1

SECTION CAM SHAFT 



I I SECTION NUMBER  5327Z  260  
SECTION 

*C.03.103 Alt*A-NtSiA -th,CYC's -t it-'4" -CA L. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

MR 
Crty 

PART NAME Filt"4-/MAIM NO. ma4,ft/ SET NO. / PART NO. COMPONENT PARTS NO. 

5327 26 120 1JGD"9 ASSY 

30,32,37 

1 9642 0530 14 IV`DV.J" M5X30 

2 9710 0500 14 A'%*/"JJ" M5 

3 5327 26 115 bA"- 

4 9660 1000 14 1 A' M10 

5 9710 1000 08 il"*”/J" M10 

6 5327 26 113 A9Vh" 

7 5327 26 111 

8 9723 2400 08 CqD9" C-24 

9 91 625 t"-WY 11.7)2" 6901ZZ 

10 5327 26 112 

11 5327 26 114 

12 9721 1000 08 E-q7)2" E-10 

13 90 207 1"79D9" 6203LLB 

14 5290 26 124 1"7 11D9"hA"- 

15 9648 0510 14 /53EJ" M5X10 

16 5327 42 371 ht 

17 5327 26 211 $11, - 

18 5327 26 215 hG 

19 9670 0620 08 97VF*ND1' M6X20 

20 9716 1000 14 t5/"V M10 

21 90 690 J "/J". M10 t9"U 

22 90 710 oVh2tVF M10 by"') 

23 9721 0700 08 E-q)7" E-7 

24 5290 29 313 ifujp%* 

25 5290 33 143 t°D 

26 5327 26 231 7-G 

27 9710 0600 08 ,i1"*/"V M6 

28 9660 0600 14 tVF M6 

29 90 211 t"-11,1"7,1D9" 6202ZZ 

30 5290 26 122-1 1ji3 "1,- 

31 5327 26 232 

32 5327 26 121 1JLEP2 

33 5327 43 311 

34 9684 0606 08 1-$EP M6X6 

35 9670 0612 08 9 1..VIIIF M6X12 

36 5290 23 113 %% 

37 9411 5032 00 T-A°-b°' 5X32 

CAM SHAFT ASSY 1 

SCREW M5X30 2 

SPRING WASHER M5 2 

COVER 1 

NUT M10 1 

SPRING WASHER M10 1 

STUD 1 

GEAR 1 

C-RING C-24 2 

BALL BEARING 6901ZZ 2 

SPACER 1 

SPACER 1 

E-RING E-10 1 

BEARING 6203LLB 1 

BEARING COVER 2 

SCREW M5X10 6 

CAM 1 

HOLDER 1 

CAM 1 

SOCKET BOLT M6X20 3 

PLAIN WASHER M10 1 

SPRING WASHER M10 (LEFT) 1 

HEXAGON NUT M10 (LEFT) 1 

E -RING E-7 1 

WASHER 2 

PIN 1 

ARM 1 

SPRING WASHER M6 1 

NUT M6 1 

BALL BEARING 6202ZZ 1 

CAM GEAR 1 

KEY 1 

CAM SHAFT 1 

PULLEY 1 

SET SCREW M6X6 2 

SOCKET BOLT M6X12 1 

WASHER 1 

TAPER PIN 5X32 1 

/J ." 

CAM SHAFT 



MAIN FRAME (OPS) 
SECTION 



L.  (_7U I SECTION NUMBER I  
SECTION 

tc j F 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-tvFit-g- /g5A4Vg-  
SET NO. / PART NO. Me.feF/41"4".  COMPONENT PARTS NO.  PART NAME 11110 

Q'ty 

1 9670 0816 08 9h.VhiliNDF M8X16 SOCKET BOLT M8X16 3 

2 5327 29 111-1 7U—L FRAME 1 
3 5310 29 233 AT— STAY 1 
4 9670 0612 08 9 FiliNDF M6X12 SOCKET BOLT M6X12 2 
5 5327 29 113 'Li—L3 FRAME 1 
6 5310 29 232 AT— STAY 2 

7 5290 29 115 11) BUSHING 1 
8 5327 61 413 7"”VF BRACKET 1 
9 9710 0500 1 4 VV/"V* M5 SPRING WASHER M5 4 

1 0 9642 0510 1 4 J-1"DD" M5X10 SCREW M5X10 4 
11 5327 61 411 7'55.VF BRACKET 1 

MAIN FRAME (OPS) 



MAIN FRAME (NOPS) 



 

SECTION NUMBER  

   

MAIN FRAME (NOPS) SECTION 
lic-IONAU*ATa$3ALTI -d-A.OTs -t71-*T5ticLT -F oo  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. h * /%* 
SET NO. / PART NO. agAWF/4"4".  COMPONENT PARTS NO. PART NAME Q'ty 

1 5327 29 112-1 71)-G FRAME 1 

2 9670 0816 08 Vh".9[1310. M8X16 SOCKET BOLT M8X16 3 

3 5327 29 113 71,-15 FRAME 1 

4 9670 0612 08 V71)FANDI- M6X12 SOCKET BOLT M6X12 2 

5 5290 29 115 $91D BUSHING 1 

6 5327 61 412 7"5-59h BRACKET 1 

7 9710 0500 14 A"*,"b" M5 SPRING WASHER M5 2 

8 9642 0510 1 4 t1"D*D" M5X10 SCREW M5X10 2 

9 5327 11 1 88 A9VF" STUD 2 

1 0 5327 11 1 87 9"21.. DUCT 1 



1 SECTION 

A') 

FEED TABLE 



I  SECTION NUMBER I  
SECTION 

off.sact*A-cit vigt 1-tA.0-c, "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t7Fit-g./Mailt* 
SET NO. / PART NO. MATC PART NAME COMPONENT PARTS NO. 

Mft 
Qty 

1 5327 31 112 A9Vh" STUD 2 

2 9670 0612 08 9h'VhiliNDF M6X12 SOCKET BOLT M6X12 4 

3 5327 31 113 7"oV9 BLOCK 2 

4 5327 31 111 y_791  PAPER TABLE 1 

5 9710 1 000 14 A"V/"V* M10 SPRING WASHER M10 2 

6 9660 1 000 1 4 I'VF M10 NUT M10 2 

FEED TABLE 



TRACTOR. TRACTOR DRIVING 
S.L. I IUN 

44 



I  ./ • I ./ / I ./ 

TRACTOR. TRACTOR DRIVING 

SECTION NUMBER I 532(Z 32U I 

SECTION 
4,CLOUP.a*ATat5ALTWA-OT,-t7F#-g-TA5cUTToo  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t•yFilt-%L/ABA*-g- 
SET NO. / PART NO. 

 / Altd*-13- MaAWF PART NAME 
COMPONENT PARTS NO. crty 

5290 31 213Z *-1-11, WHEEL 2 

62.63 

5327 33 120 D1'7h ASSY SHAFT ASSY 1 

58.59.61 

1 9670 0510 01 V5"9[1i"Ilih M5X10 SOCKET BOLT M5X10 16 

2 5330 24 312 h5— COLLAR 2 

3 9642 0510 14 t1N`3*D" M5X10 SCREW M5X10 6 

4 9710 0500 1 4 A V* M5 SPRING WASHER M5 9 

5 5327 33 221 COVER 1 

6 90 214 —11""79)9" 6000ZZ BALL BEARING 6000ZZ 4 

7 9642 0410 14 t1"3*D" M4X10 SCREW M4X10 1 0 

8 9710 0400 1 4 A"VP`h" M4 SPRING WASHER M4 1 0 

9 5327 33 332 PLATE 2 

10 5327 33 321 h599— TRACTOR 2 

11 9722 1 600 08 C- 117)9" C-16 C—RING C-16 2 

12 5327 33 218 SPACER 2 

1 3 91 709 —10W79)9" F-1612 NEEDLE BEARING F-1612 2 

1 4 5327 33 214 1130_9_ SUPPORTER 2 

15 5327 33 213 AA7°5-.fp SPLINE 2 

1 6 5327 33 311 F599— TRACTOR 2 

1 7 5327 33 331 70 u_ F  PLATE 2 

18 5327 33 341 7"”VF BRACKET 1 

19 5327 61 624 tp#— SENSOR 1 

20 9710 0300 08 A"V/"1j" M3 SPRING WASHER M3 2 

21 9642 0314 1 4 J-1"39" M3X14 SCREW M3X14 2 

22 5327 33 211 77°5-fp SPLINE SHAFT 2 

23 5327 33 215 "\"79)9"*W— BEARING HOLDER 2 

24 5330 35 312 1"79)9"hA"— BEARING COVER 2 

25 9642 0535 14 t1"3*D" M5X35 SCREW M5X35 3 

26 5327 33 216 PULLEY 2 

27 9684 0505 08 h)(*D" M5X5 SET SCREW M5X5 1 4 

28 90 077 9-1Z:7;9 1"114. 73229*6 BELT 73229*6 ATD2 2 

29 5327 33 217 SPACER 2 

30 5327 33 114 7"55- Vh BRACKET 2 

31 5300 59 561 h5— COLLAR 2 

32 5327 33 113 A7°1:0'VF SPROCKET 2 

33 5327 33 112 W,D")9" HOUSING 4 

34 9670 0520 08 VVF4i"lid- M5X20 SOCKET BOLT M5X20 8 

35 5327 29 231 AT— STAY 2 



TRACTOR.TRACTOR DRIVING SECTION 
* * 4L LTT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t71.#/nAilt* 
SET NO. /PART NO. NO. /COMPONENT 

PART NAME 
PARTS NO. 

MO 
W ty 

36 9670 0516 08 Vh'Vh*"II/F M5X16 SOCKET BOLT M5X16 8 

37 5327 33 111 Dt7F SHAFT 2 

38 5290 29 312 Tnt- WASHER 2 

39 5330 35 792  SPRING 2 

40 5300 59 1 34 LOCK COLLAR 3 

41 9650 0520 14 7ID/53V.J" M5X20 SCREW M5X20 1 

42 5327 33 256 /7" KNOB 1 

43 5327 33 254 A9 11 2- SCREW 1 

44 5327 33 255  BRACKET 1 

45 90 700 UtVF M8 U -NUT M8 1 

46 5327 33 251 *11,9"- HOLDER 1 

47 9721 0700 08 E-9D9" E-7 E -RING E-7 3 

48 9410 3016 08 77° 11 D9"t°7) 3X16 SPRING PIN 3X16 1 

49 5340 21 175  LEAF SPRING 1 

50 9670 0405 08 M4X5 SOCKET BOLT M4X5 1 

51 5330 54 521 INDICATOR 1 

52 5330 24 349 v7a (90) KNOB (BLACK) 1 

52 5336 24 349 V7Ei (7-01i"9-) KNOB (IVORY) 1 

53 9684 0606 08 F$Vi" M6X6 SET SCREW M6X6 3 

54 5327 33 131 7"5-5'VF BRACKET 1 

55 5300 32 568 $911) BUSHING 1 

56 5300 58 513 h5- LOCK COLLAR 1 

57 5327 33 1 32  STUD 2 

58 5327 33 122 A7°1:0'Vh. SPROCKET 1 

59 9410 3030 08 A7°9D9"t°D 3X30 SPRING PIN 3X30 1 

60 5290 89 214 GEAR 1 

61 5327 33 121 Dt7h SHAFT 1 

62 5290 31 214  BUSHING 2 

63 5290 31 213 it-f-11, WHEEL 2 

64 5327 31 212 A9V1" STUD 2 

65 9710 0800 08 A 13" M8 SPRING WASHER M8 3 

66 9660 0800 1 4 I'VE. M8 NUT M8 3 

67 5330 35 231 Lc') PIN 3 

68 5330 35 232-1 WHEEL 1 

69 5330 35 235 133- COLLAR 1 

70 5330 35 233 7"5h".9F BRACKET 1 

71 9710 0600 08 il" h" M6 SPRING WASHER M6 3 

72 9660 0600 14 tVF M6 NUT M6 3 

73 9670 0612 08 Vhell'h M6X12 SOCKET BOLT M6X12 2 

AC 



TRACTOR. TRACTOR DRIVING 

SECTION NUMBER  JJG11. JGU I 

SECTION 
*r_ °Dna, tt*A-c-ct &OD tO yF T # tsc. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. -t7Fit-g-rasait 
SET NO. /PART NO. na*/44514* PART NAME I COMPONENT PARTS NO. 

1111( 
City 

74 9716 0600 14 t5 /J" M6 PLAIN WASHER M6 2 

75 90 852 D"2-rphil:)9 RS25 JOINT LINK RS25 1 

76 90 846 3cI—D RS-25 181P CHAIN RS-25 1 81P 1 

77 5327 33 212 .17" KNOB 1 

78 9670 0616 08 9 F V11)F. M6X16 SOCKET BOLT M6X16 6 

79 5327 33 252 A9Vh" STUD 1 

80 5327 33 231 Ar)D"D9' HOUSING 1 

81 5327 33 232 7-G ARM 1 

82 9670 0410 08 9 F1iNDF M4X10 SOCKET BOLT M4X10 3 

83 5327 33 242 SPACER 2 

84 9723 2200 08 C-qp9" C-22 C-RING C-22 2 

85 91 609 -ID1'79)9" 6900ZZ BALL BEARING 6900ZZ 2 

86 5327 33 240 70_q_ PULLEY 2 

87 97 063 SERVO MOTOR 1 

88 5327 33 263 7".”VF BRACKET 1 

89 9660 0500 1 4 tVF M5 NUT M5 2 

90 5327 33 261 70_q_ PULLEY 1 

91 5327 33 262 7°-9- 75DEP PULLEY FLANGE 1 

92 90 619 SE- 117,9" SE-20 SE-RING SE-20 1 

93 5327 33 222 hA"- COVER 1 

94 9648 0535 14 #57*D M5X35 SCREW M5X35 3 

95 5327 33 342 hA"- COVER 1 

96 5327 33 264 9 F7tiNDF M5X16 SOCKET BOLT M5X16 2 



PAPER GUIDE SECTION 



IJ I  I 

SECTION NUMBER  D3C(L 33U I 

PAPER GUIDE SECTION 
lic U*ATab'SLT 1±A.OT, -tyl-#-g-TAicLTT00  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Na SET NO. / PART NO. goaft/4"4" PART NAME COMPONENT PARTS NO. 
gift 
Q' t y 

1 9670 0510 01 Vh*Vh14,1- M5X10 SOCKET BOLT M5X10 12 

2 5327 32 1 41 GUIDE 1 

3 9670 0520 08 .V1-40NAJF M5X20 SOCKET BOLT M5X20 12 

4 5327 29 231 STAY 3 

5 9670 0516 08 9 1- *"114.. M5X16 SOCKET BOLT M5X16 2 

6 9670 0525 08 9h- Vh*Nbh M5X25 SOCKET BOLT M5X25 4 

7 5327 32 1 32  BRACKET 2 

8 9642 0316 1 4 1-1"3.D" M3X16 SCREW M3X16 2 

9 9710 0300 08 A"V/"h" M3 SPRING WASHER M3 4 

1 0 5327 61 624 tp#- SENSOR 1 

11 5327 32 1 33 7"55'VF BRACKET 1 

12 5327 32 1 31 b"IF" GUIDE 1 

13 9670 0612 01 9Vh7tiNDF. M6X12 SOCKET BOLT M6X12 3 

14 5327 32 111 7"55.Vh BRACKET 1 

1 5 5327 32 122 7"oT9 BLOCK 2 

1 6 9684 0505 08 1..›(*D" M5X5 SET SCREW M5X5 4 

1 7 5327 32 123  BRUSH 2 

1 8 5327 32 112 7"5.5.V1- BRACKET 1 

1 9 5327 32 114 tpD" HINGE 1 

20 9710 0400 14 ANNV/"/3" M4 SPRING WASHER M4 2 

21 9642 0425 1 4 t1"3*D" M4X25 SCREW M4X25 2 

22 9642 0508 1 4 J-1"3:)" M5X8 SCREW M5X8 6 

23 9710 0500 14 A 1I" M5 SPRING WASHER M5 6 

24 5327 32 119 7"oV9 BLOCK 1 

25 5295 76 012 hA"-41,VI COVER CATCH 1 

26 9642 0305 1 4 t1"3V)" M3X5 SCREW M3X5 2 

27 5327 32 118 7"c09 BLOCK 1 

28 5327 32 121 COVER 1 

29 90 688 #5A" L8 CONED DISC SPRING L8 1 

30 90 784 1 )9-oV9tVh M8 LOCK NUT M8 1 

31 9642 0408 1 4 t1"D*D" M4X8 SCREW M4X8 2 

32 9710 0400 08 A"V/"1]" M4 SPRING WASHER M4 2 

33 5330 54 518 A7°9D9" SPRING 1 

34 9670 0835 08 Vh.Vhiti"Ild. M8X35 SOCKET BOLT M8X35 1 

35 5327 32 117 7"oV9 BLOCK 1 

36 5327 32 116 5V3 RATCH 1 

37 5327 32 113  BRACKET 1 

38 5327 32 115 BOLT 1 



DELIVERY FRAME SECTION 

cn 



DELIVERY FRAME 
SECTION NUMBER i .11U 

SECTION 
Ifr zOnalt*ATUtiALTMA.OT F 4*TAV-TTo. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. 
-tvhit/40A*AL 
SET NO. / PART NO. sfaft/4"** PART NAME COMPONENT PARTS NO. 

IME 
Q'ty 

1 5327 41 111-1 'L'-L3 (OPS) FRAME (OPS) 1 
2 9670 0825 08 9 1.10\11,1- M8X25 SOCKET BOLT M8X25 4 

3 9670 0510 01 95- V1-71iNDF M5X10 SOCKET BOLT M5X10 12 

4 5327 41 113 171i 0-9— SUPPORTER 4 

5 9670 0410 08 9Vh*"11,1- M4X10 SOCKET BOLT M4X10 4 

6 5327 43 182 A5- STAY 1 
7 9710 0800 08 i h" M8 SPRING WASHER M8 4 

8 9660 0800 1 4 tVF M8 NUT M8 4 

9 5327 41 112-1 7D-L (NOPS) FRAME (NOPS) 1 
1 0 5327 61 414 7"5T'.9h BRACKET 1 
11 9710 0500 1 4 A"*#"h" M5 SPRING WASHER M5 6 

12 9642 0510 1 4 t1"3D" M5X10 SCREW M5X10 6 

1 3 5327 11 183 MY"- COVER 1 
1 4 9716 0500 1 4 ti#"h" M5 PLAIN WASHER M5 4 

1 5 9642 0408 1 4 t1"7*D" M4X8 SCREW M4X8 4 

1 6 9710 0400 14 A" V* M4 SPRING WASHER M4 4 

1 7 5327 11 1 81 7"55".9F BRACKET 1 
1 8 5327 11 182 7"57VF BRACKET 1 
19 97 064 /-*"h"5-01"- SERVO DRIVER 1 



RE FT ER 
SECTION 



.•"" 
SECTION NUMBER I 

D.DGIL 4CU I 

SECTION 
*zonifSAUJitacr(113;111. - 1-d- A-0) --C, -t Fit-g-TA3c1.-C -F 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

REFTER 

NO. 
-t'ytAit-9- #45A1** 
SET NO., PART NO. nalt:/414# PART NAME COMPONENT PARTS NO. Crty 

5327 42 210 DA"- ASSY LEVER ASSY 1 
21,24,25 

5327 42 240 DA"- ASSY LEVER ASSY 1 
41,53 

5327 42 310 DA"- ASSY LEVER ASSY 1 
41,43 

5327 42 340 7-L ASSY ARM ASSY 1 
57,58 

1 9670 0510 01 ”Vh7ti"Ild. M5X10 SOCKET BOLT M5X10 4 
2 5327 42 121 h"-fh" GUIDE 1 
3 5327 42 122 7"5rVF BRACKET 2 
4 9710 0500 14 A "1)"4 M5 SPRING WASHER M5 3 
5 9642 0516 14 J-1"]D" M5X16 SCREW M5X16 3 
6 9648 0516 1 4 /5]*D" M5X16 SCREW M5X16 1 
7 5330 33 612 t 0 PIN 1 
8 9660 0800 1 4 tVF M8 NUT M8 2 
9 9710 0800 08 A"V,"h"* M8 SPRING WASHER M8 2 

1 0 5327 42 421 A9Vh" STUD 1 
11 5290 41 114-1 A7° 11 )9"1)5' SPRING STUD 1 
12 5290 38 1 41-1 A7° U7/9" SPRING 1 
1 3 5290 37 433 A7° 117)9"A9'111" SPRING STUD 1 
1 4 5300 59 565-1 77° 11)7" SPRING 1 
1 5 5300 33 538 V7a (7-Wq-) KNOB (IVORY) 1 
1 5 5310 33 538 Vqa (90) KNOB (BLACK) 1 
1 6 9648 0410 1 4 /524D" M4X10 SCREW M4X10 4 
1 7 5327 42 410 DA"- LEVER 1 
1 8 9721 0700 08 E-qp9" E-7 E -RING E-7 5 
19 5327 42 232 7o D _F PLATE 1 
20 5290 89 219 $911; BUSHING 2 
21 5327 42 231 Dt7F SHAFT 1 
22 5300 58 513 1 5- LOCK COLLAR 1 
23 9684 0505 08 F$Vi" M5X5 SET SCREW M5X5 4 
24 5327 42 220 DA"- LEVER 1 
25 9410 3020 08 A7° 11.7)9"t°) 3X20 SPRING PIN 3X20 1 
26 90 307 li"-W7q)9" 605ZZ BALL BEARING 605ZZ 1 
27 9721 0400 08 E-qp9" E-4 E -RING E-4 1 
28 9670 0516 08 Vh"Vh1"11J1' M5X16 SOCKET BOLT M5X16 4 
29 5321 43 162 7"0V9 BLOCK 1 
30 5327 42 111 tpX1F" GUIDE 1 



REFTER SECTION 
*ZONAU*ATUVALTMA-OTs -tv1-#*TA5ELTTo. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-tv1-111 /MA** 
SET NO. /PART NO. 

NO.
/ COMPONENT PART NAME 

PARTS NO. 
MO 
(Xty 

31 5327 42 112 7"35'VF BRACKET 1 

32 5327 42 274 SCREW 1 

33 5327 42 273 7"W.99 BLOCK 1 

34 5300 59 134 LOCK COLLAR 1 

35 9070 0635 08 9”helbh M6X35 SOCKET BOLT M6X35 2 

36 5327 42 272 t°D PIN 1 

37 5290 52 422 PIN 1 

38 5340 21 1 75 1'9A" LEAF SPRING 1 

39 9710 0400 08 A h"* M4 SPRING WASHER M4 1 

40 9642 0404 14 J-1"3:9" M4X4 SCREW M4X4 1 

41 5300 58 144 $9A, BUSHING 2 

42 5290 29 312 WASHER 2 

43 5327 42 320 DA"- LEVER 1 

44 5327 42 331 UD9 LINK 1 

45 5290 29 313 4). 13U WASHER 1 

46 5290 36 351 77O9D9"A9V1." SPRING STUD 1 

47 5290 51 123-1 A7°9D9" SPRING 1 

48 9660 0600 14 ”F M6 NUT M6 2 

49 9710 0600 08 A h"* M6 SPRING WASHER M6 2 

50 5327 42 260  BRACKET 1 

51 5327 42 271 t°D PIN 1 

52 5327 42 253 t°D PIN 1 

53 5327 42 250 DA"- LEVER 1 

54 5290 21 1 61 A7°9D9"A9VF" SPRING STUD 1 

55 5322 52 357-1 A7° 11D9" SPRING 1 

56 5327 42 361 A9Vh" STUD 1 

57 5327 42 350 7-13 ARM 1 

58 5300 54 322 11, BUSHING 1 

CA 





1 
 SECTION 

PADLE.BACK GUIDE 



 

SECTION NUMBER I  

   

PADLE.BACK GUIDE SECTION 
-t  F 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

N a -t•ylAt-g-/4 5Alt-g-
SET NO. / PART NO. nawF/4"4 PART NAME COMPONENT PARTS NO. Crty 

5290 31 213Z 1 -f-11J WHEEL 2 

47,48 

5300 58 1 43Z $911)10D"D9" HOLDER 2 

95,96 

5327 43 123Z 'N"79D9"401,9"- BEARING HOLDER 1 

65,66 

5327 43 126Z-1 7°U-1,  PLATE 1 

11,52 

5327 43 1 40 Dt7h ASSY SHAFT ASSY 1 

89,94,98 

5327 43 150 D1'7h ASSY SHAFT ASSY 1 

88-91 

5327 43 165Z 1"7 1JD9"fill,9"- BEARING HOLDER 1 

10.11 

5327 43 322Z hil"- COVER 

27.29 

5327 43 323Z bil"- COVER 1 

27,34 

5327 43 341Z '1 )9 ASSY LINK ASSY 1 

15,16 
1 5327 43 210 se\ O_AO PAPER GUIDE 1 

2 9721 0700 08 E-qp9" E-7 E-RING E-7 5 

3 9642 0508 1 4 J-1"3.5" M5X8 SCREW M5X8 2 

4 9670 0520 08 97')WW,  M5X20 SOCKET BOLT M5X20 2 

5 5327 43 213 7"c109 BLOCK 1 

6 9642 0406 1 4 t Th.)" M4X6 SCREW M4X6 2 

7 5327 43 172 PAPER COVER 1 

8 5327 43 1 70 A°F"11, ASSY PUDDLE ASSY 1 

9 9670 0410 08 9”FliNlif. M4X10 SOCKET BOLT M4X10 17 

10 5327 43 165 1"7q)9"*11/9"- BEARING HOLDER 1 

11 91 609 V-11,1"Yqp2" 6900ZZ BALL BEARING 6900ZZ 2 

12 9723 2200 08 C-TD” C-22 C-RING C-22 1 

1 3 5327 43 350 ARM 1 

1 4 9684 0606 08 h$*D" M6X6 SET SCREW M6X6 2 

1 5 5327 43 341 qp9 LINK 1 

1 6 5340 52 606 $911J BUSHING 2 

1 7 5290 29 313 WASHER 2 

1 8 9648 0510 1 4 /53D" M5X10 SCREW M5X10 2 

1 9 5300 59 832 1`N7 11 )9"400"- BEARING HOLDER 1 



PADLE.BACK GUIDE SECTION 
*c.onliaa*a.--ca  L -t  Filt-IITAICl.. —C —Ft.s„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t ,yFilV4-/WA** Na SET NO. /PART Na PART NAME guAlc/COMPONENT PARTS NO. Grty 

20 90 331 e-11,1"7 1W" 607DDU BALL BEARING 607DDU 1 

21 90 078 91a7,09'1"14h 432-3M-6 TIMING BELT 432-3M-6 1 

22 5327 43 312 PULLEY 1 

23 9684 0505 08 F$V)" M5X5 SET SCREW M5X5 6 

24 9642 0325 1 4 t1'3:9" M3X25 SCREW M3X25 4 

25 9710 0300 08 11" VJ"h" M3 SPRING WASHER M3 6 

26 5327 43 324 BEARING COVER 1 

27 90 481 V-11/1'79.7)9" 696ZZ BALL BEARING 696ZZ 2 

28 9670 0310 08 9h- Vht"ll'h M3X10 SOCKET BOLT M3X10 8 

29 5327 43 322 hA"- COVER 1 

30 9670 0612 08 9h'Vh*"11,F M6X12 SOCKET BOLT M6X12 3 

31 97 659 9519f CLUTCH 1 

32 5327 43 321 W,D"D9" HOUSING 1 

33 97 660 7"1P-4 BRAKE 1 

34'5327 43 323 /DI"- COVER 1 

35 5327 43 330 95)9 CRANK 1 

36 97 837 tp/- GXL-12F PHOTOCELL GXL-12F 1 

37 9642 0306 1 4 1.1"3 " M3X6 SCREW M3X6 2 

38 5327 43 333  BRACKET 1 

39 9710 0500 1 4 A"Vf"1J" M5 SPRING WASHER M5 13 

40 9642 0510 1 4 J-1"D*D' M5X10 SCREW M5X10 20 

41 5327 43 1 80 A"V91j"-f1" BACK GUIDE 1 

42 5327 43 1 82 At- STAY 1 

43 9660 0800 14 tVF M8 NUT M8 2 

44 9710 0800 08 A"Vf"h"* M8 SPRING WASHER M8 2 

45 9716 0800 1 4 t5#"h"* M8 PLAIN WASHER M8 2 

46 5327 43 1 31 A9Vh" STUD 2 

47 5290 31 214 $9$ BUSHING 2 

48 5290 31 213 ti-f-11, WHEEL 2 

49 5327 43 118 7"”VI- BRACKET 4 

50 5327 43 117 D-1D RAIL 2 

51 9648 0508 14 #53D" M5X8 SCREW M5X8 4 

52 5327 43 126-1 E--W)".'9" MOTOR HOUSING 1 

53 5327 61 622 I-9- ASSY MOTOR ASSY 1 

54 9710 0300 14 I t"1J"t M3 SPRING WASHER M3 10 

55 9642 0310 14 t1"MD" M3X10 SCREW M3X10 8 

57 91 907 bV7°9)9" GJ3-3 COUPLING GJ3-3 1 

58 9684 0305 08 h)( t)" M3X5 SET SCREW M3X5 2 

61 5327 43 122 1159"11)7 GUIDE BRUSH 8 

CO 



II I 111 .11 I I SECTION NUMBER I  
' C( L. 4DU I 

PADLE.BACK GUIDE SECTION 
*Z.OilliAll*A -Cll L 1 #-W-CACL "C-T o 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. / mal5w*"* PART NAME 
COMPONENT PARTS NO. 

%ft 
Q'ty 

62 9710 0400 14 A 1j" M4 SPRING WASHER M4 1 0 

63 9642 0416 14 J-1"DEP M4X16 SCREW M4X16 8 

64 5327 43 121 D1'7F SHAFT 1 

65 90 200 V-11)1"7 11D9 607ZZ BALL BEARING 607ZZ 1 

66 5327 43 123 1'7 1JD9"4M9'— BEARING HOLDER 1 

67 9642 0410 1 4 J-1'7,D" M4X10 SCREW M4X10 2 

68 9716 0400 14 t5 1J" M4 PLAIN WASHER M4 2 

69 97 844 tp,— GSZ3S SENSOR GSZ3S 1 

70 9642 0314 1 4 t1"3:7)" M3X14 SCREW M3X14 2 

71 9716 0300 1 4 t5 1j" M3 PLAIN WASHER M3 2 

72 5327 43 124 tp/— 7"5h'!9F BRACKET 1 

73 98 805 --.7"11/95)7° 3302 CLAMP 3302 1 

74 90 845 CHAIN 1 

75 5327 43 111-1 71)-13 FRAME 1 

76 5327 43 115 WHEEL 4 

77 5327 43 116 PLATE 4 

78 90 852 D"3-fphilD9 RS25 JOINT LINK RS25 4 

79 90 844 11—D CHAIN 2 

80 5327 43 112 AT— STAY 2 

81 5327 43 114 A9Vh" STUD 4 

82 9710 0500 08 A h" M5 SPRING WASHER M5 8 

83 5290 22 330 V)( PAWL 1 

84 5327 43 113 AT— STAY 1 

85 5290 22 318 E)" SCREW 1 

86 5300 22 317 7o D_F PLATE 1 

87 5300 51 054 (7-0t0"1—) KNOB (IVORY) 1 

87 5310 51 054 (70) KNOB (BLACK) 1 

_ 88 5290 22 320 WHEEL 1 

89 9410 3020 08 A7° 11)9"t°) 3X20 SPRING PIN 3X20 6 

90 5327 43 151 A7°Oh'VF SPROCKET 1 

91 5327 43 1 52 Dt7F SHAFT 1 

92 5290 89 112 D"91,7 BUSHING 1 

93 5290 52 112 h)th5— LOCK COLLAR 1 

94 5327 43 1 42 A7°Oh-VF SPROCKET 3 

95 5300 58 1 43 71110"— HOLDER 2 

96 5300 58 1 44 )t 911) BUSHING 2 

97 5327 43 1 43 1j5— COLLAR 2 

98 5327 43 1 41 D1'7F SHAFT 1 

99 9660 0500 14 tVls M5 NUT M5 1 



PADLE.BACK GUIDE SECTION 
* 0115411-1/Kai Tit 1 't  F: C t L'0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. Ma-tft 4"" /  COMPONENT PARTS NO. PART NAME tlifk 
Q'ty 

100 5327 61 917 7"55"Vh BRACKET 1 

101 9670 0508 08 95.VFellIF M5X8 SOCKET BOLT M5X8 2 

102 98 189 1 00V STATIC ELIMINATOR 100V 1 

102 98 190 1 224iD91' 115V STATIC ELIMINATOR 115V 1 

1 02 98 192 t-ff")D"324r.)-9-1' 230V STATIC ELIMINATOR 230V 1 

1 03 5327 61 912 t-(7-" D"2t3A-(DA"- BAR 1 



- 



STAND LIFTING DRIVING 
1 
 SECTION 

CO 



STAND LIFTING DRIVING 
SECTION NUMBER I   

SECTION 
*c. ofifte.(1*e. -Ctl /34 L 1 41t-g-c;t3t L -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-t7Fit-q-/NA#* 
SET NO. / PART NO. /41144 

PART NAME COMPONENT PARTS NO. crty 

5290 88 112Z )t 9Iifill,9"— HOUSING 1 

1 7,40 

5290 88 194Z GEAR 1 

1,2 

5296 88 160 ADF"I1) (7-Wq—) HANDLE (IVORY) 1 

4-7 

5310 88 1 40 7--7"11/91")D"9 ASSY SPROCKET AND GEAR ASSY 1 

67,70,71 

5310 88 160 Aph"11, (90) HANDLE (BLACK) 1 

4-7 

5327 44 240 51IVF 91-"1)7—G ASSY ARM ASSY 1 

28,31 

5330 88 110 7"59F ASSY BRACKET ASSY 1 

13-19,25-27,38,39 

5330 88 111Z 7"55"Th BRACKET 1 

13,17 

1 5290 88 194 GEAR 1 

2 5290 89 219  BUSHING 1 

3 5290 88 193 A9Th" STUD 1 

4 5300 37 820 ADFND (7.f'1i"9—) HANDLE (IVORY) 1 

4 5310 37 820 Aph"11) (90) HANDLE (BLACK) 1 

5 5300 37 815 70 D—F (y-( "'J ) PLATE (IVORY) 1 

5 5310 37 815 7°D—F (9o) PLATE (BLACK) 1 

6 9648 0510 1 4 /5DD" M5X10 SCREW M5X10 9 

7 5296 88 161 (7-1*"9—) HANDLE BODY (IVORY) 1 

7 5310 88 161 ADFNI4D9-f (90) HANDLE BODY (BLACK) 1 

8 5290 88 1 70 V.)" SCREW 1 

9 5290 88 134 959 CLUTCH 1 

1 0 9684 0505 08 1-)t*D" M5X5 SET SCREW M5X5 4 

11 9660 0600 1 4 J"JF M6 NUT M6 1 

1 2 9710 0600 08 ANN V/"/J" M6 SPRING WASHER M6 1 

1 3 5330 88 111  BRACKET 1 

1 4 9410 3025 08 A7° 11D9"t°D 3X25 SPRING PIN 3X25 1 

15 5290 37 613 Vat— GEAR 1 

16 5290 88 133 Dt7F SHAFT 1 

1 7 90 242 7"VD1 MB1210DU BUSHING MB1210DU 5 

1 8 9410 3020 08 A7° 117)9"t°:; 3X20 SPRING PIN 3X20 1 

19 5290 37 614 ,t"ti,„„ GEAR 1 

20 9670 0635 08 V5-Vh$NDF M6X35 SOCKET BOLT M6X35 2 



STAND LIFTING DRIVING SECTION 
*:_ogiattida-c-ctisAL - 1-u-A-are, F L -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

- ,y NO. SET NO. / PART NO. nalA/4"** PART NAME COMPONENT PARTS NO. Q'ty 

21 9670 0625 08 VVI-V11,1- M6X25 SOCKET BOLT M6X25 2 

22 5327 44 261 SPACER 2 

23 5290 88 1 90 GEAR 1 

24 5290 82 1 62 )011) BUSHING 1 

25 5290 88 1 80 GEAR 1 

26 5310 88 113-1 Dt71. SHAFT 1 

27 5290 88 1 83 KEY 1 

28 5290 88 1 31 ;t 911, BUSHING 1 

29 9660 0500 14 tVh M5 NUT M5 1 

30 9710 0500 08 A"*#"h"* M5 SPRING WASHER M5 5 

31 5327 44 250 5IIV1-91..”7-t ARM 1 

32 5290 51 064 A7°9D9" SPRING 1 

33 5290 51 070 V)( PAWL 1 

34 5290 51 063 0 :
0
, PIN 1 

35 9721 0700 08 E-UD9" E-7 E -RING E-7 3 

36 5327 44 262 '1 )9 LINK 1 

37 5340 52 606 )014 BUSHING 2 

38 5290 88 115 5fIVF*1-14 RATCHET WHEEL 1 

39 9410 4028 08 A7°C.)9"t°D 4X28 SPRING PIN 4X28 1 

40 5290 88 112 )(9114M)9"- HOUSING 1 

41 9717 1200 08 tE"h" * M12 WAVE WASHER M12 1 

42 5290 29 315 LOCK COLLAR 1 

43 5290 89 422 SCREW 1 

44 5290 37 433 A7°9p9"A9VF" SPRING STUD 1 

45 5300 59 565-1 A7011 )7" SPRING 1 

46 5327 44 220 9UJ.W"JD9 SOLENOID LINK 1 

47 5300 33 562 COLLAR 2 

48 5327 44 210 l'A"- LEVER 1 

49 5327 44 231 A9VF" STUD 1 

50 9710 0800 08 A"VP/3" M8 SPRING WASHER M8 5 

51 9660 0800 14 tVh M8 NUT M8 3 

52 9670 0612 08 95'1.9 F4i"llit- M6X12 SOCKET BOLT M6X12 2 

53 5300 33 561-1 C°D PIN 1 

54 90 628 AtV7°t'D SSP-4 SNAP PIN SSP-4 2 

55 9660 0400 14 tVh M4 NUT M4 4 

56 9710 0400 08 11 h" M4 SPRING WASHER M4 4 

57 5330 57 1 51 7"5rVh BRACKET 1 

58 97 630 VU/fh" AS-05N AC115V SOLENOID AS-05N AC115V 1 

59 9670 0410 08 !-M'VFli"141- M4X10 SOCKET BOLT M4X10 4 



 

53e7s  440 I SECTION NUMBER 
SECTION 

*zonau*aTuvALTrni,cyc-,-t ,y1-# TaL-c-r oo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-I I  .1 -1 I 

STAND LIFTING DRIVING 

 

-tvt.#"4- /SAW4-  NO. SET NO. /PART NO. nalm(F/*"* PART NAME COMPONENT PARTS NO. 
Ink 
Cr ty 

60 9642 0516 14 J-1"DD" M5X16 SCREW M5X16 2 

61 5327 44 141 TUA") SCALE 1 

62 5327 44 151 AFTA°- STOPPER 1 

63'5327 44 152 D"GD"D1,9 MAGNET 1 

64 5327 44 122 /35- COLLAR 6 

65 5327 44 121 D-JD RAIL 2 

66 5290 88 144 GEAR 1 

67 9410 4025 08 A7°9)9"t°) 4X25 SPRING PIN 4X25 3 

68 5290 89 143 11, BUSHING 2 

69 9642 0510 14 t1"D*D" M5X10 SCREW M5X10 6 

70 5290 88 142 A7°07VF SPROCKET 2 

71 5310 88 141 Dt7t. SHAFT 1 

72 9414 2025 14 9qt'D 2X25 SPLIT PIN 2X25 2 

73 5290 88 235 1)1.0- WEIGHT 2 

74 98 501 bA"- 360010-1 COVER 360010-1 1 

75 5300 21 424 70D _
1 

 PLATE 1 

76 97 313 A-IVT V-1 C244 SWITCH V-1C244 1 

77 97 380 Y931-9- VAM21 ACTUATOR VAM21 1 

78 5327 44 131 7"”!9F BRACKET 1 

79 9710 0300 08 A"V,"/J" M3 SPRING WASHER M3 2 

80 9642 0320 14 J-1"D.D" M3X20 SCREW M3X20 2 

81 90 847 II-) CHAIN 

82 90 852 D"3-1DFIJD9 RS25 JOINT LINK RS25 2 

83 5327 44 112 A9V1" STUD 2 

84 5290 31 116 U7,9 LINK 2 

85 5327 43 115 WHEEL 2 

86 5290 31 117 0-5- ROLLER 2 

87 5290 88 232 A9VF" STUD 2 

88 9662 0800 14 ”F M8 NUT M8 2 

89 5327 44 111 A11D9"-r DELIVERY TABLE DOLLY 1 

90 9710 0500 14 A"* h"* M5 SPRING WASHER M5 4 

91 5327 11 222 A"- BAR 1 

92 9670 0612 01 97VF$NDF M6X12 SOCKET BOLT M6X12 2 



t

1ST INK FOUNTAIN 

CC 

SECTION 



1 ST INK FOUNTAIN 
SECTION NUMBER I   

SECTION 
* z. oTho (t Aten L T thAøt. tc' L '. 
Note: When ordering items marked *,indicate the set number because they are available only ass set. 

 

* 

* 

NO. SET NO., PART NO. PART NAME 
COMPONENT PARTS NO. 

1111P:c 
Q'ty 

5290 51 042Z-2 )(911411/9"- HOUSING 1 

40.44 

5310 51 090 DA"-$"A ASSY LEVER BOSS ASSY 1 

46.47 

5310 51 110 9F",D1'7h ASSY DRIVE SHAFT ASSY 1 

80-82.91 

5322 51 000-1 -0tV74".7tD5-Do-5- ASS INK FOUNTAIN ROLLER ASSY 1 

3.4.11-13,15.16.28.42.43 

5322 51 010-1 1"-A ASSY BASE ASSY 1 

3.4.11-13.15.16 

5322 51 030-1 -(:474-D5-Do-5- INK FOUNTAIN ROLLER 1 

28,42.43 

5322 51 1 00-1 9F")D1'7h ASSY DRIVE SHAFT ASSY 1 

13.17.30,59.72-74.78-88.90.91 

5322 51 300 -f:477-AF0-5- ASSY INK FIRST ROLLER ASSY 1 

93-95 

5327 51 320 ASSY GEAR ASSY 1 

1 00-103 

5340 51 041Z E.P9')h. (OPS) BUSHING (OPS) 1 

40.41 

5340 51 060Z 1-997-13 ASSY ARM ASSY 1 

31.32 

5340 51 080 DA"- ASSY (70) LEVER ASSY (BLACK) 1 

48.51 

5340 51 1 40Z 9"99-o-7- DUCTOR ROLLER 1 

65.89 

5346 51 080 DA"- ASSY (7-ft"U-) LEVER ASSY (IVORY) 1 

48.51 

1 5322 51 015 A"* SPRING 1 

2 5340 51 014 KNOB 16 

3 5340 51 020 7 %% I"  BLADE 1 

4 9670 0820 08 Vh.Vht"JDF M8X20 SOCKET BOLT M8X20 6 

5 5340 51 043-2 7"57‘A.. (OPS) BRACKET (OPS) 1 

6 5290 51 081 A9Vh" STUD 1 

7 9710 0800 08 A"Vi'"h" M8 SPRING WASHER M8 2 

8 9660 0800 14 tVh M8 NUT M8 2 

9 9670 0520 08 95.Vh*"11)F M5X20 SOCKET BOLT M5X20 4 

10 5300 45 243 )011, BUSHING 2 

11 5340 51 012-2 -1:4Viti"1'9 (OPS) PLATE (OPS) 1 



1ST INK FOUNTAIN SECTION 
*zonatt*.F.TC±tii41,- 1-d-A,OT's -

k"t'A5C 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

* 

* 

NO. 
-t7F*-14- ina** 
SET NO. / N PART O. maA*/*524-14' PART NAME COMPONENT PARTS NO. 

MM 
crty 

12 9642 0518 14 J-1"3*D" M5X18 SCREW M5X18 5 

13 9710 0500 08 /1" b" M5 SPRING WASHER M5 10 

1 4 5290 51 017 t°D PIN 2 

15 5322 51 011-1 1"-7 BASE 1 

16 5340 51 013-2 -f7) I1i"/9 (NOPS) PLATE (NOPS) 1 

17 9684 0505 08 F$*D" M5X5 SET SCREW M5X5 8 

1 8 5340 51 044-2 7"”VF (NOPS) BRACKET (NOPS) 1 

19 5290 51 047 A9Vh" STUD 2 

20 5340 51 040-1 D1,71- SHAFT 2 

21 5290 51 048 7"01.9 9 BLOCK 2 

22 5290 51 049 -(501"* LEAF SPRING 2 

23 9670 0506 08 V7Vh*"11,F M5X6 SOCKET BOLT M5X6 2 

24 5290 51 083 77O9D9" SPRING 1 

25 5290 51 082 V$ PAWL 1 

26 9684 0606 08 F D" M6X6 SET SCREW M6X6 2 

27 5300 33 538 V7Z (711t"q—) KNOB (IVORY) 1 

27 5310 33 538 V7Z- (90) KNOB (BLACK) 1 

28 9648 0410 1 4 /5MJ" M4X10 SCREW M4X10 5 

29 9721 1200 08 E-99" E-12 E—RING E-12 1 

30 9660 0500 14 J-'9F M5 NUT M5 4 

31 5340 51 060 1997—k ARM 1 

32 5290 33 214 $9$ BUSHING 1 

33 5290 51 064 Ar9D9" SPRING 1 

34 5290 51 070 V$ PAWL 1 

35 5290 51 063 b0
.
7" PIN 1 

36 5340 51 053 ilIVF */-11) RATCHET WHEEL 1 

37 5290 52 422 t°7, PIN 3 

38 5310 51 050 97)9" RING 1 

39 9648 0516 14 /53D" M5X16 SCREW M5X16 16 

40 5290 51 043  BUSHING 

41 5340 51 0-41 (OPS) BUSHING (OPS) 1 

42 5330 51 033 AoN0._#_ SPACER 2 

43 5322 51 031-1 -(.:47*DTDo-5-- INK FOUNTAIN ROLLER 1 

44 5290 51 042-2 $911411/9"— HOUSING 1 

45 90 584 t19) IR12X16X16 INNER RACES IR12X16X16 1 

46 90 437 9De)1195” FC16 ONE WAY CLUTCH FC16 1 

47 5310 51 091 DA"—VA LEVER BOSS 1 

48 5340 51 093-1 Li/I"— LEVER 1 

49 90 674 9'9D1,— AS1101 WASHER AS1101 1 

CO 



I  11../I,11../.0 5.,C( Ci 51U I SECTION NUMBER I 1  
1ST INK FOUNTAIN SECTION 

*c. 011,5Alt*ATIII3;11 L. v #--• -"C'AC T ts„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. /malt* 
SET NO. /PART NO. griaAn/*" PART NAME COMPONENT PARTS NO. 

an 
City 

50 9721 1000 08 E.-9)7" E-10 E-RING E-10 1 

51 5300 57 133 =+"9 (7-W9-) GRIP (IVORY).  1 
51 5340 51 094 "I V"J (90 GRIP (BLACK) 1 
52 5290 52 423-1 1:07, PIN 1 
53 5327 51 180 7"”VF BRACKET 1 
54 9716 0500 14 t5#"h" M5 PLAIN WASHER M5 3 
55 9642 0510 14 t1'3*D" M5X10 SCREW M5X10 - 5 
56 5300 51 160 95” CLUTCH 1 
57 9721 0700 08 E- 11)9" E-7 E -RING E-7 1 
58 5327 51 183 LINK 1 
59 9721 0400 08 E- 11)9" E-4 E -RING E-4 3 
60 5290 21 162 A7o9)9" SPRING 1 
61 9642 0408 14 MP\ M4X8 SCREW M4X8 3 
62 90 628 AtV7°t°7) SSP-4 SNAP PIN SSP-4 1 
63 97 606-1 9L,Pfh" AS-03A AC115V SOLENOID AS-03A AC115V 1 
64 90 627 G G-7 G -RING G-7 2 
65 90 331 li"-V1"7 117)9" 607DDU BALL BEARING 607DDU 2 
66 5340 51 142 Dt7F SHAFT 1 
67 9410 3012 50 A7°9:99"t°) 3X12 SPRING PIN 3X12 1 
68 9660 0400 14 tVh M4 NUT M4 3 
69 9710 0400 08 A"Vf"h" M4 SPRING WASHER M4 3 
70 5290 21 521 A7O 1W" SPRING 1 
71 5327 51 182 t0D PIN 1 
72 5290 51 135 h5- COLLAR 2 
73 5290 51 133 A70  9D9" SPRING 1 
74 5330 51 132 LATCH 2 
75 5290 37 433 A7011D9"A9VF" SPRING STUD 1 
76 5290 51 123-1 A7°9D9" SPRING 1 
77 5290 29 220-1 L J1, BUSHING 2 
78 5290 51 122 0 PIN 1 
79 90 200 *"-11,1"79p9" 607ZZ BALL BEARING 607ZZ 1 
80 5290 51 120-1 LAI"- LEVER 1 
81 5310 51 111-1 E'1' SHAFT 1 
82 9410 4020 08 A7

0
9)9'

1:0D 
4X20 SPRING PIN 4X20 2 

83 5290 51 131-2 7-4, ARM 2 
84 5290 29 315 F)th5- LOCK COLLAR 3 
85 9670 0620 08 9VF7li"JDF M6X20 SOCKET BOLT M6X20 2 
86 5290 51 112-2 7-G ARM 2 
87 9680 0512 08 1')( D" M5X12 SET SCREW M5X12 2 



• 

1ST INK FOUNTAIN SECTION 
*Z0g5AU*ATUt3SUTMA.OT, -t‘ TA3CUTT00  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t7F**/MA*-9- 
SET NO. /PART NO. Malt* Aftd** PART NAME / COMPONENT PARTS NO. 

MO 
Crty 

88 5340 51 1 36 A- STAY 1 

89 5340 51 140 DUCTOR ROLLER 1 

90 5290 51 134 A7°11)9" SPRING 1 

91 5300 51 1 50-1 7-L ARM 1 

92 5340 51 313-1  BUSHING 2 

93 5322 31 310 /D7Y-7ho-5- INK FIRST ROLLER 1 

94 5290 51 312 GEAR 1 

95 9410 3025 08 A7° ,1D9"t°) 3X25 SPRING PIN 3X25 

96 9710 0500 1 4 1 1Jl M5 SPRING WASHER M5 2 

97 5310 55 318 -(DTAi"hA"- COVER 1 

98 9722 1000 08 C-qp9" C-10 C-RING C-10 1 

99 5321 43 117 /35- COLLAR 1 

1 00 9723 2200 08 C-'J.'9" C-22 C -RING C-22 2 

1 01 91 609 V-11)1"79)9" 6900ZZ BALL BEARING 6900ZZ 2 

1 02 5321 43 118 ArN0_1_ SPACER 1 

1 03 5327 51 321 GEAR 1 

1 04 5327 51 323 A9Vh" STUD 1 

711 





1 

 SECTION 1 ST INK ROLLER 



1ST INK ROLLER 
SECTION NUMBER I .3 4fL Di 

I 

SECTION 
*.:.0P1,3au*A-cct:54 1... F It-11—"CA5C -F 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. ne,An/41" PART NAME COMPONENT PARTS NO. 
Mft 
Qty 

5290 51 232Z 9D2 LINK 1 

32.33 

5290 51 640-2 tt O Y*D"F"V9W, ASSY DOG & CAM 2 

6.9 

5300 51 631Z-2 $9114i10"- HOUSING 2 

8,10 

5300 51 641Z $911/400"- BUSHING HOLDER 2 

10,13 

5310 51 210-1 W.D1,71- ASSY CAM SHAFT ASSY 1 

35,39.40 

5322 51 600-2 1- 1.9 7° tDU-T-C)2"o-5- TOP OSCILLATING ROLLER ASSY 1 

1,5-15.51 

5322 51 620-2 o-5-D1,71- SUB ASSY SHAFT SUB ASSY 1 

5.6,9,15 

5322 51 630-2 A-DU-51-(D9"o-5- ASSY OSCILLATING ROLLER ASSY 

1,7,8,10-14.51 

5322 51 900-2 FV70 A-DU-5-f)9"o-5- TOP OSCILLATING ROLLER ASSY 1 

1,5-14,27.51 

5322 51 920-2 1-Db-T-W"o-5-D1,71- RIDER OSCILLATING SHAFT ASSY 1 

5.6.9.27 

5327 51 431Z WI"- LEVER 1 

41,43 

1 5322 51 610-1 5-0"-I-DUY-(7)9"o-5-- RIDER OSCILLATING ROLLER 2 

2 5290 51 623 TA- FOOT 2 

3 9710 0500 08 VV,"h" M5 SPRING WASHER M5 7 

4 9660'0500 1 4 tVh M5 NUT M5 3 

5 9410 3020 08 A7°11D9"t°D 3X20 SPRING PIN 3X20 2 

6 5290 51 622-2 bL, CAM 2 

7 5300 51 633-2 7°U-1- PLATE 2 

8 5300 51 631-2 )011410"- HOUSING 2 

9 5290 51 632-2 '.9)1 CLAW 2 

1 0 5290 51 642-2  BUSHING 4 

11 91 254 9"9-A.1V7°11, NIP-B6 NIPPLE NIP-B6 2 

12 5300 51 644 F)th5- LOCK COLLAR 4 

1 3 5300 51 641 HOUSING 2 

1 4 5322 51 643 Dt7h SHAFT 4 

1 5 5322 51 621 D1'7F SHAFT 1 

1 6 9672 0616 14 oVh9*"11)F M6X16 HEXAGON BOLT M6X16 2 

1 7 9660 0600 1 4 tVh M6 NUT M6 2 



1ST INK ROLLER SECTION 
iir zonactista-cut3AL.T41-d•A-0-C's Filt-'4-T;t5t L -CT Ls. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 4*  -tvF*J4L/MAM13- 
SET NO. /PART NO. ne,A*/*4 PART NAME 

COMPONENT PARTS NO. 
MR 
(Xty 

18 5327 51 522 BRACKET 2 

1 9 9670 0620 08 VVI-71i"IDF M6X20 SOCKET BOLT M6X20 10 

20 90 601 CE-97)9" CE-8 CE-RING CE-8 4 

21 5290 51 521 $911,  BUSHING 4 

22 5322 51 510 -C4o-i- INK DISTRIBUTOR ROLLER 2 

23 5322 51 931 7"”Vh BRACKET 2 

24 9710 0600 08 A"Vf"h" M6 SPRING WASHER M6 1 

25 5290 29 315 h$115- LOCK COLLAR 2 

26 9684 0505 08 1. .=)" M5X5 SET SCREW M5X5 5 

27 5322 51 921 D1'7F SHAFT 1 

28 9642 0510 1 4 t1"3*D" M5X10 SCREW M5X10 4 

29 9710 0500 1 4 A"V/"b"* M5 SPRING WASHER M5 4 

30 5322 51 932 BRACKET 2 

31 9721 0700 08 E-9D9" E-7 E -RING E-7 2 

32 5290 21 212 ;OR/ BUSHING 1 

33 5290 51 232 9)9 LINK 1 

34 5290 51 231 PIN 1 

35 5290 51 212-2 +"t- GEAR 1 

36 9642 0516 14 J-1"3,D" M5X16 SCREW M5X16 4 

37 5327 29 210  BUSHING 2 

38 5290 51 213 1L3 CAM 1 

39 9410 4032 08 A7°9)9"t°D 4X32 SPRING PIN 4X32 1 - 

40 5310 51 211-1 D1'7h SHAFT 1 

41 5327 51 431 DA"- LEVER 1 

42 5290 51 435 $911, BUSHING 1 

43 5290 51 432 $911, BUSHING 1 

44 5290 51 433 D1'7h SHAFT 1 

45 5290 51 437 1 5- COLLAR 1 

46 90 230 J-01) IR 10X13X12.5 INNER RACE IR 10X13X12.5 1 

47 5290 51 436 C°D PIN 1 

48 5290 51 434 75r fl BRACKET 1 

49 9684 0606 08 1-$*D" M6X6 SET SCREW M6X6 2 

50 9410 3030 08 73°Up9"t°) 3X30 SPRING PIN 3X30 1 

51 9648 0408 1 4 /57D" M4X8 SCREW M4X8 4 

52 5330 51 622 1/-7" TUBE 2 

53 5330 51 512 1/-7" TUBE 2 

7L1 





1 ST INK OSCILLATING ROLLER 

1 

 SEUTION 

7R 



 

SECTION NUMBER J 5327G 514  I  1.'1., VI/ LJ 

1 ST INK OSCILLATING ROLLER SECTION 
*:10%Aa*ATai5ALT A.OT, -t71-# 4g-TAUTToo  
Note: When ordering items marked *,indicate the set number because they are available only ass set. 

NO. -t ,y1AM/4541,4it-g- 
SET NO. / PART NO. Oatn/

41144V4 
PART NAME COMPONENT PARTS NO. Q' t y 

5310 52 500 o-5-99-t- (90) ASSY ROLLER CLEANER (BLACK) ASSY 1 

3-7.20-23 

5316 52 500 o-5-99-t- (It) ASSY ROLLER CLEANER (BROWN) ASSY 1 

3-7.20-23 

5322 51 400-1 1':4tDD-5.1r)9"o-5- INK OSCILLATING ROLLER ASSY 1 

11.12.27.40.41 

5327 51 450 )(914119"- HOUSING 2 

28,36 

1 9410 3016 08 A7°UD9"t°) 3X16 SPRING PIN 3X16 2 

2 5290 52 532 0 PIN 2 

3 5290 52 523 DM"- LEVER 1 

4 5296 33 564-1 V-11)9"07° (7"5 ) BALL GRIP (BROWN) 1 

4 90 752 V-10" 107° 25 (9o) BALL GRIP 25 (BLACK) 1 

5 5310 52 510 F"99- DOCTOR 1 

6 5310 52 522 PLATE 1 

7 5310 52 521 BLADE 1 

8 90 740 /7"*"11/F M5X15 KNOB BOLT M5X15 2 

9 5290 52 535 t 0 D PIN 2 

1 0 5290 52 536 7-G ARM 2 

11 5290 51 413 GEAR 1 

1 2 9411 4032 00 5'-)1°-t°) 4X32 TAPER PIN 4X32 1 

1 3 9670 0620 08 9 1• 404,h M6X20 SOCKET BOLT M6X20 10 

1 5 9642 0510 14 t'N"Thi" M5X10 SCREW M5X10 6 

1 6 9710 0500 08 A"V)"h" M5 SPRING WASHER M5 6 

1 7 5290 52 531 7".”")h BRACKET 1 

1 8 9660 0500 14 tVh M5 NUT M5 2 

1 9 5290 52 533 7"5h'VF BRACKET 2 

20 9716 0600 1 4 ti,"h" M6 PLAIN WASHER M6 1 

21 9660 0600 14 M6 NUT M6 1 

22 9642 0410 1 4 J-1"DEP% M4X10 SCREW M4X10 6 

23 9710 0400 08 A"VP1J"* M4 SPRING WASHER M4 6 

24 5290 52 534 7"5-h'VF BRACKET 1 

25 9648 0510 14 /53*D" M5X10 SCREW M5X10 6 

26 5290 51 423 COVER 2 

27 5290 51 412 GEAR 1 

28 5290 51 043 ;OH) BUSHING 2 

29 5290 51 421 70 1)-F  PLATE 2 

30 5290 51 414 WHEEL 1 

31 9710 1 000 08 A"V/"h" M10 SPRING WASHER M10 1 



1 ST INK OSCILLATING ROLLER SECTION 
*r- 01'5A (1111A-C1113511€ L 1 h L -CT Ls°  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME 
COMPONENT PARTS NO. Q'ty 

32 90 701 UtVF M10 U -NUT M10 1 

33 5290 51 427 A7° 117,7"A9Vh" SPRING STUD 2 

34 90 610 BE- 11)9" BE-60 BE-RING BE-60 4 

35 9716 0800 14 t-5 1J" M8 PLAIN WASHER M8 4 

36 5327 51 451 HOUSING 2 

37 5290 51 424 .!J " SCREW 4 

38 5290 51 426 7"oV9 BLOCK 2 

39 5290 51 425 7"c09 BLOCK 2 

40 5322 51 410-1 -f)+A-DD-5-1)9"o-5- INK OSCILLATING ROLLER 1 

41 9411 4050 00 7--M°-t°) 4X50 TAPER PIN 4X50 1 

7P 





1ST FROM ROLLER SECTION 

QI1 



 

SECTION NUMBER I )jCIL 1(3   

SECTION 
0)413,11(t*A74 "CU L t'A,OrC's L T Ls. 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 1. 1

ST FROM ROLLER 

 

-t.y1.41M/Nailt* NO. SET NO. / PART NO. / COMPONENT PARTS NO. PART NAME gia 
Q'ty 

* 

* 

5290 51 730 VP` SCREW 2 

6-8 

5290 52 120 71--Lo-5- 7 11D2"7-L. FORM ROLLER BEARING ARM (S) 2 

20.21,29 

5290 52 130 74--Lo-5-1"YUD9"Y-G FORM ROLLER BEARING ARM (L) 2 

20,21,32 

5310 51 700Z-1 7)A°- -Lo-5- UPPER FORM ROLLER 1 

11,12 

5310 51 810Z-1 07-74--Lo-5- LOWER FORM ROLLER 1 

11,46 

5327 52 130 GEAR 1 

30,38 

1 5300 17 117 V7:-7. (7-(4"U-) KNOB (IVORY) 2 

1 5310 1 7 117 VT.F. (90) KNOB (BLACK) 2 

2 5330 51 721 D1'7h SHAFT 2 

3 5290 51 735 tO PIN 2 

4 5290 51 732 A7°,17)9"A9Vh" SPRING STUD 6  

5 9662 0800 14 tVF M8 NUT M8 2 

6 90 401 Af-11fili"-ID 3/16 STEEL BALL 3/16 2 

7 5290 51 083 A7° UD9" SPRING 2 

8 5290 51 733 VP` SCREW 2 

9 9684 0606 08 h)t VP` M6X6 SET SCREW M6X6 14 

1 0 5290 51 736 F$h5- LOCK COLLAR 4 

11 90 205 -11/1"7 ,1D9`` 6001LLB BALL BEARING 6001LLB 4 

12 5310 51 700-1 7VA°--(747t-Lo-5- UPPER FORM ROLLER 1 

13 5290 51 742 $10"- HOLDER 2 

1 4 5300 51 741 7"”VF BRACKET 1 

15 5330 51 712 32-7" TUBE 2 

1 6 5290 51 123-1 A7"))9" SPRING 4 

17 9710 0800 08 A h" M8 SPRING WASHER M8 4 

1 8 5290 51 738 7"VDD9" BUSHING 1 

1 9 90 204 $"-11,11"79D9" 6001ZZ BALL BEARING 6001ZZ 2 

20 5290 51 737 t 0 D PIN 4 

21 9410 3025 08 A7°9D9"t°D 3X25 SPRING PIN 3X25 4 

22 5300 51 731 7``5rVF BRACKET 1 

23 9410 3020 08 A7° 9)9"t°) 3X20 SPRING PIN 3X20 3 

24 9684 0505 08 1)(*D" M5X5 SET SCREW M5X5 5 

25 9660 0600 14 tVF M6 NUT M6 2 

26 9684 0616 08 1-$VP` M6X16 SET SCREW M6X16 2 



1 ST FROM ROLLER SECTION 
*ZOnAUJKATIlliALTIA-A,OT,-tvFilMTAALTTo. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t•y1.11 /411A*-14-  
SET NO. /PART NO.  / matft*" PART NAME 

COMPONENT PARTS NO.. 
MO 
Wty 

27 5290 51 744 7”Dp9" BUSHING 1 

28 5300 52 112 b5- COLLAR 1 

29 5290 52 114 UD9 LINK 2 

30 91 726 .-. F."1 7 1JD9" HK1614L NEEDLE BEARING HK1614L 2 

31 5300 51 842-1 77°9:)9" SPRING 2 

32 5290 52 115 '1 )9 LINK 2 

33 5290 52 140  CAM 1 

34 5327 52 111 D1'7h SHAFT 1 

35 9721 1200 08 E-U)9" E-12 E-RING E-12 1 

36 5327 52 1 33  INNER RACE 1 

37 5290 29 317 ”Ip% It WASHER 1 

38 5327 52 131 GEAR 1 

39 5327 52 117 h5- COLLAR 1 

40 5290 52 150 ht CAM 1 

41 5300 52 122-1 DA"- (7-(t"U-) LEVER (IVORY) 1 

41 5310 52 122-1 DA"- (9o) LEVER (BLACK) 1 

42 5300 12 224 PLATE 3 

43 9650 0520 14 ql 53D" M5X20 SCREW M5X20 3 

44 5290 51 823 7"VDD9" BUSHING 1 

45 90 206 li"-Itel"TUD9" 6201ZZ BALL BEARING 6201ZZ 2 

46 5310 51 810-1 oY--r.:47t-Go-5- LOWER FORM ROLLER 1 

47 5290 51 831 7"”Vls BRACKET 1 

48 5290 51 822 A7°UD9"A9Vh" SPRING STUD 2 

49 5290 51 821 7"5J'Vt. BRACKET 1 

50 5290 51 832 7"5J.Vh BRACKET 1 

R9 





Rd 

1ST OPERATION LEVER 



1 ST OPERATION LEVER 
SECTION NUMBER I 

D.DC(L I 

SECTION 
*ZONA(1*ATU/34LTMA,OT,:t7h#'4'T;±5CLTTio, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-t71.4t-g- ina* 
SET NO. / PART NO. PART NAME 25'"151-st AiAtP-40-NENT PARTS NO. 

MP( 
CVty 

5327 52 200 V#"9 ASSY OPERATING SHAFT ASSY 1 
1 3,18,19,32-34 

1 9721 0700 08 E-qp9" E-7 E-RING E-7 11 
2 5322 52 291 hL CAM 2 
3 5322 52 292 A9VF" STUD 2 
4 9710 0800 08 A h" M8 SPRING WASHER M8 3 
5 9660 0800 1 4 1".91. M8 NUT M8 3 
6 5296 33 525-1 14"0"7 (rig))) BALL GRIP (BROWN) 1 
6 90 758 *"-I1)9" 11 V7° 32 (90) BALL GRIP 32 (BLACK) 1 
7 5290 52 213-1 LAI"- LEVER 1 
8 5290 22 318 fJ" SCREW 1 
9 5310 52 212 710‘ A  BOSS 1 

1 0 5310 52 214 INDICATOR 1 
11 9710 0300 08 A'V/"Ii" M3 SPRING WASHER M3 2 
12 9642 0306 14 t D.D" M3X6 SCREW M3X6 2 
13 9410 5025 08 A7° Up9"t° D 5X25 SPRING PIN 5X25 5 
1 4 5290 52 232 '1 )7 LINK 2 
15 5290 52 233 0 PIN 2 
1 6 9710 0600 08 A'Vf"1" M6 SPRING WASHER M6 2 
17 9660 0600 14 tVF M6 NUT M6 2 
18 5290 52 231 Y-L ARM 1 
19 5327 52 220 7-L ARM 1 
20 5290 29 314 h$135- LOCK COLLAR 2 
21 9684 0505 08 h)Wv" M5X5 SET SCREW M5X5 6 
22 5322 52 280 97)9 LINK 1 
23 5290 52 243-1 A9V1" STUD 1 
24 5327 52 240 LEVER 1 
25 9660 0500 14 VA' M5 NUT M5 1 
26 9710 0500 08 A'VP'h M5 SPRING WASHER M5 3 
27 5300 59 839 hi- COLLAR 2 
28 90 203 1i"-W7q)9" 625ZZ BALL BEARING 625ZZ 1 
29 9670 0520 08 Vh'VFliNliF M5X20 SOCKET BOLT M5X20 1 
30 5290 51 123-1 ArilD9" SPRING 1 
31 5290 21 161 A7° IlD9"A9Vh' SPRING STUD 1 
32 5327 52 211 DV7F SHAFT 1 
33 5322 52 240 hL CAM 1 
34 5290 52 234 ARM 1 
35 5327 52 210 tI t CAM 1 
36 5327 52 257 7"5.TVF BRACKET 1 



1 ST OPERATION LEVER SECTION 
*---. 0115N1t*acrt.t Wit 1 F it-g-TA3C "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 't 7I.*. .   /NA** 
SET NO. /PART NO. 

/Mali* ifsaveF /COMPONENT PARTS NO. 
PART NAME Q'ty 

37 98 501 1 A"— 360010-1 COVER 360010-1 2 

38 9642 0510 08 t ]*D" M5X10 SCREW M5X10 2 

39 97 303 A-01 V-1C2 SWITCH V-1C2 2 

40 9642 0325 14 t'N"3.)" M3X25 SCREW M3X25 2 

41 5322 52 270 9)9 LINK 1 

42 95 118 791/1-9— VAL2 ACTUATOR VAL2 2 

(In 





1ST WATER FOUNTAIN ROLLER 
SECTION 



51 "1izA - )T.7i7D0-7- SECTION NUMBER J 5327G 530 1 

1 ST WATER FOUNTAIN ROLLER SECTION 
v5/1€  -r -c, F Lt F '0  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
- 'y /;- 
SET NO. / PART NO. 

/411a#-g- na$N PART NAME V COMPONENT PARTS NO. Q'ty 

5300 53 250-1 EA"*"Hli41V7° ASSY WATER BOTTLE CAP ASSY 1 

115-120 

5322 52 311Z 9t." "l'- GEAR 1 

4,7 

5322 52 320Z-2 hLDA"- CAM LEVER 1 

11,12 

5327 52 330-1 EF. A"9"99-9F"',7-L WATER DUCTOR DRIVE ARM 1 

24,25,40,41 

5327 52 356Z- UD9 ASSY LINK ASSY 1 

38,39 

5327 52 380 ',4-Coli-f-11, ASSY WORM WHEEL ASSY 1 

66,67,76 

5327 52 410 7-L ASSY ARM ASSY 1 

64,65 

5327 52 420 7ti "A ASSY BOSS ASSY 1 

69,70 

5327 53 009 7-L ASSY ARM ASSY 1 

62,63 

5327 53 120Z 9D9 ASSY LINK ASSY 1 

60,61 

5340 51 080 DA"- ASSY (90) LEVER ASSY (BLACK) 1 

77,85 

5340 53 1 70Z-1 0-5- ASSY ROLLER ASSY 1 

1 8,21 

5346 51 080 DA"- ASSY (7-f11i"9-) LEVER ASSY (IVORY) 1 

77,85 

1 5322 52 314 to p  PIN 1 
2 9721 1000 08 E-UD9" E-10 E-RING E-10 3 

3 5290 29 311 4J.N. 13  WASHER 3 

4 5290 37 123 )(911) BUSHING 1 

5 9670 0612 08 9Vhiti"11,1- M6X12 SOCKET BOLT M6X12 1 

6 5322 52 313 hi, CAM 1 

7 5322 52 311 %,,I,,_, GEAR 1 

85340 52 312 A9Vh" STUD 1 

9 9710 0800 08 1\" V,"/3"* M8 SPRING WASHER M8 2 

1 0 9660 0800 14 tVh M8 NUT M8 2 

11 5290 37 513-1 )(911) BUSHING 1 

12 5322 52 320-2 DA"- LEVER 1 

1 3 5322 52 357-1
. 

 A7°9)9" SPRING 1 



1 ST WATER FOUNTAIN ROLLER SECTION 
*zonsatliKe.-coat54L - 1-d-A.oye, -t•y C L -CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -t•ylAlt-g-/WAS-13-
SET NO. / PART NO. nen */

4"4* PART NAME 
COMPONENT PARTS NO. 

MR 
Q'ty 

14 5290 21 1 61 A.7°9)9"A9VF" SPRING STUD 1 

15 90 200 t"-WYIJD9" 607ZZ BALL BEARING 607ZZ 1 

1 6 9721 0500 08 E9D9NN E-5 E-RING E-5 1 

17 5290 52 322 A9Vh" STUD 

1 8 91 627 =-1.."WY 11 )9" 606HZZM BALL BEARING 606HZZML3 2 

1 9 5340 53 1 74 Dt7h SHAFT 1 

20 9410 2018 50 A7°9)9"t°D 2X18 SPRING PIN 2X18 1 

21 5340 53 1 70-1 0-5- ROLLER 

22 5340 53 1 75 fl-7" TUBE 

23 5322 53 1 63 ()2')) NEW MOL (SMALL) 1 

24 9410 4020 08 A7° 11 D9"t°D 4X20 SPRING PIN 4X20 2 

25 5327 52 360 95Vf CLUTCH 1 

26 5290 29 315 h)thi- LOCK COLLAR 4 

27 9684 0505 08 F)( :)" M5X5 SET SCREW M5X5 12 

28 9721 0400 14 E-'J)7" E-4 E-RING E-4 3 

29 5290 51 1 35 135— COLLAR 2 

30 5290 51 1 33 A7o9D9" SPRING 1 

31 5330 51 1 32 LATCH 2 

32 5340 52 342 Y-L ARM 2 

33 5340 52 354 Dt,71.• SHAFT 1 

34 5322 52 355 0 PIN 1 

35 9684 0606 08 I' D" M6X6 SET SCREW M6X6 1 

36 9721 0700 08 E-9D9N% E-7 E-RING E-7 5 

37 5290 29 313 Ip% WASHER 3 

38 5340 52 606 911' BUSHING 2 

39 5327 52 356 '1 )9 LINK 1 

40 5340 52 350 ARM 

41 5327 52 341-1 Dt7h SHAFT SHAFT 

42 9648 0516 14 /53D" M5X16 SCREW M5X16 8 

43 5290 29 222-1 $911, BUSHING 2 

44 9670 0616 08 9”F1i"10- M6X16 SOCKET BOLT M6X16 1 
45 5322 52 353-3 ARM 

46 5290 51 134 A7011 )9" SPRING 1 
47 5640 23 136 STOPPER 1 

48 5430 35 314 SPACER 1 
49 5327 52 374 7"c09 BLOCK 1 
50 5327 52 373 V"V-Dt7h GEAR SHAFT 1 
51 5327 52 375 7"W.99 BLOCK 

52 5327 52 371 SCALE 1 

an 



SECTION NUMBER I 7.3U I 

SECTION 
*r_congatiitig,-cut35/1 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

I  I fl / a I-1 

1 ST WATER FOUNTAIN ROLLER 

NO. -t7F4-11/45A* 
SET NO. / PART NO. gsa */

4/14* PART NAME 
COMPONENT PARTS NO. 

Mft 
Q'ty 

53 9670 0525 08 M5X25 SOCKET BOLT M5X25 4 

54 5327 52 376 AFVA°— STOPPER 2 

55 9670 0408 08 VVF7Ii"10. M4X8 SOCKET BOLT M4X8 4 

56 5327 53 150-1 F.A"7t7)T-Do-5— WATER FOUNTAIN ROLLER 1 

57 9670 0416 08 V 1.4"10. M4X16 SOCKET BOLT M4X16 1 

58 90 679 L12 SPRING L12 3 

59 5290 29 220-1  BUSHING 1 

60 5300 45 243 )(911J BUSHING 1 

61 5327 53 1 20 Up9 LINK 1 

62 5327 53 110 ARM 1 

63 5290 37 514 $911) BUSHING 1 

64 5327 52 411 ARM 1 

65 90 898 FCB-12 ONE WAY CLUTCH FCB-12 1 

66 5327 52 381 WORM WHEEL 1 

67 90 241 7"VD2 MB1220DU BUSHING MB1220DU 1 

68 5327 53 1 55 $911, BUSHING 1 

69 5327 52 421 71.0.A  BOSS 1 

70 90 436 9pr)1195 HF1216 ONE WAY CLUTCH HF1216 1 

71 90 371 A5AF9VDt AS1101 THRUST WASHER AS1101 1 

72 5327 53 154 D1,7h SHAFT 1 

73 5290 37 233-1 A7°97)9" SPRING 1 

74 5290 41 114-1 A7°Up9"1i5. SPRING STUD 1 

75 5480 53 222 tO PIN 1 

76 9410 4016 08 A7°9)9"t°D 4X16 SPRING PIN 4X16 1 

77 5340 51 093-1 DA"— LEVER 1 

78 5290 52 422 tO PIN 1 

79 5327 56 1 80 7"55.Vh BRACKET 1 

80 5327 51 1 82 PIN 1 

81 5290 21 521 A7O9p9" SPRING 1 

82 90 628 AtV70 top SSP-4 SNAP PIN SSP-4 1 

83 5330 55 550 7-13 ARM 1 

84 5327 51 1 83 Up9 LINK 1 

85 5300 57 133 (7-1$"9—) GRIP (IVORY) 1 

85 5340 51 094 ..74 9 (90) GRIP (BLACK) 1 

86 97 606-1 VLIJ-0." AS-03A AC115V SOLENOID AS-03A AC115V 1 

87 5290 21 162 A7°97)9" SPRING 1 

88 9642 0408 1 4 1-1"D*D" M4X8 SCREW M4X8 3 

89 9716 0500 1 4 t5 h"* M5 PLAIN WASHER M5 3 

90 9710 0500 08 A"VI"h" M5 SPRING WASHER M5 3 



1 ST WATER FOUNTAIN ROLLER SECTION 
*.7.00AU*ATUtiALTMA.OT, -t•Yi-#-%-TaLTT. 
Note. When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. PART NAME 5/COMPONENT PARTS NO. 
1mft 
Q'ty 

91 9642 0510 1 4 J-1"]fi' M5X10 SCREW M5X10 3 

92 9710 0400 08 W'VP/J" M4 SPRING WASHER M4 3 

93 9660 0400 14 tVt. M4 NUT M4 3 

94 9642 0308 14 1 DV)" M3X8 SCREW M3X8 12 

95 9710 0300 08 11 1J" M3 SPRING WASHER M3 12 

96 5327 53 1 84 BRACKET 6 

97 5327 53 1 81 WIPER 6 

98 5327 53 183 tVF NUT 6 

99 5300 53 213 V7i: KNOB 1 

1 00 5300 53 214=1 t°D PIN 1 

101 5322 53 211 7"5TV1 BRACKET 1 

102 9710 0500 14 A"V,"h" M5 SPRING WASHER M5 7 

1 03 9642 0530 1 4 1-1'DE)" M5X30 SCREW M5X30 1 

104 5340 53 1 82 AT-- STAY 1 

105 9670 0520 08 9 1- *Nlih M5X20 SOCKET BOLT M5X20 1 

1 06 5300 53 1 97  HOSE CLAMP 1 

1 07 5322 53 214-1 L°D PIN 1 

1 08 5322 53 1 90-1  WATER FOUNTAIN 1 

109 5322 53 212-1 7"5Vh BRACKET 1 

110 5300 53 216  HOSE CLAMP 1 

111 5300 53 1 95 *-A HOSE 1 

112 5300 82 520-1 7"5TVh BRACKET 1 

113 5322 53 217 AFVA°- STOPPER 1 

114 5300 53 251-1 ZA"*"Fli; WATER BOTTLE 1 

115 5300 53 256 A°114.7) PACKING 1 

116 9721 0300 50 E- 11 )9' E-3 E -RING E-3 3 

117 5300 53 254-1 D"Gil° D RUBBER PACKING 1 

118 5290 53 255  SPRING 1 

119 5300 53 253 PIN 1 

120 5300 53 252-1  CAP 1 

121 9721 0500 50 Eqp9" E-5 E -RING E-5 2 

122 9684 0516 08 1-. :9" M5X16 SET SCREW M5X16 1 

123 5327 56 1 86 SPACER 3 

124 9642 0535 1 4 J-1"] " M5X35 SCREW M5X35 3 





1 

1ST WATER FORM ROLLER 

QA 

SECTION 



 

SECTION NUMBER  

   

1ST WATER FORM ROLLER SECTION 
oillig.It*acc-ct 134 L -r, C L -CF ',Flt-  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t•yhilt /MA*41 
SET NO. / PART NO. OAVKF/41444-g- PART NAME COMPONENT PARTS NO. Grty 

5290 51 730 *D" SCREW 1 

67-69 

5322 53 350Z-1 aA"74- -Go-5- ASSY WATER FORM ROLLER ASSY 1 

11.12 

5322 53 410-2 F.A"tDD-7-(2)9"o-5- WATER OSCILLATING ROLLER 1 

37.50.51 

5322 53 420Z 7-1, ARM 1 

48.70 

5327 53 1 30 D1'7h ASSY SHAFT ASSY 1 

55-57.62 

1 9642 0530 1 4 1-1"3*D" M5X30 SCREW M5X30 4 

2 9710 0500 1 4 A "h"* M5 SPRING WASHER M5 4 

3 5322 53 333-1 7"oV9 BLOCK 2 

4 5322 53 332 Vqa KNOB 2 

5 5290 38 238 -0A"* LEAF SPRING 2 

6 9710 0400 1 4 A"VI"h" M4 SPRING WASHER M4 4 

7 9642 0410 1 4 1-1"D*D" M4X10 SCREW M4X10 4 

8 5290 37 433 A7°9)9"A9TF" SPRING STUD 2 

9 5290 21 161 70°U)9"A9VF" SPRING STUD 2 

1 0 5290 33 451-1 A7° 11:)9" SPRING 2 

11 90 461 t"-11,1"79)9" 6001HDDU BALL BEARING 6001HDDU 2 

12 5322 53 350-1 ZA"7*-Go-5- WATER FORM ROLLER 1 

1 3 5322 53 352 (9"-r) NEW MOL (LARGE) 1 

1 4 5290 51 736 1-)t15- LOCK COLLAR 2 

1 5 9684 0606 08 h)t*D" M6X6 SET SCREW M6X6 4 

1 6 5322 53 311 7"55- VF BRACKET 2 

1 7 90 203 *"-11/1"Y9D9" 625ZZ BALL BEARING 625ZZ 2 

1 8 9670 0510 01 95.V1-*"11,F M5X10 SOCKET BOLT M5X10 2 

1 9 5322 53 331 0 PIN 4 

20 5290 51 742 CO"- HOLDER 1 

21 5300 82 255 *D" SCREW 2 

22 5300 56 075 A7°UD9" SPRING 2 

23 5300 82 256 *D" SCREW 2 

24 5322 53 334 7"oV9 BLOCK 2 

25 9670 0520 08 Vh'Vhiti"10. M5X20 SOCKET BOLT M5X20 2 

26 5322 53 342 DA"- LEVER 1 

27 9684 0505 08 1-)t*D" M5X5 SET SCREW M5X5 3 

28 9660 0600 1 4 tVh M6 NUT M6 2 

29 9684 0616 08 h)(*D" M6X16 SET SCREW M6X16 1 



1ST WATER FORM ROLLER SECTION 
lor zOlifiaatiiien-C1113-SL F *-11-CItc L -c T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Na a SET N /PART Na PART NAME 21S41 */titaINENT PARTS NO. Qty 

30 5300 17 117 V7Z (7-W9-) KNOB (IVORY) 1 

30 5310 17 117 V7Z (90) KNOB (BLACK) 1 

31 5330 51 721 D1'7h SHAFT 1 

32 5290 51 735 t°D PIN 1 

33 5322 53 341 7"5591- BRACKET 1 

34 9723 2400 08 C99" C-24 C-RING C-24 2 

35 9648 0516 14 t53*D" M5X16 SCREW M5X16 4 

36 5340 53 413-1 D"9')J' BUSHING 2 

37 5322 53 411-2 1-7. A"Vil,-Y -C)9"o-5- WATER OSCILLATING ROLLER 1 

38 9670 0625 08 95"YhelliF M6X25 SOCKET BOLT M6X25 2 

39 5322 53 433-1 t°D PIN 2 

40 5290 51 437 /35- COLLAR 2 

41 90 230 t-fq) IR 10X13X12.5 INNER RACE IR 10X13X12.5 2 

42 9710 0500 08 AN' VP`h"* M5 SPRING WASHER M5 2 

43 9660 0500 1 4 tVF M5 NUT M5 2 

44 9660 0800 1 4 tVF M8 NUT M8 1 

45 9710 0800 08 A h"* M8 SPRING WASHER M8 1 

46 5327 53 431 T`crY9 BLOCK 1 

48 5322 53 420 7-G ARM 1 

49 5322 53 432 0 PIN 1 

50 9410 4025 08 A7°U)9"t°D 4X25 SPRING PIN 4X25 1 

51 5322 53 412 V\17_ GEAR 1 

52 5290 51 414 WHEEL 1 

53 9710 1000 08 A"VP`h" M10 SPRING WASHER M10 1 

54 90 701 UtVF M10 U -NUT M10 1 

55 5322 53 1 40 131, CAM 1 

56 9410 3020 08 A7°9D9"t°:, 3X20 SPRING PIN 3X20 3 

57 5340 53 271 t1h5VI D1'7F SHAFT 1 

58 5340 53 275 1-)( 1)5- COLLAR 1 

59 5340 53 273 TW`11) GEAR 1 

60 5290 89 422 f.)" SCREW 1 

61 5300 75 112 PIN 2 
62 5322 53 170 hG CAM 1 

63 5300 52 121 LiA"- (7IVU-) LEVER (IVORY) 1 

63 5310 52 121 IA"- (9o) LEVER (BLACK) 1 

64 9650 0520 1 4 711),53 D" M5X20 SCREW M5X20 2 

65 5300 12 224 70 1)-F  PLATE 2 

66 9716 0500 14 t5#"h"* M5 PLAIN WASHER M5 2 

67 5290 51 083 A2'UD9" SPRING 1 

QA 



1 ST WATER FORM ROLLER 
SECTION NUMBER I   

SECTION 
* 3ais  tt JEKA=. —co L 1 h lt-F+TA3t TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

* 

* 

NO. F re&Alt-14- 
SET NO. / PART NO. fatigAft PART NAME COMPONENT PARTS NO. Q'ty 

68 5290 51 733 *D" SCREW 1 

69 90 401 AI—W-11J 3/16 STEEL BALL 3/16 1 

70 5290 37 123 $911, BUSHING 1 

71 5340 53 274 SPACER 1 

72 91 625 V-11,1"7 11D9" 6901ZZ BALL BEARING 6901ZZ 2 



1 

 1ST MASTER CYLINDER 

00 

1 

 SECTION 



SECTION NUMBER 
SECTION 

* PARA t/ ALA-CU L.  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1 ST MASTER CYLINDER 

7.7GIL 7 1+U I 

NO. SET NO./ PART NO. ..ft /ithX#J4-  PART NAME --/ COMPONENT PARTS NO. Qty 

5322 52 250Z It99"V1ii5 CAM 1 
33.34 

5322 52 260Z 31,99"VtL CAM 1 
33,87 

5327 22 410 9)9 ASSY LINK ASSY 2 

38.39 

5340 54 610 95)7° ASSY CLAMP ASSY 1 
3-5.7.9.11.15-23.27.28.31.88 

5340 54 620-2 "N"-A ASSY BASE ASSY 1 
5.23 

5340 54 640-2 1"-A ASSY BASE ASSY 1 
1.5 

5340 54 660-2 95)7
0 

ASSY CLAMP ASSY 1 
1-12.15.16.26-29.88 

1 5340 54 641-2 1"-A BASE 1 
2 5340 54 651-1 404/1.. BOLT 2 

3 5290 51 083 A7° 11)9" SPRING 8 

4 5340 54 633 SPACER 8 

5 5340 54 628 7I7T t°) PIN 4 

6 5340 54 663 95)7° (OPS) CLAMP (OPS) 1 

7 9670 0518 08 9 1..*11)F M5X18 SOCKET BOLT M5X18 8 

8 5340 54 623 95)7° CLAMP 1 
9 5340 54 627 7"1:09 BLOCK 4 

1 0 5340 54 664 95)7
0 

(NOPS) CLAMP (NOPS) 1 

11 5340 54 629 oV9t°) BRACKET 4 

12 9648 0408 1 4 1/5 D" M4X8 SCREW M4X8 4 

1 3 5340 54 645 7°I)-F (NOPS) PLATE (NOPS) 1 
1 4 9684 0505 08 1-$D" M5X5 SET SCREW M5X5 4 

1 5 5340 54 626-1 oV9t°) LOCK PIN 4 

1 6 9410 4014 08 A7°4)9"t°) 4X14 SPRING PIN 4X14 12 

1 7 5340 54 661-1 95)7° (OPS) CLAMP (OPS) 1 
1 8 9648 0304 14 /5DD" M3X4 SCREW M3X4 2 

1 9 5340 54 631 -()D"h-9- INDICATOR 2 

20 5340 54 622-1 95)7° CLAMP 1 
21 5340 54 662-1 95)7° (NOPS) CLAMP (NOPS) 1 

22 5340 54 632 i31 b° t°) PIN 2 

23 5340 54 621-2 1"-A BASE 

24 5290 54 542-1 77° 11)9" SPRING 

25 5290 54 541 717011)9"71”F" SPRING STUD 1 



1 

1ST MASTER CYLINDER 

  

SECTION 
*z_ anise. clista 13;i1 L. 1 -t  F it- "C`A 3Z L T T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

  

NO. SET NO. / PART Na agANE/4"1"- 
/ COMPONENT PARTS NO. PART NAME Qty 

26 5340 54 644-1 7°U-1.. (OPS) PLATE (OPS) 1 
27 9670 0520 08 9h'Vh,1i"11,F M5X20 SOCKET BOLT M5X20 8 

28 5290 54 338 A7° 11 D9' SPRING 6 

29 5340 54 652-1 tVis NUT 2 

30 5327 54 659 A7OUD9' SPRING 2 

31 5340 54 636 it, 1' BOLT 2 

32 5290 52 112 h$775— LOCK COLLAR 2 

33 5290 52 253 $9$ BUSHING 2 

34 5322 52 250 hG CAM 1 
35 9721 0700 08 E-9'9' E-7 E—RING E-7 

36 5327 54 540 LEVER 4 

37 9670 0620 08 M6X20 SOCKET BOLT M6X20 1 
38 5327 22 411 Up9 LINK 2 

39 5290 22 412 $911) BUSHING 2 

40 5290 54 520 957)7° CLAMP 1 
41 9670 0516 08 9J'Vh404/F M5X16 SOCKET BOLT M5X16 5 

42 5290 54 522-1 $911, BUSHING 1 
43 5340 54 634 SCALE 2 

44 9670 0410 08 9 1.404/F M4X10 SOCKET BOLT M4X10 8 

45 9410 3010 08 A7°9)9"t°7) 3X10 SPRING PIN 3X10 1 
46 5340 54 639 PLATE 

47 5327 54 656-1 h"11" GUIDE 2 

48 9670 0510 01 9J. VF74"11,1- M5X10 SOCKET BOLT M5X10 12 

49 5340 54 635 PLATE 2 

50 9642 0306 14 M3X6 SCREW M3X6 4 

51 5340 54 646 Ah'-110.  SCALE 2 

52 5340 54 654-1 h5— COLLAR 

53 90 599 ?" 2 MB1206DU BUSHING MB1206DU 2 

54 9717 1200 08 tal,"V* M12 WAVE WASHER M12 

55 5327 54 653 Dfi71. SHAFT 

56 90 603 CE- 11 )9" CE-12 CE—RING CE-12 1 
57 5327 54 655 7"0V9 BLOCK 2 

58 5340 54 637-1 C°D (NOPS) PIN (NOPS) 2 

59 5290 24 251 A70  9p9" SPRING 2 

60 5340 54 638-1 VIDF BOLT 2 

61 9414 1610 14 9Ut°D 1.6X10 SPLIT PIN 1.6X10 2 

62 5327 54 1 35 /3"-11." GUIDE 1 
63 9642 0510 1 4 M5X10 SCREW M5X10 2 

64 9710 0500 08 A"VP't M5 SPRING WASHER M5 2 

inn 



1 ST MASTER CYLINDER 
SECTION NUMBER I 5527Z 540 I 

SECTION 
* Offi3ifla  titacti* tisig 1 tso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 't 7 F 
SET NO. / PART NO. 

4111fili PART NAME e.1 E /
COMPONENT PARTS NO. 

111145E 
Q'ty 

65 5327 54 133 ti"0 BOLT 1 

66 5327 54 134 SPACER 1 

67 9410 3012 08 7,7° 9)9"t°D 3X12 SPRING PIN 3X12 1 
68 9648 0510 1 4 /5DD" M5X10 SCREW M5X10 6 

69 5327 54 121 1” 11)9"bA"- COVER 2 

70 90 210 1"79p9" 6206LLBC2P6 BEARING 6206LLBC2P6 1 
71 5327 54 111 7A9-D9D9"- MASTER CYLINDER 1 
72 9716 0500 1 4 t5V`h" M5 PLAIN WASHER M5 1 

73 5327 54 132 7"oV9 BLOCK 1 

74 9410 4025 08 ArUD9"t°) 4X25 SPRING PIN 4X25 1 

75 5290 24 112 "t,-. GEAR 1 

76 5330 23 113 V`W' WASHER 3 

77 9672 0612 14 oVh9VIlit. M6X12 HEXAGON BOLT M6X12 3 

78 5290 24 272 7"D-tqp9" RING 1 

79 5290 24 274 top  PIN 2 

80 5327 54 511 D1,7h SHAFT 1 

81 5290 88 183 - KEY 1 

82 91 655 1\"79)9" 6305LLBP6 BEARING 6305LLBP6 1 

83 5327 54 531 $911, BUSHING 1 

85 5290 11 152 F$h5- LOCK COLLAR 1 

86 9684 0606 08 f.)( D" M6X6 SET SCREW M6X6 2 

87 5322 52 260 ht CAM 1 

88 90 1 78 h)t " M5X5 SET SCREW M5X5 8 



1 
 SECTION 2ND MASTER CYLINDER 



2ND MASTER CYLINDER 
SECTION NUMBER I 53"Z 542  

SECTION 
F M*-"C'A TT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-t7h11P4-/UA*-4-
SET NO. / PART NO. Orklft/4"1"  PART NAME COMPONENT PARTS NO. 

'aft 
Q'ty 

5327 22 440 '1 )9 ASSY LINK ASSY 2 

87.88 

5340 54 610 95D7° ASSY CLAMP ASSY 1 
3-5.7.9.11.15-23.35.36.39.104 

5340 54 620-2 1u-A ASSY BASE ASSY 

5.23 

5340 54 640-2 1u-A ASSY BASE ASSY 

1.5 

5340 54 660-2 95)7° ASSY CLAMP ASSY 

1 -12.15.16.34-37.104 

1 5340 54 641-2 1u-A BASE 1 
2 5340 54 651-1 VW- BOLT 2 
3 5290 51 083 A7°1JD9u SPRING 8 
4 5340 54 633 SPACER 8 
5 5340 54 628 t0 D PIN 4 
6 5340 54 663 95)7° (OPS) CLAMP (OPS) 1 
7 9670 0518 08 ”VhtulliF M5X18 SOCKET BOLT M5X18 8 
8 5340 54 623 CLAMP 

9 5340 54 627 7u01.9 9 BLOCK 4 
10 5340 54 664 95)7° (NOPS) CLAMP (NOPS) 1 
11 5340 54 629 0V9t°7) BRACKET 4 
12 9648 0408 14 /5-3 D" M4X8 SCREW M4X8 4 
1 3 5327 54 645 70 Li_h PLATE 

1 4 9684 0505 08 1..$*Du M5X5 SET SCREW M5X5 4 
15 5340 54 626-1 oV9t°D LOCK PIN 4 
16 9410 4014 08 A7° qD9ut°D 4X14 SPRING PIN 4X14 12 
17 5340 54 661-1 95)7° (OPS) CLAMP (OPS) 1 
18 9648 0304 1 4 /5D.D" M3X4 SCREW M3X4 2 
19 5340 54 631 INDICATOR 2 
20 5340 54 622-1 95)7° CLAMP 1 
21 5340 54 662-1 95)7° (NOPS) CLAMP (NOPS) 

22 5340 54 632 t°D PIN 2 
23 5340 54 621-2 1u-A BASE 

24 5330 54 521 INDICATOR 

25 90 720 cO9tVh ANO2 LOCK NUT ANO2 

26 90 721 0V99VDV AW02 LOCK WASHER AW02 

27 90 368 A5AFTYD1, AS1102 THRUST WASHER AS1102 4 
28 90 480 A57F1uTUD9" AXK1102 THRUST BEARING AXK1102 2 
29 5330 54 519 V7E: (90) KNOB (BLACK) 1 



2ND MASTER CYLINDER SECTION 
*Z.Of161,1,Cliitacra 13;11 L -d-A.,0"Yr.. -t  F #4ITA3c L 'CT t..so  
Note.  When ordering items marked*,indicate the set number because they are available only as a set. 

-ft vFit*/#0A4P4- 
NO. SET NO. / PART NO. mat*/

*4** 
PART NAME COMPONENT PARTS NO. 

Me 
Q'ty 

29 5336 54 519 V7Z (7-(74" 11-) KNOB (IVORY) 1 
30 9642 0408 14 J-1"3D" M4X8 SCREW M4X8 1 
31 9710 0400 08 A "b"* M4 SPRING WASHER M4 1 
32 90 949 il F"3D" M6X20 BINDING SCREW M6X20 

33 5327 54 558 c'° 'J:'  SPRING 

34 5340 54 644-1 7°D-F (OPS) PLATE (OPS) 1 
35 9670 0520 08 9h'Vh*"11,h M5X20 SOCKET BOLT M5X20 8 

36 5290 54 338 A7° 117)9" SPRING 6 

37 5340 54 652-1 tVF NUT 2 

38 5327 54 659 A701/ 7,9" SPRING 2 

39 5340 54 636 VIDF BOLT 2 

40 9670 0620 08 95.Vh$NDF M6X20 SOCKET BOLT M6X20 3 

41 5327 54 556 7":”'VF BRACKET 1 
42 5330 54 517 A9VF" STUD 1 
43 5340 54 634 Ah• -14 SCALE 2 

44 9670 0410 08 95".9h* 0 M4X10 SOCKET BOLT M4X10 8 

45 9410 3010 08 A7° 117)9"t°D 3X10 SPRING PIN 3X10 1 
46 5340 54 639 74) D-F  PLATE 1 
47 5327 54 656-1 b"-0-" GUIDE 2 

48 9670 0510 01 95'Vhella. M5X10 SOCKET SOCKET BOLT M5X10 12 

49 5340 54 635 PLATE 2 

50 9642 0306 14 t'N"3F.J" M3X6 SCREW M3X6 4 

51 5340 54 646 SCALE 2 

52 5340 54 654-1 1)5- COLLAR 1 
53 90 599 7"VD2 MB1206DU BUSHING MB1206DU 2 

54 9717 1200 08 h" M12 WAVE WASHER M12 1 

55 5327 54 653 DV7h SHAFT 1 

56 90 603 CE-q7)9" CE-12 CE-RING CE-12 

57 5327 54 655 7"oV9 BLOCK 2 

58 5340 54 637-1 t°) (NOPS) PIN (NOPS) 2 

59 5290 24 251 A7°U)9" SPRING 2 

60 5340 54 638-1 BOLT 2 

61 9414 1610 1 4 9 11t°, 1.6X10 SPLIT PIN 1.6X10 2 

62 5327 54 135 GUIDE 1 

63 9642 0510 1 4 t1"3*D" M5110 SCREW M5X10 2 

64 9710 0500 08 A"*,"h” M5 SPRING WASHER M5 6 

65 5327 54 711 *NO- BOLT 1 
66 5327 54 722 9"-ftli) DIAL 1 
67 9410 3012 08 A7° 117)9"t°7) 3X12 SPRING PIN 3X12 2 



 

SECTION NUMBER 1 5327Z 542  Acnar 

2ND MASTER CYLINDER SECTION 
* --IONAlt*AT1liSL I A.OT, -t•yF#J4T;±3n. -C -Fo0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Na SET NO. / PART NO. .15,§Aft/*" PART NAME COMPONENT PARTS NO. Q'ty 

68 9648 0510 1 4 #53D" M5X10 SCREW M5X10 6 

69 5327 54 121 1"YUD9"hA"- COVER 2 

70 90 210 iN"Y9D9" 6206LLBC2P6 BEARING 6206LLBC2P6 1 

71 5327 54 611 7A9-D9)9"- MASTER CYLINDER 1 

72 9716 0500 1 4 ti h" M5 PLAIN WASHER M5 1 

73 5327 54 712 AU-7" SLEEVE 1 

74 9410 4025 08 A7011 )9"t
0
) 4X25 SPRING PIN 4X25 1 

75 5327 54 612 tut- GEAR 1 

76 5327 54 713 Up9"7°D-+ RING PLATE 1 

77 5327 54 714 1:0 D PIN 3 

78 5327 54 723 ,t- KEY 1 

79 5327 54 721 7ti "IliF BOLT 1 

80 5327 54 551 D1'7F SHAFT 1 

81 5290 88 183 - KEY 1 

82 91 655 .1"7 117)9" 6305LLBP6 BEARING 6305LLBP6 1 

83 5290 23 117 1-'035- LOCK COLLAR 1 

84 9684 0606 08 h$*D" M6X6 SET SCREW M6X6 2 

85 5327 54 553 $911, BUSHING 2 

86 9670 0516 08 Vh'Vhiti"10. M5X16 SOCKET BOLT M5X16 8 

87 5327 22 441 11 )9 LINK 2 

88 5290 22 412 $911, BUSHING 2 

89 5330 54 523 F$1j5- COLLAR 1 

90 9642 0525 14 t1"3*D" M5X25 SCREW M5X25 4 

91 5327 54 554 7"o” BLOCK 2 

92 5327 21 850 DA"- LEVER 1 

93 91 906 oVh"IDF" RMMO8DU3 ROD END RMMO8DU3 1 

94 9721 0700 08 E-Up9" E-7 E-RING E-7 2 

95 9662 0800 14 tVF M8 NUT M8 1 

96 5327 21 861 tVh NUT 1 

97 90 685 oVh9tVF M8 3D/ t9"U HEXAGON NUT M8 3TYPES LEFT 1 

98 91 905 oVF"Iph" RMMO8DU3 ROD END RMMO8DU3 LEFT 1 

99 5290 54 542-1 A7° 9:,9" SPRING 1 

1 00 5290 21 1 42 A7° 9)9"A9VF" SPRING STUD 1 

1 01 9660 0800 14 tVh M8 NUT M8 1 

1 02 5327 54 724 A7-11J SCALE 1 

1 03 90 897 A°-13-1:"B', 1.6X3.2 RIVET 1.6X3.2 2 

1 04 90 178 1- $D" M5X5 SET SCREW M5X5 8 



1 

 SECTION 

1 

 1ST INK FRAME 



1 ST INK FRAME 

SECTION NUMBER I D•3 fL "U  I 
SECTION 

*.20g5Aa*ATUtiALTI -th.OT, -t.Y1-#-g.TA5CLTT . 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. Asa mi/4"4" COMPONENT PARTS NO. PART NAME Q'ty 

1 5310 55 317 AT— STAY 1 

2 5327 55 112-1 71—L, FRAME 1 

3 9670 0816 08 9h'Vtli"lbh M8X16 SOCKET BOLT M8X16 4 

4 5310 55 315 AT— STAY 1 

5 5340 53 272 7"VD:99" BUSHING 1 

6 5290 55 314 PIN 2 

7 9670 0825 08 9VtliNIJI- M8X25 SOCKET BOLT M8X25 4 

8 5327 55 111-1 7D—G FRAME 1 

9 5330 55 311-1 DTD71)—G FRAME 1 

1 0 5330 55 312-1 t°D PIN 1 

11 5330 55 313-1 t°) PIN 1 

12 9710 1200 08 A 1i' M12 SPRING WASHER M12 2 

13 9662 1200 1 4 ”F M12 NUT M12 2 

14 91 250 4--(103
1
J7

0 
 1/4" OIL CUP 1/4" 2 



1 

 SECTION 2ND INK FRAME 



SECTION NUMBER  
SECTION 

*zogliact*aTati.ALT61-tAx)Ts-t.yr-lug-T;t50-T -F oo 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Q'ty 
PART NAME gul. f.t "4* NO.  SET NO. /PART NO. / COMPONENT PARTS NO. 

1 5310 55 315 AT— STAY 1 

2 5327 55 114  FRAME 1 

3 9670 0816 08 1) 1-1i"lb1' M8X16 SOCKET BOLT M8X16 6 

4 5327 55 315 AT— STAY 1 

5 5340 53 272 7"VDD9" BUSHING 1 

6 5290 55 314 0 PIN 2 

7 9670 0825 08 Vh"Vh*"114- M8X25 SOCKET BOLT M8X25 4 

8 5327 55 113-1 7U—L FRAME 1 

9 5327 55.311 DTD 7U—L, FRAME 1 

10 5290 55 312 0 PIN 1 

11 5290 55 313-1 t°) PIN 1 

12 9710 1200 08 1 3" M12 SPRING WASHER M12 2 

13 9660 1200 14 VA- M12 NUT M12 2 

1 4 91 250 1/W97° 1/4" OIL CUP 1/4" 2 

11 11 . 11 0.e . el, 

2ND INK FRAME 



0 me 

0 

%) 

0 

0 
eme 

0 

0 

0 Co 
0 

40' 
0 

mop 
0 

88 

me  

0 

0 

0 

0 

0 

o
4) 

00° 
0 

0 

0 

2ND INK FOUNTAIN 
SECTION 

  

  

1 1 n 



I  L.. I I 'I s../ 1.• SECTION NUMBER I  

2ND INK FOUNTAIN SECTION 
onsacl*A-c-tt t5is 1 I- "C";±  L 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO., PART NO. /" ilOgAft 4 # PART NAME 
COMPONENT PARTS NO. 

Ma 
Q'ty 

5290 51 042Z-2 $9114149"- HOUSING 1 

96,101 

5322 51 010-1 1"-A ASSY BASE ASSY 1 

1 7,44,51-53,57,59 

5322 51 300 -fp 7Y-7Fo-5- ASSY INK FIRST ROLLER ASSY 1 

12,13,25 

5327 51 320 4:"1,- ASSY GEAR ASSY 1 

3-6 

5327 56 000 1:4Wi",71-D5D13-5-ASSY INK FOUNTAIN,FOUNTAIN ROLLER 1 

17,44,51-53,57,59,94,99,100 

5327 56 030 INK FOUNTAIN ROLLER 1 

94,99,100 

5327 56 060Z 1-997-G ASSY ARM ASSY 1 

84,86 

5327 56 080 ifnhAph"Ill ASSY RATCHET HANDLE ASSY- 1 

84,85 

5327 56 1 00 9"99-9F”D1'7h ASSY DUCTOR DRIVING SHAFT ASSY 1 

1 4-19,26-30,32,33,36-43 

5327 56 110 9"99-9 1'7h ASSY DUCTOR DRIVING SHAFT ASSY 

1 6,19,32,33,43 

5330 51 080 WI"- ASSY (90) LEVER ASSY (BLACK) 1 

75,76 

5336 51 080 WI"- ASSY (7-04"q-) LEVER ASSY (IVORY) 1 

75,76 

5340 51 041Z D"9r) (OPS) BUSHING (OPS) 1 

96,98 

5340 51 1 40Z 9"99-o-5- DUCTOR ROLLER 1 

21,23 

1 9722 1 000 08 C-TD9" C-10 C-RING C-10 1 

2 5321 43 117 h5- COLLAR 1 

3 9723 2200 08 C-97)9" C-22 C-RING C-22 2 

4 5327 51 321 GEAR 1 

5 91 609 $"-11)1"-7 11D9" 6900ZZ BALL BEARING 6900ZZ 2 

6 5321 43 118 SPACER 1 

7 5327 51 323 A9'91-" STUD 1 

8 9710 0800 08 il" V)"13"* M8 SPRING WASHER M8 3 

9 9660 0800 1 4 ,VF M8 NUT M8 3 

1 0 9648 0516 14 /73D" M5X16 SCREW M5X16 1 0 

11 5340 51 313-1 $911/ BUSHING 2 



* 

2ND INK FOUNTAIN SECTION 
* C019,3gial *ea Tit 1 -di  CDT, -t t• c Lr 0  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -tsyl.**/ ** 
SET NO. / PART NO. nalift/4"** PART NAME / COMPONENT PARTS NO. 

Mft 
Wty 

12 5322 51 310 1:47Y-AFo-5- INK FIRST ROLLER 1 

1 3 5290 51 312 GEAR 1 

1 4 5290 51 122 t°D PIN 1 

15 90 200 *"-11,1"79:›9" 607ZZ BALL BEARING 607ZZ 1 
1 6 5290 51 120-1 DA"- LEVER 1 

1 7 9710 0500 08 1 "V,"1" M5 SPRING WASHER M5 10 

1 8 9660 0500 1 4 tVF M5 NUT M5 4 

1 9 9410 4025 08 A7°,17)9"t°) 4X25 SPRING PIN 4X25 1 
20 90 627 G UD9" G-7 G -RING G-7 2 

21 90 331 li"-Ii/1"7 117,9" 607DDU BALL BEARING 607DDU 2 

22 5340 51 1 42 Dt7h SHAFT 1 

23 5340 51 140 9"99-o-i- DUCTOR ROLLER 1 

24 9410 3012 50 A7°,17)9"t°D 3X12 SPRING PIN 3X12 1 

25 9410 3025 08 77°U)9"t°D 3X25 SPRING PIN 3X25 1 

26 5290 51 1 33 A7°97)9" SPRING 1 

27 5290 51 135 COLLAR 2 

28 9721 9721 0400 08 E-UD2" E-4 E-RING E-4 4 

29 5290 29 315 F.A/35- LOCK COLLAR 4 

30 9684 0505 08 F$V)" M5X5 SET SCREW M5X5 10 

31 5290 29 220-1 $911/ BUSHING 2 

32 5327 56 150 7-4, ARM 1 

33 9410 4020 08 70I) b0 4X20 SPRING PIN 4X20 1 

34 5327 56 124 A7°U)9"A9VF" SPRING STUD 1 

35 5290 51 123-1 A7°9)9" SPRING 1 

36 5290 51 1 34 A7°9D9`N SPRING 

37 5330 51 1 32 5VI LATCH 2 

38 5290 51 131-2 7-L4 ARM 2 

39 9670 0620 08 95'VF*"11,h M6X20 SOCKET BOLT M6X20 2 

40 5290 51 112-2 7-G ARM 2 

41 5340 51 1 36 STAY 1 
42 9680 9680 0512 08 F E.)" M5X12 SET SCREW M5X12 2 

43 5327 56 111 D1,71. SHAFT 

44 5340 51 020  BLADE 

45 5340 51 044-2 7"5r1.91' (NOPS) BRACKET (NOPS) 

46 5290 51 081 A9VF" STUD 1 

47 5290 51 082 PAWL 1 

48 5290 51 083 A7°9D2" SPRING 1 

49 5340 51 040-1 D1,71,  SHAFT 2 

50 5300 45 243 $9)1, BUSHING 2 

11/ 



"..7( -1C1..11- l4JTJ SECTION NUMBER I 532 (G 56U I 

2ND INK FOUNTAIN SECTION 
*C.Oftfieoll*actit /54 L F L T L.s„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. naf0F/411"-g- PART NAME COMPONENT PARTS NO. Q'ty 

* 51 5340 51 013-2 -r)VAi"-19 (NOPS) PLATE (NOPS) 1 
* 52 5322 51 011-1 '1"-7 BASE 1 
* 53 5340 51 012-2 -1:4Vt"-19 (OPS) PLATE (OPS) 1 
54 5340 51 043-2 7"5TVh (OPS) BRACKET (OPS) 1 
55 9670 0520 08 9J.Vhell'h M5X20 SOCKET BOLT M5X20 4 

56 5290 51 017 0 PIN 2 

57 9642 0518 1 4 t1"3*D" M5X18 SCREW M5X18 5 

58 5340 51 014 KNOB 1 6 

59 9670 0820 08 95"Yh$N1JF M8X20 SOCKET BOLT M8X20 6 

60 5322 51 015 A" SPRING 1 
61 5327 56 180 BRACKET 1 
62 5327 51 182 0 PIN 1 
63 5290 21 521 A7° 11 D9" SPRING 1 
64 90 628 AtV7°t°D SSP-4 SNAP PIN SSP-4 1 
65 5330 55 550 ARM 1 
66 9721 0700 08 E-'1 7" E-7 E -RING E-7 1 
67 5327 51 183 Up9 LINK 1 
68 97 606-1 9Ullh' AS-03A AC115V SOLENOID AS-03A AC115V 1 
69 5290 21 162  SPRING 1 
70 9642 0408 1 4 1-1' Ei" M4X8 SCREW M4X8 3 

71 9716 0500 1 4 t5 h" M5 PLAIN WASHER M5 3 

72 9642 0510 1 4 J-1"3,D" M5X10 SCREW M5X10 3 

73 9710 0400 08 A"VJ'"h" M4 SPRING WASHER M4 3 

74 9660 0400 14 tVh M4 NUT M4 3 

75 5330 51 093-1 Lin"- LEVER 

76 5300 57 133 z"IJ (Y-Wq-) GRIP (IVORY) 

76 5340 51 094 :V"J (90) GRIP (BLACK) 

77 5327 56 095 A9VF" STUD 1 
78 9410 3016 08 A7° 11 )9"t°) 3X16 SPRING PIN 3X16 1 
79 5330 55 522  SPRING 2 

80 5340 51 096 t9U V)( FEEDING GRIPPER 1 

81 9684 0606 08 h)t " M6X6 SET SCREW M6X6 2 

82 5330 55 521-1 53V91- RATCHET 1 
83 9721 1200 08 E-9.'9" E-12 E-RING E-12 1 
84 5327 56 093 )t 911, BUSHING 2 

85 5327 56 090 ”IVFADF"11, RATCHET HANDLE 1 

86 5327 56 060 A-997-G ARM 1 
87 5330 55 523 LEVER 1 
88 5290 51 063 t'D PIN 



* 

2ND INK FOUNTAIN SECTION 
*:-.01181411*41 T11 L 1-d-A,Ort's L -CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. it-El /MT rSitii-g' 
SET NO. / PART NO. nal;*/144-11  PART NAME COMPONENT PARTS NO. Q'ty 

89 5290 51 048 7"0V9 BLOCK 2 

90 5290 51 047 A919h" STUD 2 

91 5290 51 049 -(5111" LEAF SPRING 2 

92 9670 0506 08 9 1-710`10. M5X6 SOCKET BOLT M5X6 2 

93 5327 56 050 1. 7) I3f)1 -01:)9" RING 1 
94 9648 0410 1 4 #5M`N M4X10 SCREW M4X10 5 

95 5300 33 538 v7E. (Y-fiti"U—) KNOB (IVORY) 

95 5310 33 538 v7a (90) KNOB (BLACK) 1 

96 5290 51 043 S iii BUSHING 2 

97 5290 52 422 to)  PIN 1 
98 5340 51 041 EP%9')5' (OPS) BUSHING (OPS) 1 
99 5330 51 033 SPACER 2 

1 00 5327 56 031 -f:47tD51Do-5— INK FOUNTAIN ROLLER 

101 5290 51 042-2 $911411/9"- HOUSING 

1 02 5340 51 097 STOPPER STOPPER 2 

1 03 9648 0510 1 4 #5M)" M5X10 SCREW M5X10 4 





I

SECTION 2ND INK ROLLER 



I GIaTU-l- 
SECTION NUMBER J

532(Z 562 I 

2ND INK ROLLER SECTION 
ogriauisia-cit tis T" Tit5C1... "C T 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-tvF#P15Aiii* 
SET NO. / PART NO. ne.ft/"1"  PART NAME COMPONENT PARTS NO. Qty 

5290 51 232Z IlD9 LINK 1 

32.33 

5290 51 640-2 tt°7*D"F"V9ht ASSY DOG & CAM 2 

6.9 

5300 51 631Z-2 $9M9"- HOUSING 2 

8,10 

5300 51 641Z )011,401/9"- BUSHING HOLDER 2 

1 0.13 

5322 51 600-2 FV7° tDD-T -W"o-5- TOP OSCILLATING ROLLER ASSY 1 

1.5-15.35 

5322 51 620-2 o-7-D1'7F SUB ASSY SHAFT SUB ASSY 1 

5.6.9.15 

5322 51 630-2 tDD-5111D9"o-5- ASSY OSCILLATING ROLLER ASSY 2 

1.7.8.10-14,35 

5322 51 900-2 FV7° tDD-T-1D9"o-5- TOP OSCILLATING ROLLER ASSY 1 

1,5-14.27,35 

5322 51 920-2 tDD-51-17)9"o-5-DV7F RIDER OSCILLATING SHAFT ASSY 1 

5,6.9.27 

5327 51 431Z DA"- LEVER 1 

41.43 

5327 56 210 hLD1'7h ASSY CAM SHAFT ASSY 

30.39.40 

1 5322 51 610-1 5•0"-tDDT.fp9"o-5- RIDER OSCILLATING ROLLER 2 

2 5290 51 623 7Vh FOOT 2 

3 9710 0500 08 A "h"* M5 SPRING WASHER M5 7 

4 9660 0500 1 4 tVF M5 NUT M5 3 

5 9410 3020 08 AT'IJD9"t°) 3X20 SPRING PIN 3X20 2 

6 5290 51 622-2 hL, CAM 2 

7 5300 51 633-2 7°D-F PLATE 2 

8 5300 51 631-2 $911410"- HOUSING 2 

9 5290 51 632-2 V$ CLAW 2 

1 0 5290 51 642-2 $911, BUSHING 4 

11 91 254 9"q-A=V7°11, NIP-B6 NIPPLE NIP-B6 2 

1 2 5300 51 644 LOCK COLLAR 4 

1 3 5300 51 641 $911/71M9"- HOUSING 2 

1 4 5322 51 643 SHAFT 4 

1 5 5322 51 621 Dt7F SHAFT 1 

1 6 9672 0616 14 oVh9*"0 M6X16 HEXAGON BOLT M6X16 2 

1 7 9660 0600 14 tVls M6 NUT M6 2 



2ND INK ROLLER SECTION 
*z.045Alt*A-CatiALTMA.OT, -ft 7h**Ti±5cLTToo  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t•y1.**/ftfailt* 
SET NO. /PART NO. 160Aft 444*-'4 PART NAME / - COMPONENT PARTS NO. 

INft 
Grty 

1 8 5290 51 522 7"5Vh BRACKET 2 

1 9 9670 0620 08 V7VFVO M6X20 SOCKET BOLT M6X20 10 

20 90 601 CE-9D9" CE-8 CE-RING CE-8 4 

21 5290 51 521 $911) BUSHING 4 

22 5322 51 510 INK DISTRIBUTOR ROLLER 2 

23 5322 51 931 7"55'VF BRACKET 2 

24 9710 0600 08 A h" M6 SPRING WASHER M6 1 

25 5290 29 315 F)035- LOCK COLLAR 2 

26 9684 0505 08 t.)( D" M5X5 SET SCREW M5X5 5 

27 5322 51 921 D1'7F SHAFT 1 

28 9670 0612 08 M6X12 SOCKET BOLT M6X12 1 

29 5327 57 313 hL CAM 1 

30 5327 56 212 V% GEAR 1 

31 9721 0700 08 E-9'9" E-7 E -RING E-7 2 

32 5290 21 212 $91l,  BUSHING 1 

33 5290 51 232 9D9 LINK 1 

34 5327 57 314 t°.7) PIN 1 

35 9648 0408 14 /53V)" M4X8 SCREW M4X8 4 

36 9642 0516 1 4 J-1"3,D" M5X16 SCREW M5X16 4 

37 5327 29 210 $911) BUSHING 2 

38 5290 51 213 hL CAM 1 

39 9410 4032 08 A7'9D9"t'D 4X32 - SPRING PIN 4X32 1 

40 5310 51 211-1 D1'7h SHAFT 1 

41 5327 51 431 DA"- LEVER 1 

42 5290 51 435 $911) BUSHING 1 

43 5290 51 432 $911) BUSHING 1 

44 5290 51 433 DV7F SHAFT 1 

45 5290 51 437 h5- COLLAR 1 

46 90 230 t119) IR 1 0X13X12.5 INNER RACE IR 10X13X12.5 1 

47 5290 51 436 t°D PIN 1 

48 5290 51 434  BRACKET 1 

49 9684 0606 08 1 $*D" M6X6 SET SCREW M6X6 2 

50 9410 3030 08 A7°U.D9"t°D 3X30 SPRING PIN 3X30 1 





2ND INK OSCILLATING ROLLER SECTION 



-ey:ra." 
SECTION NUMBER I 5327Z 564  

SECTION 
*COOAU*ATUtiALT1 -d-kOT, -t•Y ;±itLTTO. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

›-1e1dt4VU-71dW -0-7- 

2ND INK OSCILLATING ROLLER 

NO. 
-t71. ilt-g- /MA** 
SET NO. / PART NO. nal4t/4." COMPONENT PARTS NO. PART NAME 

Q'ty 

5322 51 400-1 -
C:44-91.-T1)9"o-5- INK OSCILLATING ROLLER ASSY 1 

17.18.20-22 

5327 57 500 o-5-99-t- ASSY ROLLER CLEANER ASSY 1 
24.25.28-34 

5327 57 520 1':41"99-D1'7h ASSY INK DOCTOR SHAFT ASSY 1 
40,45-47 

5340 51 423Z )1 911410"- ASSY BUSHING HOLDER ASSY 2 

5,6 

1 5290 51 426 7"c09 BLOCK 2 

2 5290 51 424 V.)" SCREW 4 

3 9648 0510 14 /5],D" M5X10 SCREW M5X10 9 

4 5290 51 423 COVER 2 

5 5290 51 043 )01l, BUSHING 2 

6 5340 51 423 )(911, MO"- BUSHING HOLDER 2 

7 9670 0612 08 95.TF*"11/F M6X12 SOCKET BOLT M6X12 5 

8 9716 0800 1 4 t5,"h" M8 PLAIN WASHER M8 4 

9 90 610 BE- 11)9" BE-60 BE-RING BE-60 4 

10 5290 51 425 7"W99 BLOCK 2 

11 5327 56 421 PLATE 

1 2 9710 0500 08 /1"”"b"* M5 SPRING WASHER M5 3 

1 3 9642 0510 1 4 DE)" M5X10 SCREW M5X10 3 

1 4 5290 51 414 WHEEL 

15 9710 1 000 08 /1" V/"JJA M10 SPRING WASHER M10 1 
1 6 90 701 UtVF M10 U-NUT M10 

1 7 9411 4032 00 5-A°-t°) 4X32 TAPER PIN 4X32 1 
18 5290 51 413 GEAR 

1 9 5340 51 421 PLATE 

20 5322 51 410-1 -
1)A-DU-T-f)9"o-5- INK OSCILLATING ROLLER 

21 5290 51 412 GEAR 

22 9411 4050 00 T-A°-t°) 4X50 TAPER PIN 4X50 1 

23 5290 51 427 A7°11)9"A9')F" SPRING STUD 2 

24 5330 52 521-1 1(.:4199-7"1,-F" BLADE 

25 5327 57 522  PLATE 

26 5327 57 518 7"5,Vh BRACKET 

27 9670 0510 01 Vh.Vht"11/1- M5X10 SOCKET BOLT M5X10 4 

28 5327 57 517 tO PIN 2 

29 9410 3030 08 A7° 11)9"t°) 3X30 SPRING PIN 3X30 2 

30 5340 52 519 A7° 11)9" SPRING 2 

31 9642 0410 1 4 t1"DD" M4X10 SCREW M4X10 6 



2ND INK OSCILLATING ROLLER SECTION 
*ZOMAa*A-CatiALTI -th.0-es -tvFit*TA5CLTTLso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Na SET Na / PART NO. MA.t*/41144 PART NAME 
/ COMPONENT PARTS NO. 

111M 
Q'ty 

32 9710 0400 08 A 13" M4 SPRING WASHER M4 6 

33 5327 57 510 INK DOCTOR 1 

34 9680 0512 08 F D' M5X12 SET SCREW M5X12 2 

35 5327 57 519 BRACKET 1 

36 9642 0510 08 J-1"M)' M5X10 SCREW M5X10 1 

37 9710 0500 1 4 A'*/"b" M5 SPRING WASHER M5 1 

38 9716 0500 14 t5/"1I" M5 PLAIN WASHER M5 1 

39 9684 0505 08 F;(*D" M5X5 SET SCREW M5X5 1 

40 9410 3020 08 A7°UD9't°) 3X20 SPRING PIN 3X20 3 

41 5330 24 341 )0.!P'D9' HOUSING 1 

42 9721 0700 08 E—'1 9" E-7 E—RING E-7 1 

43 5330 82 201 UA"—A7°11 D9 LEVER SPRING 1 

44 5300 59 132 A7° 11 p9"$11,9"— SPRING HOLDER 1 

45 5327 57 521 D1'7h SHAFT 1 

46 5340 52 522 Ns CAM 2 

47 5327 57 530 WI"— LEVER 1 

48 5290 52 422 to D  PIN 1 





2ND FORM ROLLER SECTION 



 

SECTION NUMBER I jjCIL   

SECTION 
*.7-020AU*ATUVALT OT, -t.yF#TA5CLTTL,,,, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

2ND FORM ROLLER 

 

NO. -tvlAt-Ff/MA* 
SET NO. / PART NO. matft/*" PART NAME COMPONENT PARTS NO. 

M*1( 
Wty 

5290 51 730 *D" SCREW 2 

1-3 , 

5290 52 120 7t—Go-5-1"M9Y—L FORM ROLLER BEARING ARM (S) 2 

10.39.46 

5290 52 130 7t—Go-5- 79D9"7-15 FORM ROLLER BEARING ARM (L) 2 

* 

* 

10.38.46 

5322 51 700Z TW-7*—Go-5— UPPER FORM ROLLER 1 

11.43 

5322 51 810Z DY-74--to-5— LOWER FORM ROLLER 1 

11.12 

1 5290 51 733 SCREW 2 

2 5290 51 083 A7OqD2" SPRING 2 

3 90 401 3/16 STEEL BALL 3/16 2 

4 9662 0800 14 tVF M8 NUT M8 2 

5 9684 0606 08 1s$,D" M6X6 SET SCREW M6X6 1 4 

6 9660 0800 14 tVh M8 NUT M8 4 

7 9710 0800 08 il V* M8 SPRING WASHER M8 4 

8 5290 51 738 7%".951)9" BUSHING 2 

9 90 204 $"-11/1"797)9" 6001ZZ BALL BEARING 6001ZZ 4 

1 0 5290 51 737 tO PIN 4 

11 90 205 V-11,1"797)9" 6001LLB BALL BEARING 6001LLB 4 

12 5322 51 810 137-7t—Go-5— LOWER FORM ROLLER 1 

1 3 5290 51 736 F$t5— LOCK COLLAR 4 

1 4 5290 51 742 MO"— HOLDER 2 

15 5290 51 831 7".”1.91- BRACKET 1 

1 6 5290 51 822 A7° 11)9"A9VF" SPRING STUD 2 

1 7 9660 0600 14 tVh M6 NUT M6 2 

1 8 9684 0616 08 h$V)" M6X16 SET SCREW M6X16 2 

1 9 5290 51 123-1 A7°U)2" SPRING 4 

20 5290 51 735 PIN 2 

21 5290 51 821 5TJF BRACKET 1 

22 5290 51 744 7"VDD9" BUSHING 2 

23 9650 0520 14 711)/5DV)" M5X20 SCREW M5X20 3 

24 5300 1 2 224 PLATE 3 

25 5300 17 117 KNOB (IVORY) 2 

25 5310 17 117 V7:2 (90) KNOB (BLACK) 2 

26 9410 3020 08 A7°97)9"t°D 3X20 SPRING PIN 3X20 3 

27 5310 51 721 -17) 7*—Go-5—Dt7F SHAFT 2 

28 5300 51 741 7"”Vh BRACKET 1 



2ND FORM ROLLER SECTION 
*r_cofi,3a.tt*a-c-Lt Writ L. -d-A-0-c, y it-g--ea5( L. -CT t.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. PART NAME "."5/COMPONENT PARTS NO. Q'ty 

29 5290 51 732 A7°9D9"A9VF" SPRING STUD 6 

30 5327 56 842 A7° 11D9" SPRING 4 

31 5300 51 841 A7° 11D9"A9VF" SPRING STUD 2 

32 9723 2800 08 C-9:)9" C-28 C-RING C-28 2 

33 5340 52 131 GEAR 1 

34 90 364 li"-11,1"79)9" 6902ZZ BALL BEARING 6902ZZ 2 

35 5340 52 132 SPACER 1 

36 5340 52 117 SPACER 1 

37 5327 57 1 40 131, CAM 2 

38 5290 52 115 9D9 LINK 2 

39 5290 52 114 Up9 LINK 2 

40 5290 52 112 LOCK COLLAR 2 

41 9684 0505 08 F E" M5X5 SET SCREW M5X5 4 

42 5300 52 122-1 WI"- (71fl 9-) LEVER (IVORY) 1 

42 5310 52 122-1 LA"- ( 20) LEVER (BLACK) 1 

43 5322 51 700 Y °-7t-Go-5- UPPER FORM ROLLER 1 

44 5300 51 731 7"5”1. BRACKET 1 

45 5340 52 111 D1'7h SHAFT 1 

46 9410 3025 08 A7°U)9"t°D 3X25 SPRING PIN 3X25 4 

1')g 





2ND OPERATING LEVER 

1 9R 

bt.L; I !UN 



 

SECTION NUMBER I DDLIL DIU 

   

2ND OPERATING LEVER SECTION 
*zapasauilia,-Nt135/1/1- - -c, L. -CT t.,0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t•yFilt-g./ABAlt 
SET NO. /PART NO. gfiaft/*4*--  PART NAME COMPONENT PARTS NO. 

MI& 
Q'ty 

5327 57 200 !P)/D"9 ASSY OPERATION SHAFT ASSY 1 
12.13,16.19 

1 5327 57 257 7"591' BRACKET 1 
2 9710 0500 1 4 A "h' M5 SPRING WASHER M5 2 

3 9642 0510 1 4 J-1"D.D" M5X10 SCREW M5X10 2 

4 95 118 79321-9- VAL2 ACTUATOR VAL2 2 

5 97 303 V-1C2 SWITCH V-1C2 2 

6 9710 0300 08 A h"* M3 SPRING WASHER M3 4 

7 9642 0340 1 4 t1"D*D" M3X40 SCREW M3X40 2 

8 5290 22 318 SCREW 1 
9 5327 57 212 ;ti" BOSS 1 

1 0 5310 52 214 INDICATOR 1 
11 9642 0306 1 4 t'\"3:)" M3X6 SCREW M3X6 2 

12 5327 57 220 7-L ARM 1 
13 9410 5025 08 A7'9D9"t°.7; 5X25 SPRING PIN 5X25 3 

1 4 5290 29 314 h;t15- LOCK COLLAR 2 

15 9684 0505 08 h)(*D" M5X5 SET SCREW M5X5 6 

1 6 5327 57 211 Dt7F SHAFT 1 
1 7 98 501 MI"- 360010-1 COVER 360010-1 2 

18 5327 52 210 hL CAM 1 
1 9 5327 57 240 bL, CAM 1 
20 5290 52 213-1 IA"- LEVER 1 
21 5296 33 525-1 "99"7 (7"5D) BALL GRIP (BROWN) 1 
21 90 758 e-11/9"UV7° 32 (90> BALL GRIP 32 (BLACK) 1 
22 9721 0700 08 E-9'9" E-7 E-RING E-7 4 

23 5290 29 312 TYDV- WASHER 2 

24 5327 57 232 9D9 LINK 2 

25 9722 1200 08 C-'J.'9" C-12 C-RING C-12 2 

26 5327 57 250 CAM 1 
27 5310 57 054 71-G0-5-Up9t°) PIN 2 

28 5327 57 262 A9VF" STUD 2 

29 9710 0800 08 A"VP'h" M8 SPRING WASHER M8 9 

30 9662 0800 14 tV1- M8 NUT M8 6 

31 9660 0800 1 4 t)F M8 NUT M8 3 

32 9721 0400 08 E.-11.7)9" E-4 E-RING E-4 4 

33 5327 57 271 IJ D9 LINK 2 

34 5327 57 272 A9Vh" STUD 2 

35 5322 52 291 hL CAM 2 

36 5327 57 260 hG CAM 1 



SECTION 
*ø* 1L AQt.-t 1-*-g-TAIC L 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

Q'ty PART NAME / 
AWka-g- MAIMC NO.  SET NO. /PART NO. COMPONENT PARTS NO. 

38 5327 57 293 A9VF" STUD 1 

39 5327 57 292 A9Vh" STUD 1 

40 5327 57 243 A9VF" STUD 1 

41 5310 52 250 DA"- LEVER 1 

42 5327 57 244 A7°9 V1" SPRING STUD 1 

43 5290 51 123-1 A7°97)9" SPRING 1 

44 9660 0500 14 J".91- M5 NUT M5 1 

45 9716 0500 14 t5#"/3" M5 PLAIN WASHER M5 1 

46 90 203 -$1"79:)9" 625ZZ BALL BEARING 625ZZ 1 

47 9670 0516 08 95")ht"RiF M5X16 SOCKET BOLT M5X16 1 

2ND OPERATING LEVER 





2ND WATER FOUNTAIN ROLLER SECTION 



"UV  •••"" SECTION NUMBER  5327G 580 I 

SECTION 
*Z-00413A(Ilitrf& -Clti34 ""C'4 1 -ff 1-*- -CA3Z L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

2ND WATER FOUNTAIN ROLLER 

NO. SET NO. / PART NO. allaw/4"1"- 
PART NAME COMPONENT PARTS NO. 

MI& 
Q'ty 

5300 53 250-1 ZA"*"[141,V7° ASSY WATER BOTTLE CAP ASSY 1 

111-116 

5327 52 410 Y-G ASSY ARM ASSY 1 

52,53 

5327 52 425 DA"- ASSY (90) LEVER ASSY (BLACK) 

70,71 

5327 52 426 DA"- ASSY (Y-1*" 11-) LEVER ASSY (IVORY) 1 

70,71 

5327 57 320 DA"- ASSY LEVER ASSY 1 

3,6 

5327 57 340-1 ZA"9"99-9F",,Y-L WATER DUCTOR DRIVE ARM 

1 9,20,34,35 

5327 57 356Z-1 '3 )9 ASSY LINK ASSY 1 

9,32 

5327 57 380 ,,t-Loti-f-K, ASSY WORM WHEEL ASSY 1 

55,56,69 

5327 57 420 tuA ASSY BOSS ASSY 1 

58,59 

5327 58 110-1 7-G ASSY ARM ASSY 1 

51,66 

5327 58 122Z UD9 ASSY LINK ASSY 1 

9,50 

5340 53 170Z-1 o-5- ASSY ROLLER ASSY 1 

13,16 

1 9721 1 000 08 E-UD9" E-10 E-RING E-10 2 

2 5290 29 311 /"b" WASHER 2 

3 5327 57 330 DA"- ASSY LEVER ASSY 

4 90 200 li"-1 7 11)9" 607ZZ BALL BEARING 607ZZ 

5 9721 0500 08 Eq)9" E-5 E-RING E-5 1 

6 5290 37 513-1 )( 911, BUSHING 

7 5290 52 322 A9Vh" STUD 1 

8 9710 0800 08 A"V,"b" M8 SPRING WASHER M8 1 

9 5340 52 606 )t911, BUSHING 4 

1 0 5290 29 313 4,"h" WASHER 2 

11 9721 0700 08 E.- 1W" E-7 E-RING E-7 4 

1 2 9721 0500 50 EUD9" E-5 E-RING E-5 2 

1 3 91 627 =-F"11,1"7 11)9" 606HZZM BALL BEARING 606HZZML3 2 

14 5340 53 1 74 D1'7F SHAFT 1 

15 9410 2018 50 A7°U)9"t°7) 2X18 SPRING PIN 2X18 1 



2ND WATER FOUNTAIN ROLLER SECTION 
* 01113Altiltai "CU VA L. 1 -ft A,OT's F t, 'C T t..s„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-tvh#*/g5A#* 
SET NO. / PART NO. /*4** PART NAME 

COMPONENT PARTS NO. 
MR 
C.Fty 

1 6 5340 53 170-1 o-5- ROLLER 1 

1 7 5340 53 1 76 32-7" (7"11,-) TUBE (BLUE) 1 

1 8 5322 53 1 63 ()3')) NEW MOL (SMALL) 1 

1 9 9410 4020 08 A7°9D9"t) 4X20 SPRING PIN 4X20 2 

20 5327 57 370 75" CLUTCH 1 

21 5290 21 161 A7O9)9"A9V1" SPRING STUD 1 

22 5322 52 357-1 A7°97)9" SPRING 1 

23 5290 29 315 1.)035- LOCK COLLAR 4 

24 9684 0516 08 F$*D" M5X16 SET SCREW M5X16 1 

25 9721 0400 1 4 E-qp9" E-4 E-RING E-4 3 

26 5290 51 1 35 1)5- COLLAR 2 

27 5290 51 1 34 A70 9)9"- SPRING 1 

28 5330 51 1 32 5VT LATCH 2 

29 5340 52 342 ARM 2 

30 5340 52 354 Dt7h SHAFT 1 

31 5322 52 355 PIN 1 

32 5327 57 356-1 9D9 LINK 

33 5290 37 433 A70 9 9"A9VF" SPRING STUD 

34 5340 52 350 ARM 

35 5327 57 341-1 Dt7F SHAFT 1 

36 9648 0516 1 4 /5D*D" M5X16 SCREW M5X16 8 

37 5290 29 220-1 $311) BUSHING 2 

38 9684 0505 08 l' EJ" M5X5 SET SCREW M5X5 13 

39 9670 0616 08 V”h7fiNIA.. M6X16 SOCKET BOLT M6X16 1 

40 5322 52 353-3 7-13 ARM 1 

41 9670 0525 08 V7VF1tNDF M5X25 SOCKET BOLT M5X25 4 

42 5327 52 376 •AFVA°- STOPPER 1 

43 9670 0408 08 9 ht"II,1- M4X8 SOCKET BOLT M4X8 2 

44 5640 23 1 36 AhVA°- STOPPER 1 

45 5430 35 314 SPACER 1 

46 5327 52 374 7"oV9 BLOCK 1 

47 5327 57 373 -EJ1,7F GEAR SHAFT 1 

48 5327 57 375 7%toV9 BLOCK 1 

49 5327 52 371 Ah—JD SCALE 

50 5327 58 122 11 i7 LINK 1 

51 5327 58 120-1 7-G ASSY ARM ASSY 1 

52 5327 52 411 ARM 1 

53 90 898 rW1-195” FCB-12 ONE WAY CLUTCH FCB-12 1 

54 5480 53 222 t 0 PIN 1 



OCA. HUN NUMOCK - - -  - -   
SECTION 

*Z. Of-1,3Alt-titactlt L.."" 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

2ND WATER FOUNTAIN ROLLER 

NO. -tvhit /MA** 
SET NO. / PART NO. 

/*Ikg: 5. 
 PART NAME 

COMPONENT PARTS NO. 
1MM 
cFty 

55 5327 57 381 WORM WHEEL 1 

56 90 241 7"VD/ MB1220DU BUSHING MB1220DU 1 

57 5327 53 1 55 It, BUSHING 1 

58 5327 57 421 *"A BOSS 

59 90 436 9)',1-195” HF1216 ONE WAY CLUTCH HF1216 

60 90 371 A5AFT9D1' AS1101 THRUST WASHER AS1101 

61 5327 53 154 Dt7F SHAFT 

62 9670 0416 08 9Vh*"11/h M4X16 SOCKET BOLT M4X16 

63 5327 53 150-1 ZA"71-DT-D0-5- WATER FOUNTAIN ROLLER 

64 90 679 #5A" L12 SPRING L12 3 

65 5290 29 222-1 $911) BUSHING 1 

66 5290 37 514 )(911, BUSHING 1 

67 5290 37 233-1 A7°9)9" SPRING 

68 5290 41 114-1 A7 ° 11D9"/37 SPRING STUD 

69 9410 4016 08 A7° 11)9"t°D 4X1 6 SPRING PIN 4X16 

70 5327 52 422 IJA"- LEVER 

71 5300 57 133 7.4" 11 (7-f*"9-) GRIP (IVORY) 1 

71 5340 51 094 14" 11 (90) GRIP (BLACK) 

72 5430 33 324 LOD PIN 1 

73 5327 56 180 7"”'.91- BRACKET 1 

74 5327 51 1 82 to
.) 

 PIN 1 

75 5290 21 521 A7°9D9" SPRING 1 

76 90 628 AtVrt°) SSP-4 SNAP PIN SSP-4 1 

77 5330 55 550 ARM 1 

78 5327 51 1 83 IJD9 LINK 1 

79 97 606-1 VD.Pa." AS-03A AC115V SOLENOID AS-03A AC115V 1 

80 5290 21 1 62 A7o 1J)9" SPRING 1 

81 9716 0500 1 4 t5-#"b" M5 PLAIN WASHER M5 3 

82 9710 0500 08 A"VJ'"h" M5 SPRING WASHER M5 5 

83 9642 0510 1 4 t"1"D*D" M5X10 SCREW M5X10 7 

84 9642 0408 1 4 1-1"D*D" M4X8 SCREW M4X8 3 

85 9710 0400 08 A h"* M4 SPRING WASHER M4 3 

86 9660 0400 1 4 tVh M4 NUT M4 3 

87 9642 0308 1 4 t1"D*D" M3X8 SCREW M3X8 1 2 

88 9710 0300 08 A "/3" M3 SPRING WASHER M3 12 

89 5327 53 1 83 NUT 6 

90 5327 53 1 81 WIPER 6 

91 5327 53 184 7"”VF BRACKET 6 

92 5300 53 213 V717.. KNOB 1 



SECTION 
*C.MnAll*ATUWALTMA.OT, -t—yl-* TAlcLTTL,0  
Note. When ordering items marked *,indicate the set number because they are available only as a set. 

Q'ty 
PART NAME .t7FIUNIPSA*1- NO. SET NO. / PART NO. nAt*/*4**  / COMPONENT PARTS NO. 

At" - 95 5327 58 182 

t1"3*D" M5X30 96 9642 0530 14 

112 9721 0300 50 E-97)9" E-3 

114 5290 53 255 A7° 11p9" 

117 5290 51 133 A7o 9:)9' 

PIN 1 

WATER FOUNTAIN 1 
STAY 1 
SCREW M5X30 4 
SPRING WASHER M5 6 

BRACKET 1 
SOCKET BOLT M5X10 2 

BRACKET 1 
BRACKET 1 
PIN 1 
SOCKET BOLT M5X8 1 
HOSE CLAMP 1 

HOSE 2 

BRACKET 1 
BRACKET 1 
WATER BOTTLE 1 
PACKING 1 
E-RING E-3 3 

RUBBER PACKING 1 
SPRING 1 
PIN 1 
CAP 1 
SPRING 1 

11S 

93 5300 53 214-1 t°) 

94 5327 58 190-1 ....=- A`%7"* 

97 9710 0500 14 

98 5327 58 211-1 

99 9670 0510 01 

1 00 5327 58 413 

101 5327 58 212 

A"*#'/J'* M5 

7"5J'Vh 

Vh"VhaiNDF M5X10 

7'”Vh 

7"57VF 

102 5322 53 214-1 

1 03 9670 0508 08 

1 04 5300 53 216 

105 5330 53 376 

108 5327 58 410 

1 09 5300 82 520-1 

C0:9 

9J.Vhella. M5X8 

*-AA"Dt." 

$-A 

7"”19F 

7'% -5h.V1. 

110 5300 53 251-1 ZA"*"1-11, 

111 5300 53 256 

113 5300 53 254-1 3"GA°V -.) 

115 5300 53 253 

116 5300 53 252-1 +VV7° 

1 

 2ND WATER FOUNTAIN ROLLER 





VIA 

2ND WATER FORM ROLLER 



2ND WATER FORM ROLLER 

SECTION NUMBER I  

SECTION 
-ArzOil&AUJO-ATU:5ALTMA,OT, -tvf.*)*T;±3tLTT00  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. 1413Aft PART NAME COMPONENT PARTS NO. 
AR 
Qty 

5290 51 730 *D" SCREW 1 

43-45 

5322 53 350Z-1 a7"-7t-Go-5- ASSY WATER FORM ROLLER ASSY 1 

8,9 

5322 53 410-2 aA"1:91)-5-1')9"o-5- WATER OSCILLATING ROLLER 1 

63-65 

5327 53 1 30 D1'7h ASSY SHAFT ASSY 1 

46,47,54,58 

5327 58 420Z 7-13 ASSY ARM ASSY 1 

34,40 

1 9642 0530 1 4 t1"DV.)" M5X30 SCREW M5X30 4 

2 9710 0500 14 A IN h" M5 SPRING WASHER M5 4 

3 5327 58 333 7".”'9F BRACKET 2 

4 5290 38 238 -19)1" LEAF SPRING 2 

5 9710 0400 1 4 A h" M4 SPRING WASHER M4 2 

6 9642 0410 1 4 t1"DD" M4X10 SCREW M4X10 2 

7 5327 58 332  KNOB 2 

8 90 461 V-W79D9" 6001HDDU BALL BEARING 6001HDDU 2 

9 5322 53 350-1 EVN71-Go-5- WATER FORM ROLLER 1 

1 0 5340 53 361 TUBE 1 

11 5322 53 352 (9"11) NEW MOL (LARGE) 1 

12 5290 51 736 h)035- LOCK COLLAR 2 

1 3 9684 0606 08 1- :9" M6X6 SET SCREW M6X6 4 

1 4 5327 58 312 7"55-)F BRACKET 1 

1 5 9716 0500 1 4 t5,"/P` M5 PLAIN WASHER M5 2 

1 6 90 203 1t'-W79)9" 625ZZ BALL BEARING 625ZZ 2 

1 7 9670 0510 01 9”htNlif. M5X10 SOCKET BOLT M5X10 2 

18 5322 53 331 tO) PIN 4 

19 5290 51 741 7"55.Vh BRACKET 1 

20 5327 58 342 7"5”F BRACKET 1 

21 9660 0600 14 tVh M6 NUT M6 2 

22 9684 0616 08 i' D" M6X16 SET SCREW M6X16 1 

23 5300 82 255 .DN` SCREW 2 

24 5290 21 1 61 A7° U -.92"A9Vh" SPRING STUD 2 

25 5290 37 433 A7°9:99"A9Vh" SPRING STUD 2 

26 5300 51 842-1 A7°117)9" SPRING 2 

27 5322 53 433-1 t0 D PIN 2 

28 5290 51 437 h5- COLLAR 2 

29 90 230 t-OlD IR 1 0X13X12.5 INNER RACE IR 1 0X13X12.5 2 



2ND WATER FORM ROLLER SECTION 
*C.045All*ATUVALTI -d-A.0-C., -t'yFlit*TA5cLTTLso  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

* 

* 

NO. SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 
It4 

Wty 

30 9710 0500 08 A 1j" M5 SPRING WASHER M5 2 

31 9660 0500 1 4 tVF M5 NUT M5 2 

32 9670 0625 08 9h".91•74"11,h M6X25 SOCKET BOLT M6X25 2 

33 5322 53 432 t°) PIN 1 

34 5290 37 123 $911) BUSHING 1 

35 5327 58 431 7"5J'Vh BRACKET 1 

36 9710 0800 08 A 1j" M8 SPRING WASHER M8 1 

37 9660 0800 14 VA. M8 NUT M8 1 

38 5300 82 256 EJ" SCREW 2 

39 5300 56 075 A7°11)9" SPRING 2 

40 5327 58 420 7—G ARM 1 

41 5327 58 311 7"”Vh BRACKET 1 

42 5290 51 735 LOD PIN 1 

43 5290 51 733 .!)" SCREW 1 

44 5290 51 083 A7° 11D9' SPRING 1 

45 90 401 Af—W—$ 3/16 STEEL BALL 3/16 1 

46 5322 53 1 40 W. CAM 1 

47 5340 53 271 t1h5V1 D1'7F SHAFT 1 

48 5340 53 275 F$ 1]5— COLLAR 1 

49 9684 0505 08 h$V)" M5X5 SET SCREW M5X5 2 

50 9723 2400 08 CUD9" C-24 C—RING C-24 2 

51 5340 53 274 SPACER 1 

52 91 625 li"—$1"79D9" 6901ZZ BALL BEARING 6901ZZ 2 

53 5340 53 273 YIFNI, 4 1'— GEAR 1 

54 5322 53 170 his CAM 1 

55 5300 52 121 (7-Wq—) LEVER (IVORY) 1 

55 5310 52 121 UV— (70) LEVER (BLACK) 1 

56 9650 0520 1 4 711//53*D" M5X20 SCREW M5X20 2 

57 5300 12 224 PLATE 2 

58 9410 3020 08 A7° 11D9"t°D 3X20 SPRING PIN 3X20 3 

59 5300 75 112 PIN 2 

60 5290 89 422 SCREW 1 

61 9648 0516 1 4 /5MD" M5X16 SCREW M5X16 4 

62 5340 53 41371 D"9r) BUSHING 2 

63 5322 53 411-2 ilA"tDU—Y-9"o-5— WATER OSCILLATING ROLLER 1 

64 9410 4025 08 A7°9)9"t°) 4X25 SPRING PIN 4X25 1 

65 5322 53 412 \\ GEAR 1 

66 5290 51 414 lif—JD WHEEL 1 

67 9710 1 000 08 A"VP/3" M10 SPRING WASHER M10 1 

1 AA 



I =, 

SECTION NUMBER I 3 3  ( 
)S 
 I 

Mft 
Q'ty PART NAME 

-t7Fit/gfailt* NO. SET NO. / PART NO. maft/
*"*  COMPONENT PARTS NO. 

SECTION 
*cog5AU*ATUI3ALTMA,GDT, -t.yh#*TAUTTL.,. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

68 90 701 UtVh M10 

70 5300 17 117 v7a (7-req-) 

70 5310 17 117 V7F. (90) 

71 5330 51 721 Dfi7F 

72 5327 58 341 7"55.VF 

U -NUT M10 1 

KNOB (IVORY) 1 

KNOB (BLACK) 1 

SHAFT 1 

BRACKET 1 

2ND WATER FORM ROLLER 



1 

 SECTION 

1A.) 

CONTROL BOX 



CONTROL BOX 

SEUTION NUMBER I  

SECTION 
*zOnAltAltATUI5AUTI -U-A,OT. -t'YFW4TALTTo. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. naf0F/411"4i' PART NAME COMPONENT PARTS NO. 
11111 
(Tty 

5327 61 610-1 P-ROM'.) CPU"-" CPU BOARD (WITH P-ROM) 1 

1 8.19 

1 9642 0310 1 4 t1"3*D" M3X10 SCREW M3X10 6 

2 9710 0300 08 A"*V\h" M3 SPRING WASHER M3 28 

3 9716 0300 1 4 t5V`ht`* M3 PLAIN WASHER M3 28 

4 99 998 h'":") KMC-30-1 SWITCHING REGULATOR KMC-30-1 1 

5 5522 61 119  BRACKET 1 

6 5327 61 615  AMPLIFIER CIRCUIT BOARD 1 

7 98 982 9)D9"11 BA-211T TERMINAL BA-211T 2 

8 9642 0410 1 4 J"1"DD" M4X10 SCREW M4X10 4 

9 9710 0400 08 A"VJ'"h" M4 SPRING WASHER M4 4 

10 9716 0400 1 4 t5#"1" M4 PLAIN WASHER M4 4 

11 97 160 G4B 1121 RELAY G4B 112T 1 

12 9642 0510 14 J-1"DEJ" M5X10 SCREW M5X10 4 

1 3 9710 0500 08 A"*#"b" M5 SPRING WASHER M5 4 

1 4 5327 61 111 t-W`3711"V9A CONTROL BOX 1 

1 5 9642 0320 1 4 J-1"3f.J" M3X20 SCREW M3X20 24 

1 6 5340 61 645 5--"-(A7°I)-37,ho-5 CONTROLLER 1 

17 5330 61 646 BATTERY 1 

1 8 5327 61 801-2 P-ROM P -ROM 1 

1 9 5327 61 611 CPUlti"-1" CPU BOARD 1 

20 9642 0406 1 4 J-V\3 7zi" M4X6 SCREW M4X6 2 

21 5327 61 112 COVER 1 

22 5327 61 113-1 -fDD"5-9- INDICATOR 1 

23 5327 61 614 Dph'VA") LINK BOARD ' 2 

24 98 810 13-1"1"-(1" 50-1030 GUIDE 50-1030 2 

25 5327 61 114 th-0 PLATE 1 

26 5327 61 613-1 D 99-41"-F" CONNECTOR BOARD 1 

27 97 190 DSP1-DC24V RELAY DSP1-DC24V 1 0 

28 97 702 7°(35199- 375-207-101 CIRCUIT PROTECTOR 375-207-101 2 

230V3f) FOR 230V 

29 5327 61 921 '--. 7"11, ASSY CABLE ASSY 1 

30 5327 61 922 5-74/ ASSY CABLE ASSY 1 

31 5327 61 923 --. 7"11, ASSY CABLE ASSY 1 

32 5327 61 931 ,-7"11, ASSY CABLE ASSY 1 

33 5327 61 932 '-'7"11, ASSY CABLE ASSY 1 



CONTROL BOX (SERVOMOTOR) 

I

SECTION 



CONTROL BOX (SERVOMOTOR) 
SECTION NUMBER I oid I 

SECTION 
*zOINAlt*ATUtiALTMA.OT., -tsyl-* Tit5cUTTL.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-t7F1P4111fAit* 
SET NO. / PART NO. nenft/4°14.--  PART NAME COMPONENT PARTS NO. 

1111R 
Q'ty 

5327 61 617 P-ROMV /-VJDFo-5- SERVO CONTROLLER WITH P-ROM 1 

23,24 

1 9642 0406 1 4 t1"JV.)" M4X6 SCREW M4X6 1 4 

2 9710 0400 08 il /3" M4 SPRING WASHER M4 12 

3 9716 0400 1 4 t5/"h" M4 PLAIN WASHER M4 1 4 

4 99 640 51-(Jr, 20Kt-G 20W REGISTER 201:OHM 20W 1 

5 9642 0320 14 t1"W.)" M3X20 SCREW M3X20 5 

6 9710 0300 08 fl" /"1j" M3 SPRING WASHER M3 11 

7 99 250 RECTIFIER 1 

8 99 641 1t-L, 30W REGISTER 1OHM 30W 1 

9 9642 0306 1 4 t1"J*D" M3X6 SCREW M3X6 6 

1 0 9716 0300 1 4 t5,"b" M3 PLAIN WASHER M3 8 

11 95 901 AIV1D9" 1.4"2D-9 SWITCHING REGULATOR 1 

12 97 985 F5DA PT-24 TRANSFORMER PT-24 1 

13 99 779 7110- ZGB-2203-01 NOISE FILTER ZGB-2203-01 1 

1 4 99 787 JDT"D, 1500MF 250V CAPACITOR 1500MF 250V 1 

15 9660 0400 14 ”F M4 NUT M4 4 

1 6 95 904 77D 2412PS-12WB30 FAN 2412P5-12WB30 1 

17 9642 0510 1 4 t1"JEJ" M5X10 SCREW M5X10 4 

1 8 9710 0500 08 A"VP/J"* M5 SPRING WASHER M5 5 

1 9 5327 61 121 710"!)9A BOX 1 

20 99 754 21A"71'10- ZAC2205-00 NOISE FILTER ZAC2205-00 1 

21 9660 0500 14 tVh M5 NUT M5 2 

22 5327 61 122 COVER 1 

23 5327 61 811 P-ROM P-ROM 1 

24 5327 61 616 il-V3Dho-5 SERVO CONTROLLER 1 

25 5327 61 1 23 t1j-0 PLATE 1 

26 9642 0525 14 t1"JEJ" M5X25 SCREW M5X25 1 

27 97 726 /-t1A-7°05.99- CIRCUIT PROTECTOR 1 

28 9642 0330 1 4 1-1"Th)" M3X30 SCREW M3X30 4 



1 SECTION PANEL 

1AP 



SECTION NUMBER I  
SECTION 

* C. OD 30 It* a -CU t3 1 #.-̀ 4--C-AI L. "C 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

II .1'110 

PANEL 

JJLIL V1J I 

-tvrimpaa#-g- NO. / SET NO. PART NO. man/4114#J4: PART NAME COMPONENT PARTS NO. city 

1 5340 61 224 -fDID9"h"-F" INCHING GIRD 1 

2 96 569 C7)*"9DA-0/D3',M,7" SWITCH BUTTON 9 

3 96 564 VA"9DA-0/*D9-1 SWITCH BODY 9 

4 5327 61 136 non PANEL 1 

5 9710 0500 14 A"V)"h" M5 SPRING WASHER M5 18 

6 9642 0510 14 11"DEi" M5X10 SCREW M5X10 18 

7 90 760 9Vt°4D" 3X6 TAPPING SCREW 3X6 4 

8 97 729-1 A-01 PI-25/E/SVB SWITCH PI-25/E/SVB 1 

9 5327 61 437 non PANEL 1 

10 5330 61 435 A-014i"V9A SWITCH BOX 1 

11 99 999 *-11, 7°59" DP1093 HOLE PLUG DP1093 2 

12 5327 61 137  BRACKET 2 

13 5327 61 133 non PANEL 1 

14 96 961 5D7° SLL-24EG LAMP SLL-24EG 3 

15 96 559 71' C420E-B SWITCH C420E-B 2 

16 96 560 A-0/ C1400E-B SWITCH C1400E-B 1 

17 96 623 A101 C1422F-B SWITCH C1422F-B 1 

18 96 554 A"97 A3SA-4001 BARRIER A3SA-4001 1 

19 5327 61 134 non PANEL 1 

20 90 896 h"-F" THA-216 3423 GUARD THA-216 3423 2 

21 96 624 A1V/ AVW301-R SWITCH AVW301-R 1 

22 5327 61 135 COVER 1 

23 9642 0306 14 t1"D*D" M3X6 SCREW M3X6 3 

24 5327 61 131 non PANEL 1 

25 96 622 h"-F" A3SA-5050 GUARD A3SA-5050 1 

26 95 145 *-147°59" P500 PLUG P500 1 

27 5327 61 138 non PANEL 1 

28 95 329 A1Y/ WD1221 (9) SWITCH WD1221 (9) 1 



OPERATION BOX SECTION 

1AO 



i'n SECTION NUMBER I DDLIL 010 

OPERATION BOX SECTION 
*c.orsaa*,17,-c-ctt-34 't #- "C`A.  L. "C. ‘..N 0  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t .Yhit-g- /g5A*-g-

SET NO. / PART NO. na,m/4"4* PART NAME COMPONENT PARTS NO.  
1111R 
("Xty 

1 5327 61 621  PANEL BOARD 1 

2 9660 0300 1 4 tVF M3 NUT M3 10 

3 9642 0306 1 4 t'N"3.D" M3X6 SCREW M3X6 12 

4 5320 61 225 COVER 1 

4 5326 61 225 hh"- (71011"9-) COVER (IVORY) 1 

5 9652 0306 07 F5A3*D" M3X6 SCREW M3X6 6 

6 5327 61 241 non PANEL 1 

7 5327 61 230 7"5rVh BRACKET 1 

8 95 903 7" - EB2114 BUZZER EB2114 1 

9 9710 0300 08 A"”"h" M3 SPRING WASHER M3 9 

10 90 816 9Vt°74,D" 2.5X6 TAPPING SCREW 2.5X6 2 

11 5327 61 243 hA"- COVER 1 

1 2 96 549 M-2012J-2G SWITCH M-2012J-2G 1 

13 5320 61 224  PANEL BRACKET 1 

13 5326 61 224 (7-(,1i"9-) PANEL BRACKET (IVORY) 1 

1 4 9662 1000 1 4 tVh M10 NUT M10 2 

1 5 5327 61 242  BACK PANEL 1 

16 97 865 COUNTER 2 

17 9642 0404 14 t1"MD" M4X4 SCREW M4X4 4 

1 8 5310 61 223 1 A"- COVER 1 

1 8 5316 61 223 1jA"- (71'1i"9-) COVER (IVORY) 1 

19 5327 61 226  BRACKET 1 

20 5327 61 210 A9Dh" STAND 1 

20 5327 61 215 A9DF" (Y-Oti"9-) STAND (IVORY) 1 

21 5310 61 222 SPACER 1 

22 9670 0410 08 '.) .91•40`10. M4X10 SOCKET BOLT M4X10 1 

23 5327 61 221 COVER 1 

23 5327 61 222 hA"- (71"'J-) COVER (IVORY) 1 

24 9642 0408 14 t1"DE)" M4X8 SCREW M4X8 4 

25 9670 0612 08 9 1•434,1.. M6X12 SOCKET BOLT M6X12 3 

26 9670 0608 08 Vh'Vh$"11Jh M6X8 SOCKET BOLT M6X8 2 

27 9672 1025 14 oVh9iti"IDF M10X25 HEXAGON BOLT M10X25 1 

28 90 680 /5A" R-21 CONED DISC SPRING R-21 2 

- 



1

SECTION ACCESSORIES 



SECTION NUMBER I  

SECTION 
lir zOgfie.U*ATUtiALTI -d- kOT, -t.yh**-t-it LTTL,

0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

ACCESSORIES 

W/W I 

NO. SET NO. / PART NO. gOgAti PART NAME COMPONENT PARTS NO. Q'ty 

5430 83 100-1 7°5)D"t-h) PLUNGER CAN 1 

23-32 

5430 83 210-3 7°5 V-hDDDW`* ASSY PLUNGER CAN SHAFT ASSY 1 

23.25-32 

1 5322 65 111-1 o-5-V)9? ROLLER BOX 2 

3 5310 65 112 /VI"- COVER 2 

4 91 400 AW't 17X19 WRENCH 1 7X19 1 

5 91 401 13X17 WRENCH 1 3X17 1 

6 91 402 8X10 WRENCH 8X10 1 

7 91 420 oVh9$"'N,D1 5 ALLEN WRENCH 5 1 

8 91 421 oVh9$"'Nfp3 4 ALLEN WRENCH 4 1 

9 91 422 oVh2$" DI 3 ALLEN WRENCH 3 1 

10 91 423 o 1,DT 2.5 ALLEN WRENCH 2.5 1 

11 5310 65 414 hA"- COVER 1 

12 91 430 F"5-01"- (+)100MM DRIVER (+)100MM PLASTIC HANDLE 1 

12 91 452 F"5-01"- (+)100MM DRIVER (+)100MM WOOD HANDLE 1 

1 3 91 431 F"5-(1"- (-)100MM DRIVER (-)100MM 1 

1 4 96 010 '15 SPATULA 1 

15 5480 65 313-1 Th"91,:)f 13MM T HANDLE WRENCH 13MM 1 

1 6 5327 54 692 t.fAD2r)D-F SHEET 1 

21 91 512 7D)t-fll) OIL FOR MACHINE 1 

22 91 442 4-1114)".7) OIL GUN 1 

23 5430 83 111-1 VD7t HOLDER 1 

24 5430 83 115-1 VFID BOTTLE 1 

25 5430 83 213-2  HEAD 1 

26 5430 83 214-1 ,t911, BUSHING 1 

27 5430 83 215-1 A7011D9" SPRING 1 

28 5430 83 216-2 V)° CAP 1 

29 5430 83 217 9)9"h)t NUT 1 

30 5430 83 218 1579 COVER 1 

31 90 408 Af-W-1D 3/8 STEEL BALL 3/8 2 

32 9723 1 800 50 C-9)9" C-18 C-RING C-18 1 

33 91 531 9%%1J...A$0)70 PUMP 1 



1 

 LUBRICATION PIPING (OPS) 
1 

 SECTION 



   

LUBRICATION PIPING (OPS) SECTION 
*.--OnAlt*ATUIsAUT A,OT, -t•Yh*T'ALTTO. 
Note: When ordering items marked *,indicate the set number because they are available only as a set.  

NO. 
-t‘yFilt /Oe.#* 
SET NO.! PART NO. PART NAME '' ' 1s /COMPONENT PARTS NO. 

U 
Q'ty 

1 91 180 n°-o°nuDF" PZ-16 PIPE BAND PZ-16 9 

2 9642 0510 1 4 J-1"DD" M5X10 SCREW M5X10 1 8 

3 91 165 n01r70vD1," PZ-14 PIPE BAND PZ-14 5 

4 91 1 66 n°-(7°n")1" PZ-24 PIPE BAND PZ-24 1 
5 91 137 A"DI-" PZ-524 BAND PZ-524 3 

6 91 1 60 7
0
39" PA-4 PLUG PA-4 29 

7 91 161 AIJ-7" PB-4 SLEEVE PB -4 29 

8 91 1 62 L")7°11) PD-4 NIPPLE PD -4 4 

9 91 169 'JD*" PEF-4 ELBOW PEF-4 5 

10 91 1 70 :='.97°11) PFF-4 NIPPLE PFF-4 2 

11 91 203 'ID*" PHD-4 ELBOW PHD-4 2 

12 9660 0600 1 4 t')F M6 NUT M6 6 

1 3 9710 0600 08 1 h" M6 SPRING WASHER M6 6 

1 4 5327 66 113  BRACKET 1 
1 5 91 331 D-11,7°59" PG10N SEAL PLUG PG10N 2 

1 6 91 381 T"A3-7°5DD"1'- DPB-13 DESTER PLUNGER DPB-13 1 
1 7 9670 0612 08 9 Fiti"ll'h M6X12 SOCKET BOLT M6X12 6 

1 8 91 338 /-9Dn°-1'7° 4 PIPE 4 1 
19 9642 0625 1 4 t1"DV.J" M6X25 SCREW M6X25 4 

20 91 065 T"A9-7°5)D"1- DPB16 PLUNGER DPB16 1 
22 9710 0500 1 4 11"*/"h" M5 SPRING WASHER M5 1 6 

23 5327 66 115  BRACKET 2 

24 91 061 n°.o° AS2-170 PIPE AS2-170 1 
25 91 173 7°59" PA-6 PLUG PA-6 5 

26 91 1 72 A9-7" PB-6 SLEEVE PB -6 5 

27 91 069 T-"A9-7°57)D"1'- DPB16 DESTER PLUNGER DPB16 1 
28 91 337 711 n° -0° 4 ALUMINUM PIPE 4 1 
29 91 186 T-f- PKD-6 SEPARATOR PKD-6 1 
30 9670 0625 08 9 1- $'11,1- M6X25 SOCKET BOLT M6X25 1 

CO 



154 

LUIJKILAIIVN ririNu llIVrJ, 



 

1 1W11 PIWIMDCM 

 

   

LUBRICATION PIPING (NOPS) SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
AWka-g- Memft/ PART NAME COMPONENT PARTS NO. 

Ma 
Q'ty 

1 90 1 80 oVh9VV/53D" M3X8 SCREW M3X8 11 

2 9642 0510 1 4 1-1"Th)" M5X10 SCREW M5X10 18 

3 91 1 65 A°-(7°A"DF" PZ-14 PIPE BAND PZ-14 3 

4 91 1 66 PZ-24 PIPE BAND PZ-24 3 

5 91 167 11 ° °A"Dh" PZ-34 PIPE BAND PZ-34 1 

6 91 160 7°59" PA-4 PLUG PA-4 31 

7 91 161 A9-7" PB-4 SLEEVE PB-4 31 

8 91 1 62 1.9 7°11, PD-4 NIPPLE PD-4 6 

9 91 1 69 PEF-4 ELBOW PEF-4 4 

1 0 91 1 70 =V7°11/ PFF-4 NIPPLE PFF-4 2 

11 91 203 Ill4" PHD-4 ELBOW PHD-4 2 

12 91 331 D-10°59" PG10N SEAL PLUG PG10N 2 

13 91 068 T"A9-7°5DD"t— DPB18 DESTER PLUNGER DPB18 1 

1 4 9642 0625 1 4 J-1"DD" M6X25 SCREW M6X25 6 

15 91 172 AU-7" PB-6 SLEEVE PB-6 12 

1 6 91 173 7°59" PA-6 PLUG PA-6 12 

1 7 91 061 A 0 -(70 AS2-170 PIPE AS2-170 1 

20 91 337 711).-7.A°-17° 4 ALUMINUM PIPE 4 1 

21 5327 66 116 7"55'VF BRACKET 1 

22 9670 0612 08 9h.Vhli"IDF M6X12 SOCKET BOLT M6X12 8 

23 91 355 D-10°59" PG-004 SEAL PLUG PG-004 1 

24 9710 0600 08 il" /3" M6 SPRING WASHER M6 1 0 

25 9660 0600 14 tVF M6 NUT M6 1 0 

26 5327 66 114 7"5h.!91- BRACKET 1 

27 91 066 5--"A9-7°5:)D"1'— DPB15 PLUNGER DPB15 1 

28 91 338 #—IJDA°-(7° 4 PIPE 4 1 

29 91 375 5"A9-7°5DD"fi— DPB-12 DESTER PLUNGER DPB-12 1 

30 5327 66 112 7"55.!9h BRACKET 2 

31 91 075 T"A9-7°5)D"fi— DPB12 DESTER PLUNGER DPB12 1 

32 91 1 86 PKD-6 SEPARATOR PKD-6 2 

33 9670 0625 08 9 Fli"11Jh M6X25 SOCKET BOLT M6X25 2 

34 9670 0620 08 Vh"Vls*"11,h M6X20 SOCKET BOLT M6X20 4 

35 91 057 12070 LA—W8D OIL PUMP LA—W8D 1 

36 5327 66 111 7"”Vh BRACKET 1 

37 91 171 'ID*" PH6 ELBOW PH6 1 

38 9670 0510 01 Vh"Vh*"11,1- M5X10 SOCKET BOLT M5X10 2 

39 9710 0500 1 4 A"V/"h" M5 SPRING WASHER M5 16 



COVER 

156 



•••• SECTION NUMBER  daLIL !LIU 

SECTION 
* friVeo acr ti 511 L. A...Ort's I- "C'A5C T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

COVER 

NO. SET NO. /PART NO. gsaft/4/1"* COMPONENT PARTS NO. 
PART NAME MR 

Q'ty 

1 9642 0510 1 4 J-1'7.7)" M5X10 SCREW M5X10 12 

2 9710 0500 1 4 A"V/"/3" M5 SPRING WASHER M5 12 

3 5327 73 012 11°*11, PANEL 1 

4 5327 73 010-1 MI"- (OPS) COVER (OPS) 1 

4 5327 73 011-1 hA"- (OPS) 7-(1'J- COVER (OPS) IVORY 1 

5 5327 73 016 A9VI" STUD 2 

6 5300 32 572 h5- COLLAR 2 

7 9684 0505 08 I' D" M5X5 SET SCREW M5X5 4 

8 90 813 A "DD" M5X10 SCREW M5X10 16 

9 5327 73 015 A9VI" STUD 2 

1 0 5300 71 156 t 0 PIN 12 

11 5327 73 020 (NOPS) COVER (NOPS) 1 

11 5327 73 021 hA"- (NOPS) 7-010"1- COVER (NOPS) IVORY 1 

12 5327 73 040 (NOPS) COVER (NOPS) 1 

12 5327 73 041 hA"- (NOPS) Y-WU- COVER (NOPS) IVORY 1 

13 5327 73 013-1 A'n PANEL 1 

1 4 96 559 A -f” C420E-B SWITCH C420E-B 2 

1 5 5327 73 030 1 A"- (OPS) COVER (OPS) 1 

1 5 5327 73 031 /311'- (OPS) 7-04"9- COVER ( OPS) IVORY 1 

16 5327 71 015 A9Vh" STUD 6 

17 5327 71 020 hA"-(NOPS) COVER (NOPS) 1 

1 7 5327 71 021 (NOPS) COVER (NOPS) YELLOW 1 

1 8 5327 73 035 A9VF" STUD 2 

1 9 5327 71 016 STUD 1 

20 5327 71 010-1 MI"- ( OPS) COVER (OPS) 1 

20 5327 71 011-1 hA"- (OPS) COVER (OPS) YELLOW 1 

21 9642 0404 1 4 J-1'3Vi" M4X4 SCREW M4X4 6 

22 5327 72 011 A°U, (9o) PANEL (BLACK) 1 

22 5327 72 014 A°U, (7"5D) PANEL (BROWN) 1 

23 5300 72 013 A9VF" STUD 5 

24 5327 71 025 A9Vh" STUD 1 

25 5300 72 012 hA"- COVER 1 

26 5300 71 155 7"57Vh BRACKET 4 

27 5327 74 031  NAME PLATE 1 

113-t" 3202MC5 RYOBI 3202MCS 

27 5327 74 041 $-01"-.) NAME PLATE 

7-15V9 985CF 115V ITEK 985CF 115V 

27 5327 74 042  NAME PLATE 1 

71ff-V9 985CF 230V ITEK 985CF 230V 



COVER SECTION 
* * L A  ..0)1 -

C*;± -"C T „ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

.t.yI-**/Mait* goaA*/*A4  SET NO. /PART NO. 
J4" NO. COMPONENT PARTS NO. 

PART NAME Q'ty 

28 90 760 9Vt°:4D" 3X6 TAPPING SCREW 3X6 4 

1 CO 





1

SECTION 

1an 

SAFETY COVER 



SAFETY COVER 

SECTION NUMBER I 
I,LIL f/W.1 

SECTION 
*.7-010,,Mt*A -Cit L. TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-t.yhit /nen#* 
SET NO. / PART NO. gsaft/41144"-  COMPONENT PARTS NO. PART NAME MR 

Qty 

1 5300 53 213 'Yqa KNOB 5 

2 9642 0408 07 1-11'7*D" 4X8 SCREW 4X8 8 

3 5327 75 451 COVER 1 

4 5290 52 422 0 PIN 12 

5 9710 0600 08 ll'Vf"h" M6 SPRING WASHER M6 5 

6 9642 0616 1 4 t1"32)" M6X16 SCREW M6X16 5 

7 9660 0400 1 4 tVh M4 NUT M4 2 

8 9710 0400 08 A "h" M4 SPRING WASHER M4 2 

9 5290 76 022  SWITCH PLATE 5 

10 9716 0300 1 4 t5#"/3"* M3 PLAIN WASHER M3 10 

11 9710 0300 08 /1 1j" M3 SPRING WASHER M3 1 0 

12 9642 0314 14 t'1"] " M3X14 SCREW M3X14 1 0 

1 3 5295 75 031-1 A-01ht SWITCH CAM 5 

1 4 9684 0505 08 F$V)" M5X5 SET SCREW M5X5 22 

1 5 9642 0440 1 4 1-1"3.D" M4X40 SCREW M4X40 2 

1 6 95 338 A-01 WK244XP-2U SWITCH WK244XP-2U 5 

1 7 5330 75 120-1 tDD" HINGE 1 

1 8 5327 75 412-1 1]A"- COVER 1 

1 9 5330 75 1 30 tpD" HINGE 1 

20 5290 75 031 CAM 5 

21 9648 0430 1 4 #5D." M4X30 SCREW M4X30 4 

22 98 501 hil"- 360010-1 COVER 360010-1 5 

23 97 303 A-01 V-1C2 SWITCH V-1C2 5 

24 9648 0410 14 #57*D" M4X10 SCREW M4X10 6 

25 9642 0435 14 t'\"3 " M4X35 SCREW M4X35 2 

26 9642 0412 14 J-1"DV.P M4X12 SCREW M4X12 4 

28 5327 75 420 tpD' HINGE 1 

29 5327 75 422 t°7) PIN 1 

30 5327 75 411 COVER 1 

31 5327 75 423 0 PIN 1 

32 9642 0310 1 4 t1'3*D' M3X10 SCREW M3X10 4 

33 9710 0300 1 4 A 1]" M3 SPRING WASHER M3 8 

34 5327 75 211 COVER 1 

36 5300 75 112 t 0 PIN 2 

37 5327 75 430 LDD" HINGE 1 

38 5327 75 221 0 PIN 1 

39 5295 76 012 COVER CATCH 2 

40 5295 76 013 SUPPORTER 4 

41 5327 75 222 t 0 PIN 1 



SAFETY COVER SECTION 
*.:(7ABAU*ATUVALTMA.OT, -t7h#TaicLTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1. **/g5Ait -t7 
SET NO. / PART NO. 

Na afaft/COMPONENT "4- 
PART NAME 

PARTS NO.  
iNgt 
Q'ty 

42 9642 0408 14 t1"3*D" M4X8 SCREW M4X8 8 

43 9710 0400 14 A "V* M4 SPRING WASHER M4 2 

44 5327 75 060 hA"- COVER 1 

45 9710 0500 14 A"V/"V* M5 SPRING WASHER M5 20 

46 9642 0510 14 t1"7*D" M5X10 SCREW M5X10 1 6 

47 5327 75 040 MI "- COVER 1 

48 5322 73 060 Ei9D9"-"t-tiA"- CYLINDER GEAR COVER 1 

50 9716 0500 1 4 t5 1' M5 PLAIN WASHER M5 2 

51 5327 75 012 COVER 1 

52 9716 0400 14 t5/"1" M4 PLAIN WASHER M4 6 

53 5327 75 013 COVER 1 

54 5327 75 017  BRACKET 2 

55 5327 75 030 hA"- COVER 1 

56 9670 0825 08 9h'.91.4"0 M8X25 SOCKET BOLT M8X25 1 

57 5327 75 324 t'D PIN 2 

58 5330 75 222 AFVA°- STOPPER 2 

59 5290 21 1 61 A7°U)9"A9Vh" SPRING STUD 2 

60 5290 33 514-1 7°9D9" SPRING 2 

61 5327 75 323 SPACER 2 

62 5327 75 311-1 /ill"- COVER 1 

63 9642 0316 1 4 t1"3f.)" M3X16 SCREW M3X16 4 

64 5327 75 050 MI"- COVER 1 

65 9642 0530 14 J-1" E)" M5X30 SCREW M5X30 4 

66 5327 75 016 7"75"Vh BRACKET 2 

67 5327 75 011 1 A"- COVER 1 

68 5290 37 433 A7°97,9"A9VF" SPRING STUD 2 

69 5327 75 321 tOp PIN 1 

70 5327 75 322 tOp PIN 1 

71 5327 75 522 7"5TVh BRACKET 1 

72 5327 75 521 COVER 1 

73 5327 75 523 7"5”1.. BRACKET 1 

1 69 





Jtl. I 'UPI 

164 

REGISTER PUNCH 



 

StU HUN NUIVItitH 

 

  

REGISTER PUNCH SECTION 
*ZOgliAll*gTUVALT41,4,0T,-t.yhtt*TA5CLTT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -- / ** 
SET NO. / PART NO. PART NAME 15"1?E/tilaIN ENT PARTS NO. 

Mft 
Q'ty 

5110 10 010-4 UD"A9-11°D1Vis A SET OF REGISTER PUNCH 1 

1-20.23-29.31-46 

5110 10 100-4 UD'A9—A°D ASSY REGISTER PUNCH ASSY 1 

1-20.23-29.31-40 

5110 10 1 80-1 A°:iltVh A PUNCH SET A 1 

1 6.19.29,31 

5110 10 190-1 A°DftVh B PUNCH SET B 1 

16.19.20.23 

5110 20 110-1 7—L ASSY ARM ASSY 1 

1.4.40 

1 5110 20 131-1 $/i1"D NAME PLATE 1 

2 9721 0800 08 E- 11'2" E-8 E—RING E-8 8 

3 5110 20 121 t'D PIN 2 

4 5110 20 111 ARM 1 

5 5110 20 119 11" SPRING 2 

6 5110 20 112 tO D PIN 2 

7 5110 10 121 7"”Vh BRACKET 2 

8 5110 20 132-1 kfil") NAME PLATE 1 

9 9710 0600 08 A"V,"/J' M6 SPRING WASHER M6 4 

10 9670 0612 08 V,VI-VO M6X12 SOCKET BOLT M6X12 4 

* 

* 

* 

* 

* 

11 90 790 29th.D3 D" M3X10 SCREW M3X10 1 

12 5110 1 0 141 COVER 1 

1 3 9660 0300 1 4 tVh M3 NUT M3 1 

1 4 5110 10 110 PLATE 1 

1 5 9670 0520 08 95.i:1 [10'11)F M5X20 SOCKET BOLT M5X20 4 

16 9412 5014 00 "\-(M,t°D 5X14 PARALLEL PIN 5X14 4 

17 5110 20 115 SCREW 4 

1 8 5110 20 114-1 7"55.VF BRACKET 1 

1 9 5110 20 116-2 11°D1 PUNCH 2 

20 5110 20 118-3 A°D1 PUNCH 1 

23 5110 10 1 43-2 9"/A DICE 1 

24 5110 20 113-1 7"5TVF BRACKET 1 

25 5110 1 0 171 *U_ FU BOARD 1 

26 5110 10 122 AT— STAY 2 

27 99 948 7"VDD9" BU-692B BUSHING BU-692B 4 

28 9642 0420 14 t1"3*D" M4X20 SCREW M4X20 4 

29 5110 20 117 )10 )  PUNCH 1 

31 5110 1 0 142-1 9'-(A DICE 1 

32 9716 0500 1 4 t5,"1"* M5 PLAIN WASHER M5 3 



REGISTER PUNCH SECTION 
ostaa*a-ca $34 L l• ii-g--ra5C L. T 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. gis ff5/
40141P4 

PART NAME a COMPONENT PARTS NO. 
AA 
Crty 

33 9710 0500 08 /1 /J" M5 SPRING WASHER M5 3 

34 9642 0508 14 t"1"3E)" M5X8 SCREW M5X8 3 

35 9642 0412 14 t1"3V)" M4X12 SCREW M4X12 4 

36 9710 0400 08 A"Vh"* M4 SPRING WASHER M4 4 

37 90 773 t9E9" 4.8X20 WOOD SCREW 4.8X20 4 

38 5110 10 123 70 1)- 1.. PLATE 1 

39 5110 10 130 Ah'-11, SCALE 1 

40 90 730 A°-/J-t"3') 1.6X5 RIVET 1.6X5 2 

41 5110 20 150 DD"A9-t°D PIN 1 

42 5110 20 160 DD"A9-t°D PIN 1 

43 5110 20 170 UD"A9-t°D PIN 1 

44 5110 20 180 UD"A9-t°D PIN 1 

45 5110 20 140 BAR 1 

46 5110 20 190 DD"A9-A"- BAR 



gri  
PART NUMBER INDEX 



PART NUMBER SECTION No. 
No. 

5110 10 010-4 5486Z 830 
5110 10 100-4 5486Z 830 
5110 10 110 5486Z 830 14 
5110 10 121 5486Z 830 7 
5110 10 122 5486Z 830 26 
5110 10 123 5486Z 830 38 
5110 10 130 5486Z 830 39 
5110 10 1 41 5486Z 830 12 
5110 10 1 42-1 5486Z 830 31 
5110 10 1 43-2 5486Z 830 23 
5110 10 171 5486Z 830 25 
5110 10 1 80-1 5486Z 830 
5110 10 190-1 5486Z 830 
5110 20 110-1 5486Z 830 
5110 20 111 5486Z 830 4 
5110 20 112 5486Z 830 6 
5110 20 113-1 5486Z 830 24 
5110 20 114-1 5486Z 830 1 8 
5110 20 115 5486Z 830 17 
5110 20 116-2 5486Z 830 19 
5110 20 117 5486Z 830 29 
5110 20 118-3 5486Z 830 20 
5110 20 119 5486Z 830 5 
5110 20 121 5486Z 830 3 
5110 20 131-1 5486Z 830 1 
5110 20 132-1 5486Z 830 8 
5110 20 140 5486Z 830 45 
5110 20 150 5486Z 830 41 
5110 20 160 5486Z 830 42 
5110 20 170 5486Z 830 43 
5110 20 180 5486Z 830 44 
5110 20 190 5486Z 830 46 
5290 11 1 52 5327Z 110 5 
5290 11 1 52 5327Z 540 85 
5290 11 153 5327Z 110 8 
5290 11 163 5327Z 120 36 
5290 12 211 5327Z 120 8 
5290 12 213 5327Z 120 7 
5290 12 312 5327Z 120 27 
5290 12 313 5327Z 120 17 
5290 12 314 5327Z 120 19 
5290 12 315 5327Z 120 23 
5290 12 316 5327Z 120 33 
5290 12 411 5327Z 120 16 
5290 12 412-1 5327Z 120 1 4 
5290 12 413 5327Z 120 1 3 
5290 13 111 5327Z 110 10 
5290 1 4 120 5327Z 110 16 
5290 15 200-1 5327Z 120 35 
5290 21 142 5327Z 542 100 
5290 21 161 5327G 530 1 4 
5290 21 161 5327G 580 21 
5290 21 161 5327Z 210 64 
5290 21 161 5327Z 420 54 
5290 21 161 5327Z 520 31 
5290 21 161 5327Z 532 9 
5290 21 161 5327Z 582 24 
5290 21 161 5327Z 750 59 
5290 21 162 5327G 510 60 
5290 21 162 5327G 530 87 
5290 21 162 5327G 560 69 
5290 21 162 5327G 580 80 

PART NUMBER SECTION No. 
No. 

5290 21 212 5327Z 512 32 
5290 21 212 5327Z 562 32 
5290 21 311 5327Z 225 31 
5290 21 312 5327Z 210 57 
5290 21 313 5327Z 210 55 
5290 21 315 5327Z 210 33 
5290 21 315 5327Z 225 36 
5290 21 316 5327Z 210 63 
5290 21 319 5327Z 210 54 
5290 21 510 5327Z 210 31 
5290 21 521 5327G 510 70 
5290 21 521 5327G 530 81 
5290 21 521 5327G 560 63 
5290 21 521 5327G 580 75 
5290 21 521 5327Z 210 32 
5290 21 521 5327Z 225 35 
5290 21 522 5327Z 210 36 
5290 21 522 5327Z 225 37 
5290 21 610 5327Z 210 23 
5290 21 610Z 5327Z 210 
5290 21 612 5327Z 210 24 
5290 21 612 5327Z 220 29 
5290 21 612 5327Z 225 2 
5290 21 621 5327Z 220 33 
5290 21 622 5327Z 220 21 
5290 21 623-1 5327Z 210 19 
5290 21 623-1 5327Z 220 26 
5290 21 630 5327Z 220 25 
5290 21 641 5327Z 220 53 
5290 21 711 5327Z 210 25 
5290 21 711 5327Z 225 5 
5290 21 712 5327Z 210 20 
5290 22 121 5327Z 210 53 
5290 22 121 5327Z 220 6 
5290 22 141 5327Z 210 4 
5290 22 141 5327Z 220 36 
5290 22 1 41 5327Z 225 11 
5290 22 1 42 5327Z 220 3 
5290 22 161 5327Z 210 50 
5290 22 161 5327Z 220 1 
5290 22 210 5327Z 210 8 
5290 22 210 5327Z 220 20 
5290 22 221 5327Z 210 11 
5290 22 221 5327Z 220 17 
5290 22 222 5327Z 210 10 
5290 22 222 5327Z 220 16 
5290 22 223 5327Z 210 13 
5290 22 223 5327Z 220 13 
5290 22 223 5327Z 225 21 
5290 22 224 5327Z 210 12 
5290 22 224 5327Z 220 15 
5290 22 224 5327Z 225 19 
5290 22 314 5327Z 220 45 
5290 22 315 5327Z 220 47 
5290 22 318 5327Z 430 85 
5290 22 318 5327Z 520 8 
5290 22 318 5327Z 570 8 
5290 22 320 5327Z 220 49 
5290 22 320 5327Z 430 88 
5290 22 330 5327Z 220 50 
5290 22 330 5327Z 430 83 
5290 22 412 5327Z 540 39 



PAK I NUMIStli INDIA 
p pp # 

PART NUMBER SECTION No. 
No. # 

PART NUMBER SECTION No. 
No. 

5290 22 412 5327Z 542 88 5290 29 311 5327G 580 2 
5290 23 112 5327Z 230 5 5290 29 311 5327Z 210 22 
5290 23 113 53272 260 36 5290 29 311 5327Z 220 31 
5290 23 115 5327Z 230 6 5290 29 311 5327Z 240 73 
5290 23 116-1 5327Z 230 11 5290 29 311 5327Z 250 1 4 
5290 23 117 5327Z 230 12 5290 29 312 5327Z 250 62 
5290 23 117 5327Z 542 83 5290 29 312 5327Z 320 38 
5290 24 112 53272 240 48 5290 29 312 5327Z 420 42 
5290 24 112 5327Z 540 75 5290 29 312 5327Z 570 23 
5290 24 116 53272 240 65 5290 29 313 5327G 530 37 
5290 24 117 5327Z 240 26 5290 29 313 5327G 580 10 
5290 24 118 5327Z 240 27 5290 29 313 5327Z 240 35 
5290 24 124 5327Z 240 23 5290 29 313 5327Z 260 24 
5290 24 125 53272 240 57 5290 29 313 53272 420 45 
5290 24 126 5327Z 240 71 5290 29 313 5327Z 430 17 
5290 24 126 5327Z 250 29 5290 29 314 53272 520 20 
5290 24 127 5327Z 230 3 5290 29 314 5327Z 570 14 
5290 24 127 53272 240 70 5290 29 315 5327G 440 42 
5290 24 212 5327Z 240 31 5290 29 315 5327G 510 84 
5290 24 233 5327Z 240 38 5290 29 315 5327G 530 26 
5290 24 234 5327Z 240 37 5290 29 315 5327G 560 29 
5290 24 240 5327Z 240 34 5290 29 315 5327G 580 23 
5290 24 251 5327Z 240 33 5290 29 315 5327Z 240 28 
5290 24 251 5327Z 540 59 5290 29 315 53272 512 25 
5290 24 251 5327Z 542 59 5290 29 315 5327Z 562 25 
5290 24 252 53272 240 32 5290 29 316 5327Z 210 3 
5290 24 253 5327Z 240 36 5290 29 316 5327Z 220 39 
5290 24 272 5327Z 240 47 5290 29 316 5327Z 225 9 
5290 24 272 5327Z 540 78 5290 29 317 5327Z 516 37 
5290 24 273 5327Z 240 66 5290 31 116 5327G 440 84 
5290 24 274 5327Z 240 46 5290 31 117 5327G 440 86 
5290 24 274 5327Z 540 79 5290 31 213 5327Z 320 63 
5290 24 310 5327Z 240 5290 31 213 5327Z 430 48 
5290 24 311 5327Z 240 63 5290 31 213Z 5327Z 320 
5290 24 312 5327Z 240 61 5290 31 2132 5327Z 430 
5290 24 313 5327Z 240 64 5290 31 214 5327Z 120 31 
5290 25 113 5327Z 250 10 5290 31 214 5327Z 320 62 
5290 25 114 5327Z 250 11 5290 31 214 5327z 430 47 
5290 25 211 5327Z 250 21 5290 33 1 43 5327Z 260 25 
5290 25 212 5327Z 250 23 5290 33 214 5327G 510 32 
5290 25 213 5327Z 250 22 5290 33 451-1 53272 532 1 0 
5290 25 215 5327Z 250 25 5290 33 514-1 53272 750 60 
5290 25 216 5327Z 250 24 5290 36 351 5327Z 420 46 
5290 25 314 53272 250 72 5290 37 123 5327G 530 4 
5290 25 315 5327Z 250 73 5290 37 123 5327Z 250 15 
5290 25 509 5327Z 250 61 5290 37 123 5327Z 532 70 
5290 25 522 5327Z 250 42 5290 37 123 5327Z 582 34 
5290 25 523 5327Z 210 26 5290 37 233-1 5327G 530 73 
5290 25 523 5327Z 225 38 5290 37 233-1 5327G 580 67 
5290 25 523 53272 250 44 5290 37 433 5327G 440 44 
5290 25 524-1 53272 250 39 5290 37 433 5327G 510 75 
5290 26 1 22-1 5327Z 260 30 5290 37 433 5327G 580 33 
5290 26 124 5327Z 260 1 4 5290 37 433 5327Z 420 13 
5290 29 115 5327Z 290 7 5290 37 433 5327Z 532 8 
5290 29 115 5327Z 295 5 5290 37 433 53272 582 25 
5290 29 220-1 5327G 510 77 5290 37 433 5327Z 750 68 
5290 29 220-1 5327G 530 59 5290 37 513-1 5327G 530 11 
5290 29 220-1 5327G 560 31 5290 37 513-1 5327G 580 6 
5290 29 220-1 5327G 580 37 5290 37 514 5327G 530 63 
5290 29 222-1 5327G 530 43 5290 37 514 5327G 580 66 
5290 29 222-1 5327G 580 65 5290 37 613 5327G 440 15.  
529n 79 5 77(; 529f1 1 4 14 ft 1 9 



PART NUMBER SECTION No. 
No 

5290 38 1 41-1 5327Z 420 12 
5290 38 235 5327Z 240 7 
5290 38 238 5327Z 532 5 
5290 38 238 5327Z 582 4 
5290 41 114-1 5327G 530 74 
5290 41 114-1 5327G 580 68 
5290 41 114-1 5327Z 210 62 
5290 41 114-1 5327Z 225 54 
5290 41 114-1 5327Z 420 11 
5290 51 017 5327G 510 1 4 
5290 51 017 5327G 560 56 
5290 51 042-2 5327G 510 44 
5290 51 042-2 5327G 560 101 
5290 51 042Z-2 5327G 510 
5290 51 0422-2 5327G 560 
5290 51 043 5327G 510 40 
5290 51 043 5327G 514 28 
5290 51 043 5327G 560 96 
5290 51 043 5327Z 564 5 
5290 51 047 5327G 510 19 
5290 51 047 5327G 560 90 
5290 51 048 5327G 510 21 
5290 51 048 5327G 560 89 
5290 51 049 5327G 510 22 
5290 51 049 5327G 560 91 
5290 51 063 5327G 440 34 
5290 51 063 5327G 510 35 
5290 51 063 5327G 560 88 
5290 51 064 5327G 440 32 
5290 51 064 5327G 510 33 
5290 51 070 5327G 440 33 
5290 51 070 5327G 510 34 
5290 51 081 5327G 510 6 
5290 51 081 5327G 560 46 
5290 51 082 5327G 510 25 
5290 51 082 5327G 560 47 
5290 51 083 5327G 510 24 
5290 51 083 5327G 560 48 
5290 51 083 53272 516 7 
5290 51 083 5327Z 532 67 
5290 51 083 5327Z 540 3 
5290 51 083 5327Z 542 3 
5290 51 083 5327Z 566 2 
5290 51 083 5327Z 582 44 
5290 51 112-2 5327G 510 86 
5290 51 112-2 5327G 560 40 
5290 51 120-1 5327G 510 80 
5290 51 120-1 5327G 560 16 
5290 51 122 5327G 510 78 
5290 51 122 5327G 560 1 4 
5290 51 123-1 5327G 510 76 
5290 51 123-1 5327G 560 35 
5290 51 123-1 5327Z 420 47 
5290 51 123-1 5327Z 516 16 
5290 51 123-1 5327Z 520 30 
5290 51 123-1 5327Z 566 19 
5290 51 123-1 5327Z 570 43 
5290 51 131-2 5327G 510 83 
5290 51 131-2 5327G 560 38 
5290 51 1 33 5327G 510 73 
5290 51 1 33 5327G 530 30 
5290 51 133 5327G 560 26 

PART NUMBER SECTION No. No. 

5290 51 133 5327G 580 117 
5290 51 134 5327G 510 90 
5290 51 134 5327G 530 46 
5290 51 134 5327G 560 36 
5290 51 1 34 5327G 580 27 
5290 51 135 5327G 510 72 
5290 51 135 5327G 530 29 
5290 51 135 5327G 560 27 
5290 51 135 5327G 580 26 
5290 51 212-2 5327Z 512 35 
5290 51 213 5327Z 512 38 
5290 51 213 5327Z 562 38 
5290 51 231 5327Z 512 34 
5290 51 232 5327Z 512 33 
5290 51 232 53272 562 33 
5290 51 232Z 5327Z 512 
5290 51 232Z 5327Z 562 
5290 51 312 5327G 510 94 
5290 51 312 5327G 560 13 
5290 51 412 5327G 514 27 
5290 51 412 5327Z 564 21 
5290 51 413 5327G 514 11 
5290 51 413 5327Z 564 18 
5290 51 414 5327G 514 30 
5290 51 414 5327Z 532 52 
5290 51 414 5327Z 564 1 4 
5290 51 414 5327Z 582 66 
5290 51 421 5327G 514 29 
5290 51 423 5327G 514 26 
5290 51 423 5327Z 564 4 
5290 51 424 5327G 514 37 
5290 51 424 5327Z 564 2 
5290 51 425 5327G 514 39 
5290 51 425 5327Z 564 10 
5290 51 426 5327G 514 38 
5290 51 426 5327Z 564 1 
5290 51 427 5327G 514 33 
5290 51 427 5327Z 564 23 
5290 51 432 5327Z 512 43 
5290 51 432 5327Z 562 43 
5290 51 433 53272 512 44 
5290 51 433 5327Z 562 44 
5290 51 434 5327Z 512 48 
5290 51 434 5327Z 562 48 
5290 51 435 5327Z 512 42 
5290 51 435 5327Z 562 42 
5290 51 436 5327Z 512 47 
5290 51 436 5327Z 562 47 
5290 51 437 5327Z 512 45 
5290 51 437 53272 532 40 
5290 51 437 5327Z 562 45 
5290 51 437 53272 582 28 
5290 51 521 5327Z 512 21 
5290 51 521 5327Z 562 21 
5290 51 522 5327Z 562 1 8 
5290 51 622-2 5327Z 512 6 
5290 51 622-2 5327Z 562 6 
5290 51 623 5327Z 512 2 
5290 51 623 5327Z 562 2 
5290 51 632-2 5327Z 512 9 
5290 51 632-2 5327Z 562 9 
5290 51 640-2 5327Z 512 



FAti I  NUIVII:StK INUtA 
Al3 A # J4- 
PART NUMBER SECTION No. 

No. ii13 A t 
PART NUMBER SECTION No. 

No. 

5290 640-2 5327Z 562 5290 422 5327G 510 37 
5290 642-2 5327Z 512 10 5290 422 5327G 530 78 
5290 642-2 5327Z 562 1 0 5290 422 5327G 560 97 
5290 730 5327Z 516 5290 422 53272 225 27 
5290 730 5327Z 532 5290 422 53272 420 37 
5290 730 5327Z 566 5290 422 53272 564 48 
5290 730 5327Z 582 5290 422 53272 750 4 
5290 732 5327Z 516 4 5290 423-1 5327G 510 52 
5290 732 5327Z 566 29 5290 523 5327G 514 3 
5290 733 5327Z 516 8 5290 531 5327G 514 17 
5290 733 5327Z 532 68 5290 532 5327G 514 2 
5290 733 5327Z 566 1 5290 533 5327G 514 19 
5290 733 5327Z 582 43 5290 534 5327G 514 24 
5290 735 5327Z 516 3 5290 535 5327G 514 9 
5290 735 5327Z 532 32 5290 536 5327G 514 1 0 
5290 735 5327Z 566 20 5290 255 5327G 530 118 
5290 735 53272 582 42 5290 255 5327G 580 114 
5290 736 5327Z 516 1 0 5290 338 53272 540 28 
5290 736 5327Z 532 1 4 5290 338 53272 542 36 
5290 736 5327Z 566 1 3 5290 520 5327Z 540 40 
5290 736 5327Z 582 12 5290 522-1 5327Z 540 42 
5290 737 5327Z 516 20 5290 541 5327Z 540 25 
5290 737 5327Z 566 1 0 5290 542-1 5327Z 540 24 
5290 738 5327Z 516 1 8 5290 542-1 53272 542 99 
5290 738 5327Z 566 8 5290 543 53272 210 27 
5290 741 53272 582 19 5290 543 5327Z 225 41 
5290 742 5327Z 516 1 3 5290 312 5327Z 552 10 
5290 742 5327Z 532 20 5290 313-1 53272 552 11 
5290 742 53272 566 1 4 5290 314 53272 550 6 
5290 744 53272 516 27 5290 314 53272 552 6 
5290 744 5327Z 566 22 5290 031 53272 750 20 
5290 821 5327Z 516 49 5290 022 53272 750 9 
5290 821 5327Z 566 21 5290 1 62 5327G 440 24 
5290 822 5327Z 516 48 5290 112 5327G 440 40 
5290 822 5327Z 566 1 6 5290 112Z 5327G 440 
5290 823 5327Z 516 44 5290 115 5327G 440 38 
5290 831 5327Z 516 47 5290 1 31 5327G 440 28 
5290 831 5327Z 566 1 5 5290 1 33 5327G 440 16 
5290 832 53272 516 50 5290 1 34 5327G 440 9 
5290 112 5327Z 430 93 5290 142 5327G 440 70 
5290 112 53272 540 32 5290 144 5327G 440 66 
5290 112 5327Z 566 40 5290 170 5327G 440 8 
5290 114 5327Z 516 29 5290 180 5327G 440 25 
5290 114 5327Z 566 39 5290 183 5327G 440 27 
5290 115 5327Z 516 32 5290 183 53272 230 46 
5290 115 5327Z 566 38 5290 1 83 5327Z 540 81 
5290 120 5327Z 516 5290 1 83 5327Z 542 81 
5290 120 5327Z 566 5290 1 90 5327G 440 23 
5290 130 5327Z 516 5290 193 5327G 440 3 
5290 130 5327Z 566 5290 1 94 5327G 440 1 
5290 1 40 5327Z 516 33 5290 1 94Z 5327G 440 
5290 150 5327Z 516 40 5290 232 5327G 440 87 
5290 213-1 5327Z 520 7 5290 235 5327G 440 73 
5290 213-1 5327Z 570 20 5290 112 53272 430 92 
5290 231 5327Z 520 18 5290 1 43 5327G 440 68 
5290 232 5327Z 520 1 4 5290 212 5327Z 230 26 
5290 233 5327Z 520 15 5290 214 5327Z 320 60 
5290 234 5327Z 520 34 5290 219 5327G 440 2 
5290 243-1 5327Z 520 23 5290 219 5327Z 420 20 
5290 253 5327Z 540 33 5290 422 5327G 440 43 
5290 322 5327G 530 17 5290 422 53272 532 60 
5290 322 5327G 580 7 5290 422 5 277 55t2 An 



,13 A * •*' 
PART NUMBER 

-t,:>4:,#-'4. 
SECTION No. No. 

5295 75 031-1 5327Z 750 13 
5295 76 012 5327z 330 25 
5295 76 012 5327z 750 39 
5295 76 013 5327z 750 40 
5296 33 525-1 5327z 520 6 
5296 33 525-1 5327z 570 21 
5296 33 564-1 5327G 514 4 
5296 88 160 5327G 440 
5296 88 161 5327G 440 7 
5300 12 210 5327z 120 
5300 12 212 5327z 120 6 
5300 1 2 220-1 5327z 120 4 
5300 12 223 5327z 120 3 
5300 12 224 5327z 120 2 
5300 12 224 5327z 516 42 
5300 12 224 5327z 532 65 
5300 12 224 5327z 566 24 
5300 12 224 5327z 582 57 
5300 12 320 5327z 120 25 
5300 12 330 5327z 120 30 
5300 12 330z 5327Z 120 
5300 12 343 5327z 120 32 
5300 1 7 117 5327z 516 1 
5300 17 117 5327z 532 30 
5300 17 117 5327z 566 25 
5300 17 117 5327z 582 70 
5300 21 424 5327G 440 75 
5300 22 313 5327z 220 43 
5300 22 316-1 5327z 220 41 
5300 22 317 5327z 220 40 
5300 22 317 5327z 240 58 
5300 22 317 5327z 430 86 
5300 24 314 5327z 240 60 
5300 32 568 5327z 120 44 
5300 32 568 5327z 320 55 
5300 32 572 5327z 700 6 
5300 33 538 5327G 510 27 
5300 33 538 5327G 560 95 
5300 33 538 5327z 420 15 
5300 33 561-1 5327G 440 53 
5300 33 562 5327G 440 47 
5300 33 562 5327z 210 37 
5300 33 562 5327z 225 46 
5300 37 815 5327G 440 5 
5300 37 820 5327G 440 4 
5300 45 243 5327G 510 1 0 
5300 45 243 5327G 530 60 
5300 45 243 5327G 560 50 
5300 51 054 5327z 430 87 
5300 51 150-1 5327G 510 91 
5300 51 1 60 5327G 510 56 
5300 51 631-2 5327z 512 8 
5300 51 631-2 5327z 562 8 
5300 51 631z-2 5327z 512 
5300 51 631z-2 5327z 562 
5300 51 633-2 5327z 512 7 
5300 51 633-2 5327z 562 7 
5300 51 641 5327z 512 13 
5300 51 641 5327z 562 1 3 
5300 51 641z. 5327z 512 
5300 51 641z 5327z 562 
5300 51 644 5327z 512 12 

PART NUMBER SECTION No. No. 

5300 51 644 5327z 562 12 
5300 51 731 5327z 516 22 
5300 51 731 5327z 566 44 
5300 51 741 5327z 516 14 
5300 51 741 5327z 566 28 
5300 51 841 5327z 566 31 
5300 51 842-1 5327z 516 31 
5300 51 842-1 5327z 582 26 
5300 52 112 5327z 516 28 
5300 52 121 5327z 532 63 
5300 52 121 5327z 582 55 
5300 52 122-1 5327z 516 41 
5300 52 122-1 5327z 566 42 
5300 53 195 5327G 530 111 
5300 53 197 5327G 530 106 
5300 53 213 5327G 530 99 
5300 53 213 5327G 580 92 
5300 53 213 5327z 750 1 
5300 53 214-1 5327G 530 100 
5300 53 214-1 5327G 580 93 
5300 53 216 5327G 530 110 
5300 53 216 5327G 580 104 
5300 53 250-1 5327G 530 
5300 53 250-1 5327G 580 
5300 53 251-1 5327G 530 114 
5300 53 251-1 5327G 580 110 
5300 53 252-1 5327G 530 120 
5300 53 252-1 5327G 580 116 
5300 53 253 5327G 530 119 
5300 53 253 5327G 580 115 
5300 53 254-1 5327G 530 117 
5300 53 254-1 5327G 580 113 
5300 53 256 5327G 530 115 
5300 53 256 5327G 580 111 
5300 54 322 5327z 420 58 
5300 56 075 5327z 532 22 
5300 56 075 5327z 582 39 
5300 57 133 5327G 510 51 
5300 57 133 5327G 530 85 
5300 57 133 5327G 560 76 
5300 57 133 5327G 580 71 
5300 58 143 5327z 430 95 
5300 58 1 43z 5327z 430 
5300 58 1 44 5327z 420 41 
5300 58 1 44 5327z 430 96 
5300 58 513 5327z 120 45 
5300 58 513 5327z 320 56 
5300 58 513 5327z 420 22 
5300 59 1 32 5327z 564 44 
5300 59 1 34 5327z 320 40 
5300 59 134 5327z 420 34 
5300 59 561 5327z 320 31 
5300 59 563-1 5327Z 210 40 
5300 59 563-1 5327z 225 47 
5300 59 564 5327z 210 42 
5300 59 565-1 5327G 440 45 
5300 59 565-1 5327z 420 14 
5300 59 832 5327z 430 19 
5300 59 839 5327z 520 27 
5300 71 155 5327z 700 26 
5300 71 156 5327z 700 10 
5300 72 012 5327z 700 25 



rmn Nun/Hamm LJC,A 
g,13 A 24' 
PART NUMBER SECTION No. 

No. A 
PART NUMBER SECTION No. No. 

5300 013 5327Z 700 23 5310 315 5327Z 550 4 
5300 112 5327Z 532 61 5310 315 5327Z 552 1 
5300 112 5327Z 582 59 5310 317 5327Z 550 1 
5300 112 5327Z 750 36 5310 318 5327G 510 97 
5300 001 5327Z 110 1 8 5310 054 5327Z 570 27 
5300 255 5327Z 532 21 5310 222 5327Z 616 21 
5300 255 5327Z 582 23 5310 223 5327Z 616 18 
5300 256 5327Z 532 23 5310 412 5327Z 240 12 
5300 256 5327Z 582 38 5310 112 5327Z 650 3 
5300 520-1 5327G 530 112 5310 414 5327Z 650 11 
5300 520-1 5327G 580 109 5310 342 5327Z 120 48 
5306 116-2 5327Z 250 33 5310 113-1 5327G 440 26 
531 114 5327Z 110 13 5310 1 40 5327G 440 
531 151 5327Z 110 4 5310 1 41 5327G 440 71 
531 220 5327Z 120 4 5310 160 5327G 440 
531 223 5327Z 120 3 5310 161 5327G 440 7 
531 310 5327Z 120 5316 500 5327G 514 
531 311 5327Z 120 28 5316 223 5327Z 616 18 
531 117 5327Z 516 1 5320 224 5327Z 616 13 
531 117 5327Z 532 30 5320 225 5327Z 616 4 
531 117 5327Z 566 25 5321 117 5327G 510 99 
531 117 5327Z 582 70 5321 117 5327G 560 2 
531 300 5327Z 220 5321 118 5327G 510 102 
531 311 5327Z 220 46 5321 118 5327G 560 6 
531 313 5327Z 220 43 5321 162 5327Z 420 29 
531 211 5327Z 240 30 5321 312 5327Z 240 20 
531 236 5327Z 240 83 5322 200 5327Z 240 
531 314 5327Z 240 60 5322 230 5327Z 240 
531 116-2 5327Z 250 33 5322 231 5327Z 240 40 
531 232 5327z 290 6 5322 232 5327Z 240 39 
531 233 5327Z 290 3 5322 235 5327Z 240 84 
531 538 5327G 510 27 5322 268 5327Z 240 89 
531 538 5327G 560 95 5322 282 5327Z 240 75 
531 538 5327Z 420 15 5322 000-1 5327G 510 
531 815 5327G 440 5 5322 010-1 5327G 510 
531 820 5327G 440 4 5322 010-1 5327G 560 
531 050 5327G 510 38 5322 011-1 5327G 510 15 
531 054 5327Z 430 87 5322 011-1 5327G 560 52 
531 090 5327G 510 5322 015 5327G 510 1 
531 091 5327G 510 47 5322 015 5327G 560 60 
531 110 5327G 510 5322 030-1 5327G 510 
531 111-1 5327G 510 81 5322 031-1 5327G 510 43 
531 210-1 5327Z 512 5322 100-1 5327G 510 
531 211-1 5327Z 512 40 5322 300 5327G 510 
531 211-1 5327Z 562 40 5322 300 5327G 560 
531 700-1 5327Z 516 12 5322 310 5327G 510 93 
531 700Z-1 5327Z 516 5322 310 5327G 560 12 
531 721 5327Z 566 27 5322 400-1 5327G 514 
531 810-1 5327Z 516 46 5322 400-1 5327Z 564 
531 810Z-1 5327Z 516 5322 410-1 5327G 514 40 
531 121 5327Z 532 63 5322 410-1 5327Z 564 20 
531 121 5327Z 582 55 5322 510 5327Z 512 22 
531 122-1 5327Z 516 41 5322 510 5327Z 562 22 
531 122-1 5327Z 566 42 5322 600-2 5327Z 512 
531 212 5327Z 520 9 5322 600-2 5327Z 562 
531 214 5327Z 520 10 5322 610-1 5327Z 512 1 
531 214 5327Z 570 10 5322 610-1 5327Z 562 1 
531 250 5327Z 570 41 5322 620-2 5327Z 512 
531 500 5327G 514 5322 620-2 5327Z 562 
531 510 5327G 514 5 5322 621 5327Z 512 15 
531 521 5327G 514 7 5322 621 5327Z 562 1 5 
531 522 5327G 514 6 5322 630-2 5327Z 512 



igii a # '*' 
PART NUMBER 

-t,:ia:,#-• 
SECTION No. 

No. 

5322 51 630-2 5327Z 562 
5322 51 643 5327Z 512 14 
5322 51 643 5327Z 562 14 
5322 51 700 5327Z 566 43 
5322 51 7002 5327Z 566 
5322 51 810 5327Z 566 12 
5322 51 8102 5327Z 566 
5322 51 900-2 5327Z 512 
5322 51 900-2 5327Z 562 
5322 51 920-2 5327Z 512 
5322 51 920-2 53272 562 
5322 51 921 53272 512 27 
5322 51 921 5327Z 562 27 
5322 51 931 5327Z 512 23 
5322 51 931 5327Z 562 23 
5322 51 932 5327Z 512 30 
5322 52 240 5327Z 520 33 
5322 52 250 53272 540 34 
5322 52 250Z 5327Z 540 
5322 52 260 5327Z 540 87 
5322 52 2602 5327Z 540 
5322 52 270 5327Z 520 41 
5322 52 280 5327Z 520 22 
5322 52 291 53272 520 2 
5322 52 291 5327Z 570 35 
5322 52 292 5327Z 520 3 
5322 52 311 5327G 530 7 
5322 52 311Z 5327G 530 
5322 52 313 5327G 530 6 
5322 52 314 5327G 530 1 
5322 52 320-2 5327G 530 12 
5322 52 320Z-2 5327G 530 
5322 52 353-3 5327G 530 45 
5322 52 353-3 5327G 580 40 
5322 52 355 5327G 530 34 
5322 52 355 5327G 580 31 
5322 52 357-1 5327G 530 1 3 
5322 52 357-1 5327G 580 22 
5322 52 357-1 5327Z 420 55 
5322 53 1 40 5327Z 532 55 
5322 53 1 40 53272 582 46 
5322 53 163 5327G 530 23 
5322 53 163 5327G 580 1 8 
5322 53 170 53272 532 62 
5322 53 170 5327Z 582 54 
5322 53 190-1 5327G 530 108 
5322 53 211 5327G 530 101 
5322 53 212-1 5327G 530 109 
5322 53 214-1 5327G 530 107 
5322 53 214-1 5327G 580 102 
5322 53 217 5327G 530 113 
5322 53 311 5327Z 532 16 
5322 53 331 5327Z 532 19 
5322 53 331 5327Z 582 1 8 
5322 53 332 5327Z 532 4 
5322 53 333-1 5327Z 532 3 
5322 53 334 5327Z 532 24 
5322 53 341 53272 532 33 
5322 53 342 53272 532 26 
5322 53 350-1 5327Z 532 12 
5322 53 350-1 5327Z 582 9 
5322 53 3502-1 5327Z 532 

PART NUMBER SECTION No. No. 

5322 53 3502-1 5327Z 582 
5322 53 352 5327Z 532 13 
5322 53 352 5327Z 582 11 
5322 53 410-2 5327Z 532 
5322 53 410-2 5327Z 582 
5322 53 411-2 5327Z 532 37 
5322 53 411-2 5327Z 582 63 
5322 53 412 5327Z 532 51 
5322 53 412 5327Z 582 65 
5322 53 420 5327Z 532 48 
5322 53 420Z 53272 532 
5322 53 432 53272 532 49 
5322 53 432 53272 582 33 
5322 53 433-1 5327Z 532 39 
5322 53 433-1 5327Z 582 27 
5322 65 111-1 5327Z 650 1 
5322 73 060 5327Z 750 48 
5326 61 224 5327Z 616 13 
5326 61 225 5327Z 616 4 
5327 11 110 5327Z 110 1 
5327 11 113 5327Z 110 13 
5327 11 160 5327Z 110 7 
5327 11 181 5327Z 410 17 
5327 11 182 5327Z 410 18 
5327 11 183 5327Z 410 13 
5327 11 184 5327Z 110 17 
5327 11 185 5327Z 110 12 
5327 11 186 5327Z 110 11 
5327 11 187 53272 295 10 
5327 11 188 5327Z 295 9 
5327 11 222 5327G 440 91 
5327 12 214 5327Z 120 46 
5327 12 215 5327Z 120 43 ' 
5327 12 341 5327Z 120 29 1  
5327 12 342 53272 120 24 
5327 21 212 5327Z 210 60 
5327 21 212 5327Z 225 51 
5327 21 311 5327Z 210 58 
5327 21 314 53272 210 59 
5327 21 411 ,  5327Z 210 47 
5327 21 523 5327Z 210 29 
5327 21 524 5327Z 250 37 
5327 21 525 5327Z 210 46 
5327 21 610 5327Z 220 23 
5327 21 620 53272 220 
5327 21 643 5327Z 220 24 
5327 21 650 5327Z 220 
5327 21 651 5327Z 220 30 
5327 21 810 5327Z 225 
5327 21 820 5327Z 225 4 
5327 21 830 5327Z 225 40 
5327 21 841 53272 225 42 
5327 21 842 5327Z 225 45 
5327 21 850 5327Z 542 92 
5327 21 861 5327Z 542 96 
5327 21 870 5327Z 225 34 
5327 22 110 53272 210 49 
5327 22 110Z 53272 210 
5327 22 1 50 5327Z 220 2 
5327 22 1 50Z 5327Z 220 
5327 22 210 5327Z 225 1 3 
5327 22 221 53272 225 16 



r-mn U  imunnoLn 

PART  NUMBER SECTION No.  
No. t-113 

PART NUMBER 

5327 22 222 5327Z 225 15 5327 31 111 
5327 22 225 5327Z 225 17 5327 31 112 
5327 22 226 5327Z 225 18 5327 31 113 
5327 22 410 5327Z 540 5327 31 212 
5327 22 411 5327Z 540 38 5327 32 111 
5327 22 420 53272 210 1 5327 32 112 
5327 22 430 53272 220 37 5327 32 113 
5327 22 440 5327Z 542 5327 32 114 
5327 22 441 5327Z 542 87 5327 32 115 
5327 22 450 5327Z 225 10 5327 32 116 
5327 22 460 5327Z 225 12 5327 32 117 
5327 22 471 5327Z 225 25 5327 32 118 
5327 22 472 5327Z 225 26 5327 32 119 
5327 23 111 5327Z 230 9 5327 32 121 
5327 23 114 5327Z 230 8 5327 32 122 
5327 23 119 53272 230 2 5327 32 123 
5327 23 131 5327Z 230 14 5327 32 131 
5327 23 132 5327Z 230 20 5327 32 132 
5327 23 133 5327Z 230 19 5327 32 133 
5327 23 134 5327Z 230 21 5327 32 141 
5327 23 135 53272 230 29 5327 33 111 
5327 23 136 5327Z 230 22 5327 33 112 
5327 23 137 53272 230 28 5327 33 113 
5327 23 138 5327Z 230 23 5327 33 114 
5327 23 139 53272 230 30 5327 33 120 
5327 23 141 5327Z 230 16 5327 33 121 
5327 23 411 5327Z 230 32 5327 33 122 
5327 23 412 5327Z 230 36 5327 33 131 
5327 23 413 5327Z 230 39 5327 33 132 
5327 23 414 5327Z 230 33 5327 33 211 
5327 24 100 5327Z 240 5327 33 212 
5327 24 111 5327Z 240 50 5327 33 213 
5327 24 113 53272 240 56 5327 33 214 
5327 24 121 53272 240 49 5327 33 215 
5327 24 123 5327Z 240 21 5327 33 216 
5327 25 110 5327Z 250 5327 33 217 
5327 25 111 5327Z 250 8 5327 33 218 
5327 25 115 5327Z 250 5 5327 33 221 
5327 25 119 5327Z 250 75 5327 33 222 
5327 25 210 5327Z 250 5327 33 231 
5327 25 214 5327Z 250 26 5327 33 232 
5327 25 312 5327Z 250 69 5327 33 240 
5327 25 313 5327Z 250 69 5327 33 242 
5327 26 111 5327Z 260 7 5327 33 251 
5327 26 112 5327Z 260 10 5327 33 252 
5327 26 113 5327Z 260 6 5327 33 254 
5327 26 114 5327Z 260 11 5327 33 255 
5327 26 115 5327Z 260 3 5327 33 256 
5327 26 120 53272 260 5327 33 261 
5327 26 121 5327Z 260 32 5327 33 262 
5327 26 211 5327Z 260 17 5327 33 263 
5327 26 215 5327Z 260 18 5327 33 264 
5327 26 231 5327Z 260 26 5327 33 311 
5327 26 232 53272 260 31 5327 33 321 
5327 29 111-1 5327Z 290 2 5327 33 331 
5327 29 112-1 5327Z 295 1 5327 33 332 
5327 29 113 5327Z 290 5 5327 33 341 
5327 29 113 5327Z 295 3 5327 33 342 
5327 29 210 5327Z 512 37 5327 34 111 
5327 29 210 5327Z 562 37 5327 41 111-1 
5327 29 231 5327Z 320 35 5327 41 112-1 
5327 29 231 5327Z 330 4 5327 41 113 

SECTION No. 

5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
53272 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
53272 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
53272 
5327Z 
5327Z 
5327Z 
53272 
53272 
5327Z 
53272 
5327Z 
5327Z 
5327Z 
5327Z 
53272 
5327Z 
5327Z 
53272 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327z 
53272 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
53272 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 

No. 

4 
1 
3 

64 
14 
18 
37 
19 
38 
36 
35 
27 
24 
28 
15 
17 
12 

7 
11 

2 
37 
33 
32 
30 

61 
58 
54 
57 
22 
77 
15 
1 4 
23 
26 
29 
12 

5 
93 
80 
81 
86 
83 
46 
79 
43 
44 
42 
90 
91 
88 
96 
16 
10 
17 

9 
18 
95 
77 

1 
9 
4 

310 
310 
310 
320 
330 
330 
330 
330 
330 
330 
330 
330 
330 
330 
330 
330 
330 
330 
330 
330 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
320 
240 
410 
410 
410 



0 A * * 
PART NUMBER 

5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 
5327 

5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327z 
5327Z 
5327z 
5327Z 
5327Z 
5327Z 
5327Z 
5327z 
5327z 
5327Z 
5327G 
5327Z 
5327z 
5327z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327z 
5327Z 
5327z 
5327Z 
5327z 
5327Z 
5327z 
5327z 
5327Z 
5327z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 
5327Z 

SECTION No. 
420 
420 
420 
420 
420 
420 
420 
420 
420 
420 
420 
420 
420 
420 
420 
420 
420 
420 
420 
420 
420 
420 
260 
420 
420 
430 
430 
430 
430 
440 
430 
430 
430 
430 
430 
430 
430 
430 
430 
430 
430 
430 
430 
430 
430 
430 
430 
430 
430 
430 
430 
430 
430 
430 
410 
430 
430 
430 
260 
430 
430 
430 

No. 

30 
31 
2 
3 

24 
21 
1 9 

53 
52 
50 
51 
36 
33 
32 

43 
44 

57 
56 
1 6 
17 
1 0 
75 
80 
84 
81 
85 
76 
77 
50 
49 
64 
61 
66 

72 
52 

46 

98 
94 
97 

90 
91 
1 0 

8 
7 

41 
6 

42 
1 
5 

33 
22 
32 
29 

42 111 
42 112 
42 121 
42 122 
42 210 
42 220 
42 231 
42 232 
42 240 
42 250 
42 253 
42 260 
42 271 
42 272 
42 273 
42 274 
42 310 
42 320 
42 331 
42 340 
42 350 
42 361 
42 371 
42 410 
42 421 
43 111-1 
43 112 
43 113 
43 114 
43 115 
43 115 
43 116 
43 117 
43 118 
43 121 
43 122 
43 123 
43 123Z 
43 124 
43 126-1 
43 126Z-1 
43 131 
43 140 
43 141 
43 142 
43 143 
43 150 
43 151 
43 152 
43 165 
43 165Z 
43 170 
43 172 
43 180 
43 182 
43 182 
43 210 
43 213 
43 311 
43 312 
43 321 
43 322 

0 

PART NUMBER SECTION No. No 

5327 43 322Z 5327z 430 
5327 43 323 5327z 430 34 
5327 43 323Z 5327z 430 
5327 43 324 5327Z 430 26 
5327 43 330 5327Z 430 35 
5327 43 333 5327Z 430 38 
5327 43 341 5327Z 430 15 
5327 43 341Z 5327Z 430 
5327 43 350 5327Z 430 13 
5327 44 111 5327G 440 89 
5327 44 112 5327G 440 83 
5327 44 121 5327G 440 65 
5327 44 122 5327G 440 64 
5327 44 131 5327G 440 78 
5327 44 1 41 5327G 440 61 
5327 44 151 5327G 440 62 
5327 44 1 52 5327G 440 63 
5327 44 210 5327G 440 48 
5327 44 220 5327G 440 46 
5327 44 231 5327G 440 49 
5327 44 240 5327G 440 
5327 44 250 5327G 440 31 
5327 44 261 5327G 440 22 
5327 44 262 5327G 440 36 
5327 51 1 80 5327G 510 53 
5327 51 1 82 5327G 510 71 
5327 51 1 82 5327G 530 80 
5327 51 1 82 5327G 560 62 
5327 51 1 82 5327G 580 74 
5327 51 1 83 5327G 510 58 
5327 51 1 83 5327G 530 84 
5327 51 1 83 5327G 560 67 
5327 51 1 83 5327G 580 78 
5327 51 320 5327G 510 
5327 51 320 5327G 560 
5327 51 321 5327G 510 1 03 
5327 51 321 5327G 560 4 
5327 51 323 5327G 510 1 04 
5327 51 323 5327G 560 7 
5327 51 431 5327Z 512 41 
5327 51 431 5327Z 562 41 
5327 51 431Z 5327Z 512 
5327 51 431Z 5327Z 562 
5327 51 450 5327G 514 
5327 51 451 53278 514 36 
5327 51 522 5327Z 512 18 
5327 52 111 5327Z 516 34 
5327 52 117 5327z 516 39 
5327 52 130 5327z 516 
5327 52 131 5327Z 516 38 
5327 52 133 5327Z 516 36 
5327 52 200 5327z 520 
5327 52 210 5327z 520 35 
5327 52 210 5327Z 570 18 
5327 52 211 5327z 520 32 
5327 52 220 5327Z 520 19 
5327 52 240 5327Z 520 24 
5327 52 257 5327Z 520 36 
5327 52 330-1 5327G 530 
5327 52 341-1 5327G 530 41 
5327 52 356 5327G 530 39 
5327 52 356Z 5327G 530 



PAM NUIVII:Stli INUtA 
ii13 A # 
PART NUMBER SECTION No. 

No. 
PART NUMBER NUMBER SECTION No. 

No. 

5327 52 360 5327G 530 25 5327 54 656-1 5327Z 540 47 
5327 52 371 5327G 530 52 5327 54 656-1 5327Z 542 47 
5327 52 371 5327G 580 49 5327 54 659 5327Z 540 30 
5327 52 373 5327G 530 50 5327 54 659 5327Z 542 38 
5327 52 374 5327G 530 49 5327 54 692 5327Z 650 16 
5327 52 374 5327G 580 46 5327 54 711 5327Z 542 65 
5327 52 375 5327G 530 51 5327 54 712 5327Z 542 73 
5327 52 376 5327G 530 54 5327 54 713 5327Z 542 76 
5327 52 376 5327G 580 42 5327 54 714 5327Z 542 77 
5327 52 380 5327G 530 5327 54 721 5327Z 542 79 
5327 52 381 5327G 530 66 5327 54 722 5327Z 542 66 
5327 52 410 5327G 530 5327 54 723 5327Z 542 78 
5327 52 410 5327G 580 5327 54 724 5327Z 542 102 
5327 52 411 5327G 530 64 5327 55 111-1 5327Z 550 8 
5327 52 411 5327G 580 52 5327 55 112-1 5327Z 550 2 
5327 52 420 5327G 530 5327 55 113-1 5327Z 552 8 
5327 52 421 5327G 530 69 5327 55 114 5327Z 552 2 
5327 52 422 5327G 580 70 5327 55 311 5327Z 552 9 
5327 52 425 5327G 580 5327 55 315 5327Z 552 4 
5327 52 426 5327G 580 5327 56 000 5327G 560 
5327 53 009 5327G 530 5327 56 030 5327G 560 
5327 53 110 5327G 530 62 5327 56 031 5327G 560 100 
5327 53 120 5327G 530 61 5327 56 050 5327G 560 93 
5327 53 120Z 5327G 530 5327 56 060 5327G 560 86 
5327 53 130 5327Z 532 5327 56 060Z 5327G 560 
5327 53 130 5327Z 582 5327 56 080 5327G 560 
5327 53 150-1 5327G 530 56 5327 56 090 5327G 560 85 
5327 53 150-1 5327G 580 63 5327 56 093 5327G 560 84 
5327 53 1 54 5327G 530 72 5327 56 095 5327G 560 77 
5327 53 1 54 5327G 580 61 5327 56 1 00 5327G 560 
5327 53 1 55 5327G 530 68 5327 56 110 5327G 560 
5327 53 1 55 5327G 580 57 5327 56 111 5327G 560 43 
5327 53 1 81 5327G 530 97 5327 56 124 5327G 560 34 
5327 53 1 81 5327G 580 90 5327 56 150 5327G 560 32 
5327 53 1 83 5327G 530 98 5327 56 1 80 5327G 530 79 
5327 53 1 83 5327G 580 89 5327 56 1 80 5327G 560 61 
5327 53 1 84 5327G 530 96 5327 56 1 80 5327G 580 73 
5327 53 1 84 5327G 580 91 5327 56 1 86 5327G 530 123 
5327 53 431 5327Z 532 46 5327 56 210 5327Z 562 
5327 54 111 5327Z 540 71 5327 56 212 5327Z 562 30 
5327 54 121 5327Z 540 69 5327 56 421 5327Z 564 11 
5327 54 121 5327Z 542 69 5327 56 842 5327Z 566 30 
5327 54 132 5327Z 540 73 5327 57 1 40 5327Z 566 37 
5327 54 1 33 5327Z 540 65 5327 57 200 5327Z 570 
5327 54 134 5327Z 540 66 5327 57 211 5327Z 570 16 
5327 54 135 5327Z 540 62 5327 57 212 5327Z 570 9 
5327 54 135 5327Z 542 62 5327 57 220 5327Z 570 12 
5327 54 511 5327Z 540 80 5327 57 232 5327Z 570 24 
5327 54 531 5327Z 540 83 5327 57 240 5327Z 570 1 9 
5327 54 540 5327Z 540 36 5327 57 243 5327Z 570 40 
5327 54 551 5327Z 542 80 5327 57 244 5327Z 570 42 
5327 54 553 5327Z 542 85 5327 57 250 5327Z 570 26 
5327 54 554 5327Z 542 91 5327 57 257 5327Z 570 1 
5327 54 556 5327Z 542 41 5327 57 260 5327Z 570 36 
5327 54 558 5327Z 542 33 5327 57 262 5327Z 570 28 
5327 54 611 5327Z 542 71 5327 57 271 5327Z 570 33 
5327 54 612 5327Z 542 75 5327 57 272 5327Z 570 34 
5327 54 645 5327Z 542 13 5327 57 292 5327Z 570 39 
5327 54 653 5327z 540 55 5327 57 293 5327Z 570 38 
5327 54 653 5327Z 542 55 5327 57 313 5327Z 562 29 
5327 54 655 5327Z 540 57 5327 57 314 5327Z 562 34 
5327 54 655 53277 542 57 5327 57 320 5327G 5811 



PART NUMBER SECTION No. 
No. 

5327 57 330 5327G 580 3 
5327 57 340-1 5327G 580 
5327 57 341-1 5327G 580 35 
5327 57 356-1 5327G 580 32 
5327 57 356Z-1 5327G 580 
5327 57 370 5327G 580 20 
5327 57 373 5327G 580 47 
5327 57 375 5327G 580 48 
5327 57 380 5327G 580 
5327 57 381 5327G 580 55 
5327 57 420 5327G 580 
5327 57 421 5327G 580 58 
5327 57 500 5327Z 564 
5327 57 510 53272 564 33 
5327 57 517 53272 564 28 
5327 57 518 5327Z 564 26 
5327 57 519 53272 564 35 
5327 57 520 5327Z 564 
5327 57 521 5327Z 564 45 
5327 57 522 5327Z 564 25 
5327 57 530 5327Z 564 47 
5327 58 110-1 5327G 580 
5327 58 120-1 5327G 580 51 
5327 58 122 5327G 580 50 
5327 58 122Z 5327G 580 
5327 58 1 82 5327G 580 95 
5327 58 190-1 5327G 580 94 
5327 58 211-1 5327G 580 98 
5327 58 212 5327G 580 101 
5327 58 311 5327Z 582 41 
5327 58 312 53272 582 1 4 
5327 58 332 5327Z 582 7 
5327 58 333 5327Z 582 3 
5327 58 341 5327Z 582 72 
5327 58 342 5327Z 582 20 
5327 58 410 5327G 580 108 
5327 58 413 5327G 580 100 
5327 58 420 5327Z 582 40 
5327 58 420Z 53272 582 
5327 58 431 5327Z 582 35 
5327 61 111 53272 610 1 4 
5327 61 112 5327Z 610 21 
5327 61 113-1 5327Z 610 22 
5327 61 114 5327Z 610 25 
5327 61 121 53272 612 19 
5327 61 122 5327Z 612 22 
5327 61 123 53272 612 25 
5327 61 1 31 53272 615 24 
5327 61 1 33 5327Z 615 13 
5327 61 134 5327z 615 19 
5327 61 1 35 53272 615 22 
5327 61 1 36 5327Z 615 4 
5327 61 137 53272 615 12 
5327 61 138 5327z 615 27 
5327 61 210 5327Z 616 20 
5327 61 215 5327z 616 20 
5327 61 221 53272 616 23 
5327 61 222 5327z 616 23 
5327 61 226 5327z 616 19 
5327 61 230 5327Z 616 7 
5327 61 241 5327z 616 6 
5327 61 242 53272 616 15 

PART NUMBER SECTION No. No. 

5327 61 243 5327Z 616 11 
5327 61 313 5327Z 240 44 
5327 61 411 5327Z 290 11 
5327 61 412 53272 295 6 
5327 61 413 5327Z 290 8 
5327 61 414 5327Z 410 10 
5327 61 437 5327Z 615 9 
5327 61 610-1 5327Z 610 
5327 61 611 5327Z 610 19 
5327 61 613-1 5327Z 610 26 
5327 61 614 5327Z 610 23 
5327 61 615 53272 610 6 
5327 61 616 5327z 612 24 
5327 61 617 5327z 612 
5327 61 621 5327Z 616 1 
5327 61 622 5327Z 430 53 
5327 61 623 5327Z 230 38 
5327 61 624 53272 320 19 
5327 61 624 5327Z 330 10 
5327 61 801-2 53272 610 1 8 
5327 61 811 5327z 612 23 
5327 61 912 5327Z 430 103 
5327 61 917 5327Z 430 100 
5327 61 921 53272 610 29 
5327 61 922 53272 610 30 
5327 61 923 5327Z 610 31 
5327 61 931 5327Z 610 32 
5327 61 932 5327Z 610 33 
5327 66 111 5327Z 662 36 
5327 66 112 53272 662 30 
5327 66 113 53272 660 1 4 
5327 66 114 5327z 662 26 
5327 66 115 5327z 660 23 
5327 66 116 5327Z 662 21 
5327 71 010-1 5327Z 700 20 
5327 71 011-1 5327Z 700 20 
5327 71 015 5327Z 700 16 
5327 71 016 53272 700 19 
5327 71 020 5327Z 700 17 
5327 71 021 5327Z 700 17 
5327 71 025 5327Z 700 24 
5327 72 011 5327Z 700 22 
5327 72 014 53272 700 22 
5327 73 010-1 5327Z 700 4 
5327 73 011-1 53272 700 4 
5327 73 012 53272 700 3 
5327 73 013-1 5327Z 700 13 
5327 73 015 53272 700 9 
5327 73 016 53272 700 5 
5327 73 020 53272 700 11 
5327 73 021 53272 700 11 
5327 73 030 5327Z 700 15 
5327 73 031 5327Z 700 15 
5327 73 035 5327Z 700 1 8 
5327 73 040 5327Z 700 12 
5327 73 041 5327Z 700 12 
5327 74 031 5327Z 700 27 
5327 74 041 5327Z 700 27 
5327 74 042 5327Z 700 27 
5327 75 011 5327Z 750 67 
5327 75 012 5327Z 750 51 
5327 75 013 53272 750 53 



1-141111  11U1V11:1C11 IINILJGA 

htI3 fin # 
PART NUMBER SECTION No. 

No. ni fin # 
PART NUMBER SECTION No. 

No. 

5327 75 016 5327Z 750 66 5330 51 512 5327Z 512 53 
5327 75 017 5327Z 750 54 5330 51 622 5327Z 512 52 
5327 75 030 5327Z 750 55 5330 51 712 5327Z 516 15 
5327 75 040 5327Z 750 47 5330 51 721 5327Z 516 2 
5327 75 050 5327Z 750 64 5330 51 721 5327Z 532 31 
5327 75 060 5327Z 750 44 5330 51 721 5327Z 582 71 
5327 75 211 5327Z 750 34 5330 52 521-1 5327Z 564 24 
5327 75 221 5327Z 750 38 5330 53 224 5327Z 250 17 
5327 75 222 5327Z 750 41 5330 53 376 5327G 580 105 
5327 75 311-1 5327Z 750 62 5330 54 517 5327Z 250 57 
5327 75 321 5327Z 750 69 5330 54 517 5327Z 542 42 
5327 75 322 5327Z 750 70 5330 54 518 5327Z 330 33 
5327 75 323 5327Z 750 61 5330 54 519 5327Z 542 29 
5327 75 324 5327Z 750 57 5330 54 521 5327Z 320 51 
5327 75 411 5327Z 750 30 5330 54 521 5327Z 542 24 
5327 75 412-1 5327Z 750 1 8 5330 54 523 5327Z 542 89 
5327 75 420 5327Z 750 28 5330 55 311-1 5327Z 550 9 
5327 75 422 5327Z 750 29 5330 55 312-1 5327Z 550 10 
5327 75 423 5327Z 750 31 5330 55 313-1 53272 550 11 
5327 75 430 5327Z 750 37 5330 55 521-1 5327G 560 82 
5327 75 451 53272 750 3 5330 55 522 5327G 560 79 
5327 75 521 5327Z 750 72 5330 55 523 5327G 560 87 
5327 75 522 5327Z 750 71 5330 55 550 5327G 530 83 
5327 75 523 5327Z 750 73 5330 55 550 5327G 560 65 
5327 75 820 5327Z 240 5330 55 550 5327G 580 77 
5327 75 821 5327Z 240 1 5330 57 151 5327G 440 57 
5327 75 831 53272 240 10 5330 61 435 5327Z 615 10 
5327 75 833 5327Z 240 9 5330 61 646 5327Z 610 17 
5330 23 113 5327Z 230 4 5330 75 120-1 5327Z 750 1 7 
5330 23 113 5327Z 240 69 5330 75 130 5327Z 750 1 9 
5330 23 113 5327Z 540 76 5330 75 222 53272 750 58 
5330 24 312 5327Z 320 2 5330 82 201 5327Z 564 43 
5330 24 341 5327Z 564 41 5330 88 110 5327G 440 
5330 24 349 5327Z 320 52 5330 88 111 5327G 440 13 
5330 25 117-2 5327Z 250 1 5330 88 111Z 5327G 440 
5330 25 118 53272 250 7 5336 24 349 53272 320 52 
5330 25 121 53272 250 56 5336 51 080 5327G 560 
5330 25 311 53272 250 67 5336 54 519 5327Z 542 29 
5330 25 503 5327Z 250 1 6 5340 21 175 5327Z 320 49 
5330 25 503Z 5327Z 250 5340 21 175 53272 420 38 
5330 25 505 5327Z 250 60 5340 24 122 5327Z 240 18 
5330 25 506 53272 250 58 5340 24 263 5327Z 240 76 
5330 25 507 5327Z 250 59 5340 24 266 5327Z 240 85 
5330 25 510-1 5327Z 250 46 5340 24 267 5327Z 240 86 
5330 25 526 5327Z 250 49 5340 51 012-2 5327G 510 11 
5330 25 530 53272 250 48 5340 51 012-2 5327G 560 53 
5330 33 612 5327Z 225 28 5340 51 013-2 5327G 510 1 6 
5330 33 612 5327Z 420 7 5340 51 013-2 5327G 560 51 
5330 35 231 53272 320 67 5340 51 014 5327G 510 2 
5330 35 232-1 5327Z 320 68 5340 51 014 5327G 560 58 
5330 35 233 5327Z 320 70 5340 51 020 5327G 510 3 
5330 35 235 53272 320 69 5340 51 020 5327G 560 44 
5330 35 312 53272 320 24 5340 51 040-1 5327G 510 20 
5330 35 792 5327Z 320 39 5340 51 040-1 5327G 560 49 
5330 51 033 5327G 510 42 5340 51 041 5327G 510 41 
5330 51 033 5327G 560 99 5340 51 041 5327G 560 98 
5330 51 080 5327G 560 5340 51 0412 5327G 510 
5330 51 093-1 5327G 560 75 5340 51 0412 5327G 560 
5330 51 132 5327G 510 74 5340 51 043-2 5327G 510 5 
5330 51 132 5327G 530 31 5340 51 043-2 5327G 560 54 
5330 51 132 5327G 560 37 5340 51 044-2 5327G 510 18 
5330 51 132 5327G 580 28 5340 51 044-2 5327G smi 45 



PART NUMBER SECTION No. 
Na 

5340 51 053 5327G 510 36 
5340 51 060 5327G 510 31 
5340 51 060Z 5327G 510 
5340 51 080 5327G 510 
5340 51 080 5327G 530 
5340 51 093-1 5327G 510 48 
5340 51 093-1 5327G 530 77 
5340 51 094 5327G 510 51 
5340 51 094 5327G 530 85 
5340 51 094 5327G 560 76 
5340 51 094 5327G 580 71 
5340 51 096 5327G 560 80 
5340 51 097 5327G 560 1 02 
5340 51 136 5327G 510 88 
5340 51 136 5327G 560 41 
5340 51 1 40 5327G 510 89 
5340 51 1 40 5327G 560 23 
5340 51 1 402 5327G 510 
5340 51 1 402 5327G 560 
5340 51 1 42 5327G 510 66 
5340 51 1 42 5327G 560 22 
5340 51 313-1 5327G 510 92 
5340 51 313-1 5327G 560 11 
5340 51 421 5327Z 564 1 9 
5340 51 423 53272 564 6 
5340 51 4232 5327Z 564 
5340 52 111 5327Z 566 45 
5340 52 117 5327Z 566 36 
5340 52 131 5327Z 566 33 
5340 52 132 5327Z 566 35 
5340 52 312 5327G 530 8 
5340 52 342 5327G 530 32 
5340 52 342 5327G 580 29 
5340 52 350 5327G 530 40 
5340 52 350 5327G 580 34 
5340 52 354 5327G 530 33 
5340 52 354 5327G 580 30 
5340 52 519 5327Z 564 30 
5340 52 522 5327Z 564 46 
5340 52 606 5327G 440 37 
5340 52 606 5327G 530 38 
5340 52 606 5327G 580 9 
5340 52 606 5327z 430 16 
5340 53 1 70-1 5327G 530 21 
5340 53 170-1 5327G 580 1 6 
5340 53 170Z-1 5327G 530 
5340 53 1702-1 5327G 580 
5340 53 174 5327G 530 1 9 
5340 53 174 5327G 580 14 
5340 53 175 5327G 530 22 
5340 53 176 5327G 580 1 7 
5340 53 182 5327G 530 1 04 
5340 53 271 53272 532 57 
5340 53 271 5327Z 582 47 
5340 53 272 5327Z 550 5 
5340 53 272 53272 552 5 
5340 53 273 53272 532 59 
5340 53 273 5327Z 582 53 
5340 53 274 5327z 532 71 
5340 53 274 5327z 582 51 
5340 53 275 5327Z.532 58 
5340 53 275 5327z 582 48 

PART NUMBER SECTION No. No. 

5340 53 361 5327Z 582 10 
5340 53 413-1 5327Z 532 36 
5340 53 413-1 5327Z 582 62 
5340 54 113 53272 240 68 
5340 54 610 5327Z 540 
5340 54 610 5327Z 542 
5340 54 620-2 53272 540 
5340 54 620-2 5327Z 542 
5340 54 621-2 5327Z 540 23 
5340 54 621-2 53272 542 23 
5340 54 622-1 5327Z 540 20 
5340 54 622-1 5327Z 542 20 
5340 54 623 53272 540 8 
5340 54 623 5327Z 542 8 
5340 54 626-1 53272 540 15 
5340 54 626-1 5327Z 542 15 
5340 54 627 5327Z 540 9 
5340 54 627 5327z 542 9 
5340 54 628 53272 540 5 
5340 54 628 53272 542 5 
5340 54 629 5327Z 540 11 
5340 54 629 5327Z 542 11 
5340 54 631 5327z 540 19 
5340 54 631 5327z 542 19 
5340 54 632 53272 540 22 
5340 54 632 5327Z 542 22 
5340 54 633 5327Z 540 4 
5340 54 633 5327Z 542 4 
5340 54 634 5327Z 540 43 
5340 54 634 53272 542 43 
5340 54 635 53272 540 49 
5340 54 635 53272 542 49 
5340 54 636 5327z 540 31 
5340 54 636 53272 542 39 
5340 54 637-1 5327Z 540 58 
5340 54 637-1 5327Z 542 58 
5340 54 638-1 53272 540 60 
5340 54 638-1 53272 542 60 
5340 54 639 53272 540 46 
5340 54 639 5327Z 542 46 
5340 54 640-2 5327Z 540 
5340 54 640-2 5327Z 542 
5340 54 641-2 5327Z 540 1 
5340 54 641-2 53272 542 1 
5340 54 644-1 5327Z 540 26 
5340 54 644-1 5327Z 542 34 
5340 54 645 5327z 540 13 
5340 54 646 5327z 540 51 
5340 54 646 5327Z 542 51 
5340 54 651-1 5327Z 540 2 
5340 54 651-1 5327Z 542 2 
5340 54 652-1 53272 540 29 
5340 54 652-1 53272 542 37 
5340 54 654-1 53272 540 52 
5340 54 654-1 53272 542 52 
5340 54 660-2 5327Z 540 
5340 54 660-2 53272 542 
5340 54 661-1 5327Z 540 17 
5340 54 661-1 5327Z 542 17 
5340 54 662-1 5327Z 540 21 
5340 54 662-1 5327Z 542 21 
5340 54 663 5327Z 540 6 



I-14111 Numbui 1111.JCA 
n # 
PART NUMBER SECTION No. 

No. 45 * 
PART NUMBER SECTION No. 

5340 54 663 5327Z 542 6 214 53272 250 
5340 54 664 5327Z 540 10 214 53272 320 
5340 54 664 5327Z 542 10 220 53272 250 
5340 61 224 5327Z 615 1 230 53272 512 
5340 61 645 5327Z 610 16 230 53272 532 
5340 74 125 5327Z 240 3 230 5327Z 562 
5340 75 832-1 5327Z 240 11 230 5327Z 582 
5340 75 834-1 5327Z 240 5 241 5327G 530 
5346 51 080 5327G 510 241 53278 580 
5346 51 080 5327G 530 242 5327G 440 
5430 33 324 53278 580 72 307 5327Z 420 
5430 35 314 53278 530 48 331 53278 510 
5430 35 314 5327G 580 45 331 53278 560 
5430 83 100-1 53272 650 331 5327Z 430 
5430 83 111-1 53272 650 23 364 5327Z 566 
5430 83 115-1 5327Z 650 24 368 5327Z 542 
5430 83 210-3 5327Z 650 371 53278 530 
5430 83 213-2 5327Z 650 25 371 5327G 580 
5430 83 214-1 53272 650 26 401 5327Z 516 
5430 83 215-1 5327Z 650 27 401 5327Z 532 
5430 83 216-2 5327Z 650 28 401 5327Z 566 
5430 83 217 5327Z 650 29 401 5327Z 582 
5430 83 218 5327Z 650 30 408 5327Z 650 
5480 53 222 5327G 530 75 436 5327G 530 
5480 53 222 5327G 580 54 436 53278 580 
5480 65 313-1 5327Z 650 15 437 53278 510 
5522 61 119 5327Z 610 5 461 5327Z 532 
5640 23 1 36 5327G 530 47 461 5327Z 582 
5640 23 1 36 5327G 580 44 480 5327Z 542 
90 077 53272 320 28 481 5327Z 430 
90 078 53272 430 21 584 5327G 510 
90 1 00 5327Z 250 70 599 5327Z 540 
90 1 03 5327Z 250 27 599 5327Z 542 
90 1 38 5327Z 250 70 601 53272 512 
90 1 78 5327Z 540 88 601 53272 562 
90 1 78 5327Z 542 1 04 603 53272 540 
90 1 80 5327Z 662 1 603 53272 542 
90 200 53278 510 79 610 5327G 514 
90 200 5327G 530 15 610 5327Z 564 
90 200 5327G 560 15 619 5327Z 320 
90 200 5327G 580 4 627 53278 510 
90 200 5327Z 430 65 627 5327G 560 
90 203 53272 520 28 628 5327G 440 
90 203 53272 532 17 628 5327G 510 
90 203 5327Z 570 46 628 5327G 530 
90 203 5327Z 582 16 628 5327G 560 
90 204 5327Z 250 54 628 5327G 580 
90 204 53272 516 19 628 53272 210 
90 204 5327Z 566 9 628 5327Z 225 
90 205 5327Z 516 11 628 5327Z 250 
90 205 5327Z 566 11 640 5327Z 210 
90 206 5327Z 250 71 640 5327Z 220 
90 206 53272 516 45 642 53272 210 
90 207 5327Z 250 6 642 53272 220 
90 207 5327Z 260 1 3 674 5327G 510 
90 208 5327Z 240 24 679 5327G 530 
90 209 5327Z 230 1 0 679 53278 580 
90 210 5327Z 230 7 680 53272 616 
90 210 5327Z 540 70 685 53272 542 
90 210 53272 542 70 688 5327Z 330 
90 211 5327Z 230 25 690 5327Z 260 
90 211 5327Z 260 29 700 5327z 210 

No. 



PART NUMBER SECTION No. 
No. 

90 700 5327Z 220 1 8 
90 700 5327Z 225 1 4 
90 700 5327Z 320 45 
90 701 5327G 514 32 
90 701 5327Z 532 54 
90 701 5327Z 564 16 
90 701 5327Z 582 68 
90 703 5327Z 230 31 
90 710 5327Z 260 22 
90 711 5327Z 210 1 4 
90 711 5327Z 220 12 
90 711 5327Z 225 22 
90 720 5327Z 220 5 
90 720 5327Z 542 25 
90 721 5327Z 220 4 
90 721 5327Z 542 26 
90 730 5327Z 240 55 
90 730 5486Z 830 40 
90 740 5327G 514 8 
90 752 5327G 514 4 
90 758 5327Z 520 6 
90 758 5327Z 570 21 
90 760 5327Z 615 7 
90 760 5327Z 700 28 
90 773 5486Z 830 37 
90 784 5327Z 330 30 
90 790 5486Z 830 11 
90 813 5327Z 700 8 
90 816 5327Z 616 10 
90 844 5327Z 430 79 
90 845 5327Z 430 74 
90 846 5327Z 320 76 
90 847 5327G 440 81 
90 852 5327G 440 82 
90 852 5327Z 320 75 
90 852 5327Z 430 78 
90 896 5327Z 615 20 
90 897 5327Z 542 103 
90 898 5327G 530 65 
90 898 5327G 580 53 
90 900 5327Z 250 9 
90 949 5327Z 542 32 
91 057 5327Z 662 35 
91 061 5327Z 660 24 
91 061 5327Z 662 17 
91 065 5327Z 660 20 
91 066 5327Z 662 27 
91 068 5327Z 662 13 
91 069 5327Z 660 27 
91 075 5327Z 662 31 
91 137 5327Z 660 5 
91 160 5327Z 660 6 
91 160 5327Z 662 6 
91 1 61 5327Z 660 7 
91 1 61 5327Z 662 7 
91 162 5327Z 660 8 
91 162 5327Z 662 8 
91 165 5327Z 660 3 
91 165 5327Z 662 3 
91 166 5327Z 660 4 
91 166 5327Z 662 4 
91 167 5327Z 662 5 

PART NUMBER SECTION No. 
No. 

91 169 5327Z 660 9 
91 169 5327Z 662 9 
91 170 5327Z 660 10 
91 170 5327Z 662 10 
91 171 5327Z 662 37 
91 172 5327Z 660 26 
91 172 5327Z 662 15 
91 1 73 5327Z 660 25 
91 1 73 5327Z 662 16 
91 1 80 5327Z 660 1 
91 1 86 5327Z 660 29 
91 1 86 5327Z 662 32 
91 203 5327Z 660 11 
91 203 5327Z 662 11 
91 250 5327Z 250 20 
91 250 5327z 550 14 
91 250 5327Z 552 14 
91 254 5327Z 512 11 
91 254 5327Z 562 11 
91 331 5327Z 660 15 
91 331 5327Z 662 12 
91 337 5327Z 660 28 
91 337 5327Z 662 20 
91 338 5327Z 660 18 
91 338 5327Z 662 28 
91 355 5327Z 662 23 
91 375 5327Z 662 29 
91 381 5327Z 660 16 
91 400 5327Z 650 4 
91 401 5327Z 650 5 
91 402 5327Z 650 6 
91 420 5327Z 650 7 
91 421 5327Z 650 8 
91 422 5327Z 650 9 
91 423 5327Z 650 10 
91 430 5327Z 650 12 
91 431 5327Z 650 13 
91 442 5327Z 650 22 
91 452 5327Z 650 12 
91 512 5327Z 650 21 
91 531 5327Z 650 33 
91 609 5327G 510 101 
91 609 5327G 560 5 
91 609 5327Z 320 85 
91 609 5327Z 430 11 
91 625 5327Z 260 9 
91 625 5327Z 532 72 
91 625 5327Z 582 52 
91 627 5327G 530 18 
91 627 5327G 580 13 
91 655 5327Z 540 82 
91 655 5327Z 542 82 
91 709 5327Z 320 13 
91 726 5327Z 516 30 
91 905 5327Z 542 98 
91 906 5327Z 542 93 
91 907 5327Z 430 57 
91 925 5327Z 230 34 
95 111 5327Z 250 52 
95 115 5327Z 250 53 
95 118 5327Z 520 42 
95 118 5327Z 570 4 



r-iAnk 

# 
PART NUMBER NUMBER SECTION No. 

No. 

95 1 45 5327z 615 26 
95 150 5327Z 230 42 
95 329 5327Z 615 28 
95 338 5327Z 750 1 6 
95 901 5327Z 612 11 
95 903 5327z 616 8 
95 904 5327z 612 1 6 
95 905 5327z 240 79 
96 010 5327z 650 1 4 
96 549 5327z 616 1 2 
96 554 5327Z 615 1 8 
96 559 5327Z 615 1 5 
96 559 5327Z 700 1 4 
96 560 5327z 615 16 
96 564 5327z 615 3 
96 569 5327Z 615 2 
96 622 5327Z 615 25 
96 623 5327Z 615 1 7 
96 624 5327z 615 21 
96 961 5327z 615 14 
97 018 5327Z 120 37 
97 020 5327Z 120 37 
97 052 5327Z 1 20 37 
97 063 5327Z 320 87 
97 064 5327Z 410 1 9 
97 093 5327Z 120 40 
97 1 60 5327Z 610 11 
97 1 90 5327z 610 27 
97 303 5327z 520 39 
97 303 5327Z 570 5 
97 303 5327Z 750 23 
97 313 5327G 440 76 
97 380 5327G 440 77 
97 606-1 5327G 510 63 
97 606-1 5327G 530 86 
97 606-1 5327G 560 68 
97 606-1 5327G 580 79 
97 606-1 5327Z 210 39 
97 630 5327G 440 58 
97 630 5327Z 250 38 
97 659 5327Z 430 31 
97 660 5327Z 430 33 
97 661 5327z 210 65 
97 661 5327z 225 52 
97 702 5327Z 610 28 
97 726 5327Z 612 27 
97 729-1 5327z 615 8 
97 825 5327z 240 1 4 
97 837 5327z 240 41 
97 837 5327z 430 36 
97 844 5327z 430 69 
97 865 5327z 616 1 6 
97 985 5327Z 612 12 
98 1 89 5327z 430 1 02 
98 1 90 5327Z 430 1 02 
98 1 92 5327Z 430 1 02 
98 501 5327G 440 74 
98 501 5327z 520 37 
98 501 5327z 570 1 7 
98 501 5327z 750 22 
98 805 5327z 430 73 
98 810 5327z 610 24 

PART NUMBER SECTION No 
No 

98 982 5327z 610 7 
99 250 5327z 612 7 
99 640 5327z 612 4 
99 641 5327z 612 8 
99 754 5327z 612 20 
99 779 5327z 612 13 
99 787 5327z 612 1 4 
99 948 5486z 830 27 
99 998 5327z 610 4 
99 999 5327z 615 11 



. 





la LI -e-evEman a 
'RIM] - 
11 IR  AI 7114 31E*11146661116 5 - 2 - 8 VI (03) 927-5560 - 

)1 3>i 2 * to ¶101 It30O+TtERIK9144,31 3 -15- 1 Int (03) 257-1241 
)t86 30 T ¶569 5596Ai963041-404124 -12 itit (0726) 85-1171 • 

II A A ¶-464 30 +1144E10464414 4.1 7 -49 tit (052)763-1301, 

• 91, W 
.
A 7064 *1.4* ItIK Xic*I527 -12 *25 (011)644-2431 

i9 A A 7983 611-**1111171( 3 T1 
 -1 Int (022)288-9051 - 

It 1111 V A IX  ¶330 ic23tiitlir 1 -470 19113 en. Wit (0486)51-6820.  

* 3830 TX 7221 41A***1116119 OTIS- 5 VI (045)312-2766 
It ¶-736 itilMIM38044*3 - 7 -29 • Wit (8432)823-0068 
41 01 30 a 7812 41461V111,3091344.11 3 - 4 -40 VI (092)473-0781 
If Alt *if ¶-030 1449**Nr 5 -8-19 *It (0177)77-5233 

61 I JR Ph 7011 • 41114412272 -16 Wit (0168)63-402? 
113)94 

*96 *1,8 ¶020 MA thals414a21411 -166 - 1 Mit (0196)37-3403 
It IA ¶-950 *AM% ci 2 - 9 -4 Wit (625)243-6201 

ti 46 if  ¶963 OLLMAiiit 2 -11-28 Wit (0249)22-6960 
, 4.1 • 1.  

A 22 Ph f 920 2501•484448 5 - 2 284E4- (0762)67-3-128 

1962 * 86  7370 411810096802-3 Wit (0273)25-,-0960 
2182296 7380 1419 -t38111053 'i14 (9262)27-6773 
*A 01 N 7420 88461 *4/49 5 - 1 -4 VI (0542)52-7739 
30812*96 -7604 30IM1331E4.9424141 _L1i. iltit (075)211-8831 . 

4144411198 

947.2414X -7650 44.7.304,*30884418r 2 - 3 - 6 Wit (078)231-6714 
e)1.-plk 

it JIM ¶-702 96/14 613810-12-25-101 (0862)63-9530 

61 7761 480191961r35-3 VI (0878)66-1951 

* It I 96 7867 /11* *6371 2 -12- 3 16 (096)382-2967 

244118 1 e4.. 
29616211496 .7890 291.16309696 - 6 -11 • Wit (0992)54-8780 

¶320 1 - 7 -20 (0286)24-5747 

45:41.1 **88 ¶-790 A`..4.14 0*2 -21 MI (0899)22-7216 

RIOBI 

111 RYOB1111VIITED 
TOKYO HEAD -OFFICE; " 
3-15-1 SOTOKANDA, CHIYODA-KU 
TOKYO, -101, 'JAPAN 
PHONE (03)257-1502 
FAX (03)257,0223 
TELEX J33672 RYOBI 

.CABLE ADDRESS RYOBRID.TOKYO 

•••• 


	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192

